BUREAU

TEST REPORT
CERTIFICATE OF CONFORMITY

Standard: 47 CFR FCC Part 15, Subpart C (Section 15.247)

Report No.: RFBARR-WTW-P23040352
FCCID: RAS-MT7925B22M
Product: 2TX 11be (WiFi7) BW160 + BT/BLE Combo Card
Brand: MediaTek
Model No.: MT7925B22M
Received Date: 2023/4/17
Test Date: 2023/5/10 ~ 2023/7/10

Issued Date: 2023/7/24

Applicant: MediaTek Inc.
Address: No. 1, Dusing 1st Rd., Hsinchu Science Park, Hsinchu City, 30078 Taiwan

Issued By: Bureau Veritas Consumer Products Services (H.K.) Ltd., Taoyuan Branch
Lin Kou Laboratories
Lab Address: No. 47-2, 14th Ling, Chia Pau Vil., Lin Kou Dist., New Taipei City, Taiwan

Test Location: No. 19, Hwa Ya 2nd Rd., Wen Hwa Vil., Kewi Shan Dist., Taoyuan City 33383, Taiwan
FCC Registration/ 788550/ TW0003

Designation Number:

Jévem;z ér‘r\

Approved by: , Date: 2023/7/24
Jeremy Lin / Project Engineer

This test report consists of 428 pages in total. It may be duplicated completely for legal use with the approval of the applicant.
It should not be reproduced except in full, without the written approval of our laboratory. The test results in the report only
apply to the tested sample. The test results in this report are traceable to the national or international standards.

N >~/ 7 ~
i‘\l \\://b// TAF
T —~
”,///f\\\\\“ Testing Laboratory
Prepared by : Vera Huang / Specialist Al !

This report is governed by, and incorporates by reference, the Conditions of Testing as posted at the date of issuance of this report at http://www.bureauveritas.com/home/about-us/our-
business/cps/about-us/terms-conditions/ and is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark,
is permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this report are not
indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. Our
report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. Measurement uncertainty is only provided upon request for
accredited tests. Statements of conformity are based on simple acceptance criteria without taking measurement uncertainty into account, unless otherwise requested in writing. You have
60 days from date of issuance of this report to notify us of any material error or omission caused by our negligence or if you require measurement uncertainty; provided, however, that such
notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of
the completeness of this report, the tests conducted and the correctness of the report contents.

Report No.: RFBARR-WTW-P23040352 Page No. 1 / 428 Report Format Version: 7.1.0



http://www.bureauveritas.com/home/about-us/our-business/cps/about-us/terms-conditions/
http://www.bureauveritas.com/home/about-us/our-business/cps/about-us/terms-conditions/

UV
® Eﬁ
-

EITyS
SY

Table of Contents
Release CoNtrol RECOIA ... 4
1 L= o o= | - 5
2 SUMMArY Of TEST RESUIES ......ooooiiiii e e e e e s e s e e e e e e s s e st e e e e e e e e s annnnnenes 6
2.1 LT T =Y o Y=Y G L To7=T =Y 6
2.2 Supplementary INfOrMATIoN ...........oeiiiiiiiiir e e e s e s e e e e e s e e a e e e ae e e s s annrrr e e e e e e e aanrnrrrrraaeeeaaans 6
3 GeNEral INTOIMALION ... e a e e e aeaeaeaas 7
G Tt B € 7= 1=T = 1 I 1=ty o} o o U USEPRR 7
3.2 Antenna DescCription Of EUT ........oiiiiiii e e e e e e e e e s e et e ee e e s s s an b e e eeeeeee s s nnraeeeeaenenanns 8
G TG T O o 7T o o 1= 1= 10
3.4  Test Mode Applicability and Tested Channel Detail.............coooiiiiiiiiiic e 1"
3.5  Duty CycCle Of TEST SIQN@l.......ccciiiiiiiie e e e e e e e s e st e e e e e e s e s s taeeeeeaeesesanteaaeeeeeeeaaannranneeeaes 12
3.6  Test Program Used and Operation DESCIPLONS ..........uuiiiiiiiiiiiiiiiiice et e e e s e e e e e e s e s snnraneeeeae s 13
3.7  Connection Diagram of EUT and Peripheral DEVICES .........ccooiiuiiiiiiie e e ettt e e s stare e e e s snnnaaneeeae s 13
3.8  Configuration of Peripheral Devices and Cable CONNECIONS ..........ccccoiiiiiiiiiiiie e 14
4 TESt INSIIUMIENTES ..o ettt e et ettt e e e e e e e ee et e s e e e e eesta bt e eeeeesastaa e eeeeeesestanaaeeas 15
4.1 Ll O Ui o T o)=Y PP 15
A o (VYT T o T=Tor (=1 I DT o T SRR 15
4.3 B AB BaNAWIALN ... ————— 15
4.4  Conducted Out of Band EMISSIONS ......coooiiiiiiiiiiii 15
4.5  AC Power Conducted EMISSIONS .....cocoiiiiiiiii it 15
4.6 Unwanted EMISSIONS DEIOW 1 GHZ .......oooiiiiiiiii 16
4.7  Unwanted EmMISSIONS @boVe 1 GHZ.......ccooiiiiiii 17
5 T T o N =TS A LY 4 E PP PRPPPPPRPPRt 18
5.1 Ll O Ui o T | o)1= PP 18
L o N Y o= Tox =L I I LY 0T PRSPPI 18
L TRC T S 0o | = = 7= T aTo 17/ T Lo 18
LN N 0o o Vo [UTe1 (Yo M@ TUY Aoyl = =T Lo I =T 1S (o o 1 18
55 AC Power CondUCIE EMUSSIONS ......cuuuuiiiiiiiiiiiiiiei e e s e e e e e e et e e e e e e s ee s ta et eeeeeeeaaba e eeeeeesesrataaeeas 18
56 Unwanted EMISSIONS DEIOW 1 GHZ ......uuuiiiiiieci ettt e e e r e e e e e e et e e e e e e e e e s b eeas 19
5.7  Unwanted EMISSIONS @DOVE 1 GHZ.........oiiiiiic ettt e e e e e e e e e e e e 19
6 TESt AFTANGEIMENTES ... ettt e oottt et e e oo ook e b e ettt e e e e o e ab bbbttt e e e e e e e nbb b e e e e e e e e e aanbnbaeeeaeeeeaanns 20
6.1 L O T oYU 1 o =Y 20
B.1.1 TS SBIUP ..t ————— 20
LT I =1 Co ot =T (U] (= PP UPPPPPTPRRR 20
6.2 POWET SPECIIAI DENSILY ...ceiiiiiiiiieiiiiii ettt e e e e ettt et e e e s e e e b bbbt e e e e e e e e e e anbb e b e e e e e e e e e nnnbbereeaaeas 20
B.2.1 TS SBIUP ..t ————— 20
IV 11 O (o Tor=To (U] (= O PP PPPPPRRR 20
LS TC T S 0 e | = = 7= aTo 17/ T Lo 21
B.3.1 TS SBIUP ..ttt ————— 21
LOTC J  1=1-  md Co Lot =T (U] (= OO P OPUPPPPPPPRRR 21
6.4 Conducted Out 0f Band EMISSIONS ......uuiiiiiiiiiiiiiiie ettt et e e e e e e et s e e e e e e e et b e e e e e e e eesbataeeeas 21
B.4.1 TS SBIUP ..t ————— 21
LR S 11 (o Yot =T (U] (OO PPPUPRRR 21
6.5 AC Power CondUCIEA EMUSSIONS ......cuvuuiiiiiiiiieiiiee ettt e e e e e ettt e e e e e e e ee st et s e e e eeeesbb s eeeeeeeesaataeeas 22
B.5.1 TS SBIUP ..ttt 22
ORIV A =1 O (o Lot =T (U] (= TP PPPUPRRR 22
6.6 Unwanted EMISSIONS DEIOW 1 GHZ .......uuiiiiiieci ettt e e e e e e e e et e e e e e e e eeabaa e eas 23
L2 TRt B 1= G0 7Y (U o TR 23
O 2 =1 o (o Lot =T (U] (PP PPRUPRRR 24
6.7 Unwanted EMISSIONS @D0OVE 1 GHZ.........oiiiiiie ettt e et e e e e e e e ee e 26
L0270t B 1= G T =Y (U o TR 26
OO A =1 O (o Yot =T (U] (= OO P O PPPUPRRR 27
7 TeSt RESUILS OF TESE ILEM .. ..o et e e e e e e e e et e e e e e e e e bt e e e e e e e eebbaa e eeas 28

Report No.: RFBARR-WTW-P23040352 Page No. 2 / 428 Report Format Version: 7.1.0



UV
® Eﬁ
-

EITyS
SY

71 R OULPUL POWET ...ttt ettt e e e oo oo bbbttt e e e e e oo R b bbbt et e e e e e s anbbeeeeeeeeaeannbbeeeeaaeesaannnnnees 28
7.2 POWET SPECIIAl DENSILY ...ttt e e et e e ek bt e e e aab et e e e e abr e e e e nbne e e e anbre e e e e 37
S T o o | = 3 = F= T e 1Y/ T L { o [ PUPRRR 49
7.4  Conducted Out Of Band EMISSIONS ......uuiiiiiiiiiiiiiiiie ettt e ettt e e e e e e e et e s e e e e e e e aa b e e e eeseeesaaanaeeas 59
7.5 AC Power CondUCIEA EMISSIONS ......cuvuuiiiiiiiiiiiiiiee ettt e e et e et e e e e e e e st e e e e e e s ee st ab et eeeeeeessb e aeeeesseesaaraaeeas 83
7.6  Unwanted EMISSIONS DEIOW 1 GHZ ......uuuiiiiiiieeici ettt ettt e et s e e e e e e et e e e e e e e ee s b ae s 87
7.7  Unwanted EMISSIONS @DOVE 1 GHZ.........iiiiec ettt e e e e e e e 104
8 Pictures of TeSt ArrangemENtS ............oooi i e e e e e s et e e e e e e e s s e anb b e ee e e e e e e aanneeees 427
9 Information of the Testing Laboratories ... 428

Report No.: RFBARR-WTW-P23040352 Page No. 3 / 428 Report Format Version: 7.1.0



Release Control Record

BUREAU

Issue No.

Description

Date Issued

RFBARR-WTW-P23040352

Original Release

2023/7/24

Report No.: RFBARR-WTW-P23040352

Page No. 4 / 428

Report Format Version: 7.1.0



WO VE

% P
o)
B
o

1828

BUREAU

S VLY

1 Certificate

Product: 2TX 11be (WiFi7) BW160 + BT/BLE Combo Card
Brand: MediaTek
Test Model: MT7925B22M
Sample Status: Engineering sample
Applicant: MediaTek Inc.
Test Date:  2023/5/10 ~ 2023/7/10
Standard: 47 CFR FCC Part 15, Subpart C (Section 15.247)

Measurement ANSI C63.10-2013
procedure: ng 558074 D01 15.247 Meas Guidance vO5r02
KDB 662911 D01 Multiple Transmitter Output v02r01

The above equipment has been tested by Bureau Veritas Consumer Products Services (H.K.) Ltd., Taoyuan Branch,
and found compliance with the requirement of the above standards. The test record, data evaluation & Equipment Under
Test (EUT) configurations represented herein are true and accurate accounts of the measurements of the sample’s RF

characteristics under the conditions specified in this report.
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2 Summary of Test Results
47 CFR FCC Part 15, Subpart C (Section 15.247)
Standard / Clause Test Item Result Remark
15.247(b) RF Output Power Pass Meet the requirement of limit.
15.247(e) Power Spectral Density Pass Meet the requirement of limit.
15.247(a)(2) 6 dB Bandwidth Pass Meet the requirement of limit.
15.247(d) Conducted Out of Band Emissions Pass Meet the requirement of limit.
. Minimum passing margin is -14.18 dB at
15.207 AC Power Conducted Emissions Pass 0.57000 MHz
15.205/ - . .
15.209/ Unwanted Emissions below 1 GHz Pass :I\S/I1|n£|;r1m|</|rr|1_|ga55|ng margin is -0.02 dB at
15.247(d) '
15.205/ - . .
15.209/ Unwanted Emissions above 1 GHz Pass Minimum passing margin is -0.3 dB at
4923.43 MHz
15.247(d)

Antenna connector is i-pex (MHF) / R-
15.203 Antenna Requirement Pass SMA/RP SMA PLUG / IPEX not a
standard connector.

Note: Determining compliance based on the results of the compliance measurement, not taking into account
measurement instrumentation uncertainty.

2.1 Measurement Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for tests performed on the EUT as
specified in CISPR 16-4-2;

o Expanded Uncertainty (k=2)
Measurement Specification @)
Conducted Out of Band Emissions 9 kHz ~ 40 GHz 2.79 dB
AC Power Conducted Emissions 9 kHz ~ 30 MHz 2.99 dB
L 9 kHz ~ 30 MHz 3.59 dB
Unwanted Emissions below 1 GHz
30 MHz ~ 1 GHz 3.6dB
Unwanted Emissions above 1 GH 1 GHz ~ 18 GHz 2.29 dB
Wi issi Y z
18 GHz ~ 40 GHz 2.29dB

The other instruments specified are routine verified to remain within the calibrated levels, no measurement uncertainty is
required to be calculated.

2.2  Supplementary Information
There is not any deviation from the test standards for the test method, and no modifications required for compliance.
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Product 2TX 11be (WiFi7) BW160 + BT/BLE Combo Card
Brand MediaTek

Test Model MT7925B22M

Status of EUT Engineering sample

Power Supply Rating 3.3 Vdc from host equipment

CCK, DQPSK, DBPSK for DSSS

64QAM, 16QAM, QPSK, BPSK for OFDM
1024QAM for OFDM in VHT mode
4096QAM for OFDMA in 11ax mode
4096QAM for OFDMA in 11be mode

Modulation Type

Modulation Technology DSSS, OFDM, OFDMA

802.11b: up to 11Mbps
802.11g: up to 54Mbps
802.11n: up to 300Mbps
VHT: up to 400Mbps
802.11ax: up to 573.5Mbps
802.11be: up to 688.2Mbps

Transfer Rate

Operating Frequency 2.412 GHz ~ 2.472 GHz

Number of Channel

802.11b, 802.11g, 802.11n (HT20), VHT20, 802.11ax (HE20), 802.11be (EHT20): 13
802.11n (HT40), VHT40, 802.11ax (HE40), 802.11be (EHT40): 9

Resource Unit (RU)

Single RU: 26-tone, 52-tone, 106-tone, 242-tone, 484-tone
Multi-RU (Small RU): 52-tone + 26-tone, 106-tone + 26-tone

1TX: 263.633 mW (24.21 dBm)

QNS (FOTy 2TX: 400.635 mW (26.03 dBm)

Note:
1. The EUT has two SKU are listed as below table.
Item Different
SKU 1 DVDDIO 3.3V, power from platform.
SKU 2 DVDDIO 1.8V, power from IC PMU. (Power Management Unit).

*SKU 1 was chosen as a representative test.

2. There are Bluetooth and WLAN (2.4GHz & 5GHz & 6GHz) technology used for the EUT.

3. The EUT support RU mode is listed as below.

BW 52+26 106+26
20MHz v \Y
40MHz v \Y
4. Simultaneously transmission condition.
Condition Technology
1 WLAN 2.4GHz (1TX) WLAN 5GHz (1TX)
2 WLAN 2.4GHz (1TX) WLAN 5.9GHz (1TX)
3 WLAN 2.4GHz (1TX) WLAN 6GHz (1TX)
4 WLAN 5GHz (1TX) WLAN 6GHz (1TX)
5 WLAN 5GHz (2TX) Bluetooth
6 WLAN 5.9GHz (2TX) Bluetooth
7 WLAN 6GHz (2TX) Bluetooth

Note: The emission of the simultaneous operation has been evaluated and no non-compliance was found.

5. The EUT support OFDMA and RU mode, therefore partial RU combination were investigated and the worst case

scenario was identified. (The worst case data were presented in section 3.4)

6. The above EUT information is declared by manufacturer and for more detailed features description, please refer to the

manufacturer's specifications or user's manual.
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3.2 Antenna Description of EUT
1. The antenna information is listed as below.
Ant. RF Chain Brand Model Antenna Net Frequency range Antenna Connector
No. No. Gain (dBi) quency rang Type Type
. RFMTA340718 3.18 2.4~2.4835 GHz i-pex
1 Chain0 PSA EMLB302 4.92 5.15~5.85 GHz PIFA (MHF)
. RFMTA340718 3.18 2.4~2.4835 GHz i-pex
Chainf PSA EMLB302 4.92 5.15~5.85 GHz PIFA (MHF)
1.71 2.4~2.4835 GHz
4.82 5.15~5.85 GHz
. RFMTA311020EMM 4.76 5.925~6.425 GHz .
Chain0 PSA B301 4.29 6.425~6.525 GHz PIFA i-pex (MHF)
4.61 6.525~6.875 GHz
5 4.09 6.875~7.125 GHz
1.71 2.4~2.4835 GHz
4.82 5.15~5.85 GHz
. RFMTA311020EMM 4.76 5.925~6.425 GHz .
Chain1 PSA B301 4.29 6.425~6.525 GHz PIFA i-pex (MHF)
4.61 6.525~6.875 GHz
4.09 6.875~7.125 GHz
-13.92 5.925~6.425 GHz
. RFMTA421230IMM -13.91 6.425~6.525 GHz .
Chain0 PSA B701 -13.91 6.525~6.875 GHz PIFA~ | I-pex (MHF)
3 -14.46 6.875~7.125 GHz
-13.92 5.925~6.425 GHz
. RFMTA421230IMM -13.91 6.425~6.525 GHz .
Chain1 PSA B701 -13.91 6.525~6.875 GHz PIFA~ | I-pex (MHF)
-14.46 6.875~7.125 GHz
. 2.42 2.4~2.4835 GHz .
, Chain0 Cortec AN2450-4902BRS 387 5 15~5.85 GHz Dipole R-SMA
. 2.42 2.4~2.4835 GHz .
Chain1 Cortec AN2450-4902BRS 387 5 15~5.85 GHz Dipole R-SMA
1.62 2.4~2.4835 GHz
3.2 5.15~5.895 GHz
. 3.93 5.925~6.425 GHz . RP SMA
Chain0 VSO JR2Q00340-1 361 6.425~6.525 GHz Dipole PLUG
3.61 6.525~6.875 GHz
5 3.14 6.875~7.125 GHz
1.62 2.4~2.4835 GHz
3.2 5.15~5.895 GHz
. 3.93 5.925~6.425 GHz . RP SMA
Chain1 VSO JR2Q00340-1 361 6.425~6.525 GHz Dipole PLUG
3.61 6.525~6.875 GHz
3.14 6.875~7.125 GHz
-13.2 5.925~6.425 GHz
. RFPCA460632IMM -13.67 6.425~6.525 GHz .
Chain0 PSA B701 -13.67 6.525~6.875 GHz Dipole IPEX
6 -13.09 6.875~7.125 GHz
-13.2 5.925~6.425 GHz
. RFPCA460632IMM -13.67 6.425~6.525 GHz .
Chain1 PSA B701 13.67 6.525~6.875 GHz Dipole IPEX
-13.09 6.875~7.125 GHz
Note:
1. For PIFA antennas, Antenna No. 1 was chosen for the final test.
2. For Dipole antennas, Antenna No. 4 was chosen for the final test.

* Detail antenna specification please refer to antenna datasheet and/or antenna measurement report.

* For 1TX diversity configuration, transmit chain 0 and chain 1 have been evaluated, the chain 1 was the worst case and
chosen for representative test.
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2.4 GHz Band

Modulation Mode TX & RX Configuration
802.11b 1TX/2TX 1RX/2RX
802.11g 1TX/2TX 1RX/2RX
802.11n (HT20) 1TX/2TX 1RX/2RX
802.11n (HT40) 1TX/2TX 1RX/2RX
VHT20 1TX/2TX 1RX/2RX
VHT40 1TX/I2TX 1RX/2RX
802.11ax (HE20) 1TX/2TX 1RX/2RX
802.11ax (HE40) 1TX/2TX 1RX/2RX
802.11be (EHT20) 1TX/2TX 1RX/2RX
802.11be (EHT40) 1TX/2TX 1RX/2RX
802.11ax (RU26/52/106) 1TX/2TX 1RX/2RX
802.11be (RU26/52/106/52+26/106+26) 1TX/I2TX 1RX/2RX

Note: The modulation and bandwidth are similar for 802.11n mode for 20 MHz (40 MHz), VHT mode for 20 MHz (40
MHz), 802.11ax mode for 20 MHz (40 MHz) and 802.11be mode for 20 MHz (40 MHz) therefore the manufacturer
will control the power for 802.11n/VHT/ax mode is same as the 802.11be mode or more lower than it and

investigated worst case to representative mode in test report.
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3.3 Channel List
13 channels are provided for 802.11b, 802.11g, 802.11n (HT20), VHT20, 802.11ax (HE20), 802.11be (EHT20):
Channel Frequency Channel Frequency
1 2412 MHz 8 2447 MHz
2 2417 MHz 9 2452 MHz
3 2422 MHz 10 2457 MHz
4 2427 MHz 11 2462 MHz
5 2432 MHz 12 2467 MHz
6 2437 MHz 13 2472 MHz
7 2442 MHz
9 channels are provided for 802.11n (HT40), VHT40, 802.11ax (HE40), 802.11be (EHT40):
Channel Frequency Channel Frequency
3 2422 MHz 8 2447 MHz
4 2427 MHz 9 2452 MHz
5 2432 MHz 10 2457 MHz
6 2437 MHz 11 2462 MHz
7 2442 MHz
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3.4

Test Mode Applicability and Tested Channel Detail
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EUT Configure Mode:

Mode A: EUT only (w/o antenna)
Mode B: EUT with 50 ohm terminator

Following channel(s) was (were) selected for the final test as listed below:

EUT Configure . . Data
Test Item Mode Signal Mode |Tested Channel |Modulation RU/MRU Index
Mode Rate
802.11b 1T/ 2T 1,6,11,12,13 |[DBPSK _ |1Mbis |N/A
802.11g 1T/ 2T 1,6,11,12, 13 |BPSK 6Mb/s |N/A
VHT20 1S1T/252T |1,6,11,12,13 |BPSK MCS0 [N/A
VHT40 1S1T/252T |3,6,9,10,11 _ |BPSK MCS0 [N/A
802.11ax (HE20) 1S1T/2S2T |1,6,11,12,13 |BPSK MCS0 |N/A
802.11ax (HE40) 1S1T/252T |3,6,9,10, 11 |BPSK MCS0 |N/A
RF Output Power |A 802.11be (EHT20) 1S1T/252T |1,6,11,12, 13 |BPSK MCS0 |N/A
802.11be (EHT40) 1S1T/252T |3,6,9,10, 11 |BPSK MCS0 |N/A
802.11be (EHT20) 26-tone RU 1S1T/252T |1,6,11,12, 13 |BPSK MCS0 |0, 0,8, 8,8
802.11be (EHT20) 52-tone RU 1S1T/252T |1,6,11, 12,13 |BPSK MCSO0 |37, 37, 40, 40, 40
802.11be (EHT20) 106-tone RU 1S1T/252T |1,6,11,12,13 _|BPSK MCS0 |53, 53, 54, 54, 54
802.11be (EHT20) 52+26-tone MRU _ |1S1T/252T |1,6, 11,12, 13 |BPSK MCS0 |1,1,2,2,2
802.11be (EHT20) 106+26-tone MRU _|[1S1T/252T |1,6, 11,12, 13 |BPSK MCS0 |1,1,3,3,3
802.11b 1T/ 2T 1,6,11,12,13 |DBPSK _ |1Mbis |N/A
802.11g 1T/ 2T 1,6,11,12, 13 |BPSK 6Mbis |N/A
802.11be (EHT20) 1S1T/252T |1,6,11,12,13 |BPSK MCS0 |N/A
Power Spectral 802.11be (EHT40) 1S1T/252T |3,6,9,10, 11 |BPSK MCS0 |N/A
Density / A 802.11be (EHT20) 26-tone RU 1S1T/252T |1,6,11,12, 13 |BPSK MCSO0 |0, 0,8, 8, 8
6 dB Bandwidth 802.11be (EHT20) 52-tone RU 1S1T/252T |1,6,11, 12,13 |BPSK MCSO0 |37, 37, 40, 40, 40
802.11be (EHT20) 106-tone RU 1S1T/252T |1,6, 11,12, 13 |BPSK MCSO0 |53, 53, 54, 54, 54
802.11be (EHT20) 52+26-tone MRU _ |1S1T/252T |1,6, 11,12, 13 |BPSK MCS0 [1,1,2,2,2
802.11be (EHT20) 106+26-tone MRU |1S1T/252T |1, 6, 11, 12,13 |BPSK MCSO |1,1,3,3,3
802.11b 1T/ 2T 1,6,11,12,13 |DBPSK _ |1Mb/s |N/A
Conducted Out of 802.11g 1T/ 2T 1,6,11,12, 13 |BPSK 6Mb/s |N/A
Band Emissions 802.11be (EHT20) 1S1T/2S2T |1,6,11,12,13 |BPSK MCS0 |N/A
802.11be (EHT40) 1S1T/2S2T |3,6,9,10,11 _ |BPSK MCS0 |N/A
AC Power
Conducted B 802.11b 1T/ 2T 6 DBPSK  |[1Mb/s |[N/A
Emissions
802.11b 1T/ 2T 6 DBPSK _ |1Mb/s |N/A
A 802.11be (EHT20) 26-tone RU 1S1T/252T |6 BPSK MCSO0 |0
Conducted |202:11be (EHT20) 52:tone RU 1S1T/252T |6 BPSK MCS0 |37
Unwanted measuremeny) | 202 11be (EHT20) 106-tone RU 1S1T/252T |6 BPSK MCS0 |53
Emissions 802.11be (EHT20) 52+26-tone MRU _ |1S1T/252T |6 BPSK MCSO0 |1
below 1 GHz 802.11be (EHT20) 106+26-tone MRU |1S1T /252T |6 BPSK MCSO0 |1
B
(Radiated 802.11b 1T/ 2T 6 DBPSK  [1Mb/s |[N/A
measurement)
802.11b 1T/ 2T 1,6,11,12,13 |DBPSK _ |1Mb/s |N/A
802.11g 1T/ 2T 1,6,11,12,13 |BPSK 6Mbls |N/A
A 802.11be (EHT20) 1S1T/2S2T |1,6,11,12,13 |BPSK MCS0 |N/A
Unwanted (Conducted 802.11be (EHT40) 1S1T/2S2T [3,6,9,10, 11 |BPSK MCSO [N/A
Emissions :easurement)’ 802.11be (EHT20) 26-tone RU 1S1T/2s2T [1,6,11,12,13 |BPSK Mcso [0,0,8,8,8
above 1 GHz (Radiated 802.11be (EHT20) 52-tone RU 1S1T/252T |1,6,11,12,13 |BPSK MCS0 |37, 37, 40, 40, 40
measurement) _|B02:11be (EHT20) 106-tone RU 1S1T/252T |1,6,11,12, 13 |BPSK MCSO0 |53, 53, 54, 54, 54
802.11be (EHT20) 52+26-tone MRU _ |1S1T/252T |1, 6,11, 12,13 |BPSK MCS0 [1,1,2,2,2
802.11be (EHT20) 106+26-tone MRU |1S1T/252T |1, 6, 11, 12,13 |BPSK MCSO |1,1,3,3,3
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3.5
2TX

Duty Cycle of Test Signal

802.11b: Duty cycle = 12.162 ms / 12.324 ms x 100% = 98.7%
802.119g: Duty cycle = 2.023 ms / 2.14 ms x 100% = 94.5%, duty factor = 10 * log (1/Duty cycle) = 0.24 dB

802.11be (EHT20): Duty cycle = 3.905 ms / 4.045 ms x 100% = 96.5%, duty factor = 10 * log (1/Duty cycle) = 0.15 dB
802.11be (EHT40): Duty cycle = 3.96 ms / 4.095 ms x 100% = 96.7%, duty factor = 10 * log (1/Duty cycle) = 0.15 dB

BUREAU

REW 10 MHz TINPVEW  pone ) REW 10 MHz TIMPVEW ety
VBW 10 MHz 20.95 dBm VBW 10 MHz 19.28 dBm
SWT 50 ms SWT 10 ms
3 Ref31d8m Att 30 0B 7.513000 ms 5 Ref31dBm Att 30 0B X 1.072000 ms
Offset 1149 Delta 2 [T1] Offset 1148 2 Detta 2[T1]
EJ 0.08d8 2 18748
Detta 3 [T1] Defta 3(T1]
0.02d8 0.4498
10 12.324000 ms 10 2140000 ms
-10 -10
J ' ¥ |
= T T T T T T T 597 T T T T T T [EURERL ]
Center 2.412 GHz 5 msi Center 2.412 GHz 1 msd
RBW 10 MHz MIMPVEW e RBW 10 MHz TOMPVEW e
VBW 10 HHz 2295 dam VBW 10 HHz 14.44 dBm
3. Ret 31 dbm Att 3048 SWT 20 ms 2.000000 ms 19 Ret 31 dBm Att 30 9B SWT 20 ms 1.050000 ms
E , E ,
Offsel 11 d8 B Detta 2 [T1] Offset 1148 Defta 2(T1)
11208 23148
204 A ety M A 2 P 3905000 ms | 3960000 ms
Detta 3 [T1] W Detta 3 [T1)
12308 327 9B
10 4.045000 ms 4.095000 ms
-10 -10
20 20
0 0
58 [ T [ [ T [ [ T 58 [ T [ [ T [
Center 2.412 GHz 2 msi Center 2.422 GHz 2mst
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3.6 Test Program Used and Operation Descriptions

Controlling software QA Tool 0.0.2.100 has been activated to set the EUT under transmission condition continuously at
specific channel frequency.

3.7 Connection Diagram of EUT and Peripheral Devices

Mode A
EUT
(A) Laptop (C) Test Tool
* 1)
(B) Adapter
@) Under Table
Mode B

For AC Power Conducted Emission test

SO ———1 50 ohm terminator |
= 51 }—— 50 ohm terminator |

(A) Laptop (C) Test Tool

‘ )

(B) Adapter

(2 Under Table

Report No.: RFBARR-WTW-P23040352 Page No. 13 / 428 Report Format Version: 7.1.0
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For Unwanted Emission test
i SO F——— 50 ohm terminator_|
EUT .Sl—| 50 ohm terminator |
(A) Laptop (C) Test Tool
‘ @
Under Table
(B) Adapter
@

3.8 Configuration of Peripheral Devices and Cable Connections
ID Product Brand Model No. Serial No. FCC ID Remarks
A Laptop DELL E5430 HYV4VY1 DoC Provided by Lab
B Adapter DELL LLA65NS2-01 N/A N/A Provided by Lab
C Test Tool Mediatek MTK1849 N/A N/A Supplied by applicant

o Length | Shielding Cores
ID Cable Descriptions Qty. Remarks
(m) (Yes/No) (Qty.)
Provided by Lab
! DC Cable ! 18 No ! (Brand: Dell, Model: LLAG5NS2-01)
Provided by Lab
2 AC Cable 1 ! No 0 (Brand: BAOHING, Model: NA)
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4 Test Instruments

The calibration interval of the all test instruments are 12 months and the calibrations are traceable to NML/ROC and
NIST/USA.

4.1 RF Output Power

D ipti i i
escription Model No. Serial No. Calibrated Callbrgted
Manufacturer Date Until
USB Wideband Power Sensor MY55050005/MY55190004/
Keysight U2021XA MY55190007/MY55210005 2022/7113 2023/7112

Notes:
1. The test was performed in Oven room.
2. Tested Date: 2023/7/7

4.2 Power Spectral Density

Description : ;
pt Model No. Serial No. Calibrated Cahbrgted
Manufacturer Date Until
2'2;3' & Spectrum Analyzer FSV3044 101105 2023/2/22 | 2024/2/21
Software ADT_RF Test Software
BV V6.6.5.4 N/A N/A N/A
Notes:

1. The test was performed in Oven room.
2. Tested Date: 2023/7/7

4.3 6 dB Bandwidth

Refer to section 4.2 to get information of the instruments.

4.4 Conducted Out of Band Emissions

Refer to section 4.2 to get information of the instruments.

45 AC Power Conducted Emissions

Description i i
ipu Model No. Serial No. Calibrated Cahbrgted

Manufacturer Date Until
EggTeSt Receiver ESCI 100613 2022/12/5 | 2023/12/4
LISN ENV216 101826 2023/3/23 2024/3/22
R&S ESH3-Z5 100311 2022/9/12 2023/9/11
RF Coaxial Cable 5D-FB Cable-cond1-01 2023/1/7 2024/1/6
\Woken
Software BVADT_Cond_
BVADT V7.3.7.4 N/A N/A N/A
V-LISN NNBL 8226-2 8226-142 2022/8/31 2023/8/30
Schwarzbeck
Notes:

1. The test was performed in HY - Conduction 1.
2. Tested Date: 2023/5/15
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4.6 Unwanted Emissions below 1 GHz
Description i i
Ipt Model No. Serial No. Calibrated Cahbrqted

Manufacturer Date Until
Antenna Tower &Turn
U ADT AT100 AT93021705 N/A N/A
Bi_Log Antenna VULB 9168 9168-160 2022/10/20 | 2023/10/19
Schwarzbeck
Loop Antenna EM-6879 269 2022/9119 | 2023/9/18
Electro-Metrics
Loop Antenna
- HLA 6121 45745 2022/7/27 | 2023/7/26
MXE EMI Receiver N9038A MY55420137 2023/5/3 2024/5/2
Keysight
Preamplifier 8447D 2044A10638 2023/5/7 2024/5/6
Agilent
Eﬁgrlnp"f'er EMC001340 980201 2022/9/23 | 2023/9/22
EI'\:A gloax'a' Cable 5D-NM-BM 140903+140902 2023/1/7 2024/1/6
RF Coaxial Cable 8D-FB Cable-CH9-01 2023/5/7 2024/5/6
\Woken
g'gga' & Spectrum Analyzer FSW43 101867 2022/12/30 | 2023/12/29
Software ADT_Radiated_
AL V7.6.15.9.5 N/A N/A N/A
Turn Table
BV ADT TT100 TT93021705 N/A N/A
Turn Table Controller
BV ADT SC100 SC93021705 N/A N/A
Notes:

1. The test was performed in HY - 966 chamber 4.
2. Tested Date: 2023/5/15 ~ 2023/7/10

Report No.: RFBARR-WTW-P23040352

Page No. 16 / 428

Report Format Version: 7.1.0



U VE

% P
o)
B
o

7828

S VLY

4.7 Unwanted Emissions above 1 GHz
Description i i
Iptl Model No. Serial No. Calibrated Cahbrqted
Manufacturer Date Until
Antenna Tower &Turn
BV ADT AT100 AT93021705 N/A N/A
gslre&ght antenna tower fixture BAF-02 5 N/A N/A
o At BBHA 9120D 9120D-1169 2022/11/13 | 2023/11/12
orn Antenna 9170-480 2022/11/13 | 2023/11/12
Schwarzbeck BBHA 9170
BBHA9170243 2022/11/13 | 2023/11/12
MXE EMI Receiver N9038A MY55420137 2023/5/3 2024/5/2
Keysight
Notch Filter BRM17690 004 2023/1/11 2024/1/10
Micro-Tronics BRM50716 060 2023/1/11 2024/1/10
Preamplifier 8449B 3008A02367 2023/2/15 | 2024/2/14
Agilent
ES;"""ﬁer EMC 184045 980116 2022/10/1 2023/9/30
2022/7/9 2023/7/8
EMC102-KM-KM-600 150928
RF Coaxial Cable 2023/7/8 2024/7/7
EMCI 2022/7/9 2023/7/8
EMC102-KM-KM-3000 150929
2023/7/8 2024/7/7
RF Coaxial Cable
HUBERrSULINER SUCOFLEX 104 CABLE-CH9-(250795/4) |  2023/1/7 2024/1/6
RF Coaxial Cable SUCOFLEX 104& CABLE-CH9-02
HUBER+SUHNER&EMCI EMC104-SM-SM8000 (248780+171006) 2023117 2024/1/6
2‘223' & Spectrum Analyzer FSW43 101867 2022/12/30 | 2023/12/29
Software ADT_Radiated_
v ADT V7.6.15.9.5 N/A N/A N/A
Turn Table
BV ADT TT100 TT93021705 N/A N/A
Turn Table Controller
BV ADT SC100 SC93021705 N/A N/A
Notes:

1. The test was performed in HY - 966 chamber 4.
2. Tested Date: 2023/5/10 ~ 2023/7/10
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5 Limits of Test Items
5.1 RF Output Power

For systems using digital modulation in the 2400-2483.5 MHz bands: 1 Watt (30 dBm)

Per KDB 662911 D01 Multiple Transmitter Output Method of conducted output power measurement on IEEE 802.11
devices,

Array Gain = 0 dB (i.e., no array gain) for Nant < 4;
Array Gain = 0 dB (i.e., no array gain) for channel widths = 40 MHz for any Nanr;
Array Gain = 5 log(Nant/Nss) dB or 3 dB, whichever is less, for 20-MHz channel widths with Nant = 5.

For power measurements on all other devices: Array Gain = 10 log(Nant/Nss) dB.

5.2 Power Spectral Density

The Maximum of Power Spectral Density Measurement is 8 dBm in any 3 kHz.

5.3 6 dB Bandwidth

The minimum of 6 dB Bandwidth Measurement is 0.5 MHz.

5.4 Conducted Out of Band Emissions

Below 30 dB of the highest emission level of operating band (in 100 kHz Resolution Bandwidth).

5.5 AC Power Conducted Emissions

R Conducted Limit (dBuV)
Quasi-peak Average
0.15-0.5 66 - 56 56 - 46
0.50-5.0 56 46
5.0-30.0 60 50

Notes:
1. The lower limit shall apply at the transition frequencies.
2. The limit decreases in line with the logarithm of the frequency in the range of 0.15 to 0.50 MHz.
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Radiated emissions up to 1 GHz which fall in the restricted bands must comply with the radiated emission limits
specified as below table. Other emissions shall be at least 30 dB below the highest level of the desired power:

Frequencies Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 ~ 0.490 2400/F(kHz) 300
0.490 ~ 1.705 24000/F(kHz) 30
1.705~30.0 30 30
30 ~ 88 100 3
88 ~ 216 150 3
216 ~ 960 200 3
Above 960 500 3

Notes:

1. The lower limit shall apply at the transition frequencies.
2. Emission level (dBuV/m) = 20 log Emission level (uV/m).

5.7 Unwanted Emissions above 1 GHz

Radiated emissions above 1 GHz which fall in the restricted bands must comply with the radiated emission limits
specified as below table. Other emissions shall be at least 30 dB below the highest level of the desired power:

Frequencies Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
Above 960 500 3

Notes:

1. The lower limit shall apply at the transition frequencies.
2. Emission level (dBuV/m) = 20 log Emission level (uV/m).

3. For frequencies above 1000 MHz, the field strength limits are based on average detector, however, the peak
field strength of any emission shall not exceed the maximum permitted average limits, specified above by more
than 20 dB under any condition of modulation.
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6 Test Arrangements
6.1 RF Output Power
6.1.1 Test Setup

EUT

6.1.2 Test Procedure

Average Power:

Attenuator |

Power Sensor

BUREAU

Power Meter

Average power sensor was used to perform output power measurement, trigger and gating function of wide band power
meter is enabled to measure max output power of TX on burst. Duty factor is not added to measured value.

6.2 Power Spectral Density
6.2.1 Test Setup

EUT

6.2.2 Test Procedure

a. Measure the duty cycle (x).

Set RBW to: 3 kHz.
Set VBW =3 x RBW.

S@ "m0 00T

Attenuator |

Spectrum
Analyzer

Set instrument center frequency to DTS channel center frequency.
Set span to at least 1.5 times the OBW.

Detector = power averaging (RMS) or sample detector (when RMS not available).
Ensure that the number of measurement points in the sweep = 2 x span/RBW.

Sweep time = auto couple.
Do not use sweep triggering. Allow sweep to “free run”.

j-  Employ trace averaging (RMS) mode over a minimum of 100 traces.
k. Use the peak marker function to determine the maximum amplitude level.
I.  Note: If Duty cycle < 98%, Add 10 log (1/x), where x is the duty cycle measured in step (a, to the measured PSD

to compute the average PSD during the actual transmission time.
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6.3 6 dB Bandwidth
6.3.1 Test Setup

EUT

6.3.2 Test Procedure

Trace mode = max hold.
Sweep = auto couple.

® 20 T o

Set resolution bandwidth (RBW) = 100 kHz.
Set the video bandwidth (VBW) = 3 x RBW, Detector = Peak.

Attenuator |

Spectrum
Analyzer

BUREAU

Measure the maximum width of the emission that is constrained by the frequencies associated with the two

amplitude points (upper and lower) that are attenuated by 6 dB relative to the maximum level measured in the

fundamental emission.

6.4 Conducted Out of Band Emissions

6.4.1 Test Setup

EUT

6.4.2 Test Procedure

MEASUREMENT PROCEDURE REF

a. Setthe RBW =100 kHz.
Set the VBW = 300 kHz.
Detector = peak.

Trace mode = max hold.

@ o ao0C

fundamental EBW.

MEASUREMENT PROCEDURE OOBE

a. Set RBW =100 kHz.
Set VBW = 300 kHz.
Detector = peak.

Sweep = auto couple.
Trace Mode = max hold.

@ o ao0C

Report No.: RFBARR-WTW-P23040352

Sweep time = auto couple.

Allow trace to fully stabilize.
Use the peak marker function to determine the maximum power level in any 100 kHz band segment within the

Allow trace to fully stabilize.
Use the peak marker function to determine the maximum amplitude level.

Attenuator |

Spectrum
Analyzer
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6.5 AC Power Conducted Emissions

6.5.1 Test Setup
/ Vertical Ground
Reference Plane / Test Receiver

—~———— |

oo oo

EUT e 0022
|

40cm

|LISNh
|

\\ Horizontal Ground

Reference Plane

Note: 1.Support units were connected to second LISN.

For the actual test configuration, please refer to the attached file (Test Setup Photo).
6.5.2 Test Procedure

a. The EUT was placed on a 0.8 meter to the top of table and placed 0.4 meters from the conducting wall of the
shielded room with EUT being connected to the power mains through a line impedance stabilization network
(LISN). Other support units were connected to the power mains through another LISN. The two LISNs provide 50
ohm/ 50 uH of coupling impedance for the measuring instrument.

b. Both lines of the power mains connected to the EUT were checked for maximum conducted interference.

c. The frequency range from 150 kHz to 30 MHz was searched. Emission levels under (Limit — 20 dB) was not
recorded.

Note: The resolution bandwidth and video bandwidth of test receiver is 9 kHz for quasi-peak detection (QP) and
average detection (AV) at frequency 0.15 MHz-30 MHz.
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6.6 Unwanted Emissions below 1 GHz

6.6.1 Test Setup

For Conducted Configuration:

Spectrum
EUT Attenuator | Analyzer
For Radiated Configuration:
For Radiated emission below 30 MHz
Ant. Im

EUT& T ,/

Support Units |-

Turn Table

Ground Plane

80 cmT
L

Test Receiver

For Radiated emission above 30 MHz

Ant. Tower 1-4m
Variable
EUT& 3m
Support Units |- I
E Turn Table + e

v

o0o| e mmem
= eme

Ground Plane

Test Receiver

N [ —

For the actual test configuration, please refer to the attached file (Test Setup Photo).
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6.6.2 Test Procedure

Radiated versus Conducted Measurement.

The unwanted emission limits in both the restricted and non-restricted bands are based on antenna-port conducted
measurements in conjunction with cabinet emissions tests are permitted to demonstrate compliance.

The following steps was performed:

a. Cabinet emissions measurements. Radiated measurement was performed to ensure that cabinet emissions are

below the emission limits. For the cabinet-emission measurements the antenna was replaced by a termination
matching the nominal impedance of the antenna.

Conducted tests was performed using equipment that matches the nominal impedance of the antenna assembly
used with the EUT.

EIRP calculation. A value representative of an upper bound on out-of-band antenna gain (in dBi) shall be added
to the measured antenna-port conducted emission power to compute EIRP within the specified measurement
bandwidth. (For emissions in the restricted bands, additional calculations are required to convert EIRP to field
strength at the specified distance.) The upper bound on antenna gain for a device with a single RF output shall
be selected as the maximum in-band gain of the antenna across all operating bands or 2 dBi, whichever is
greater.

EIRP adjustments for multiple outputs. (Follow the procedures specified in FCC KDB Publication 662911)

For all of Radiation emission test
For Radiated emission below 30 MHz

e-1.1. The EUT was placed on the top of a rotating table 0.8 meters above the ground at 3 meter chamber room
for test. The table was rotated 360 degrees to determine the position of the highest radiation.

e-1.2. The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on the top
of a variable-height antenna tower.

e-1.3. Parallel, perpendicular, and ground-parallel orientations of the antenna are set to make the measurement.

e-1.4. For each suspected emission, the EUT was arranged to its worst case and the rotatable table was turned
from 0 degrees to 360 degrees to find the maximum reading.

e-1.5. The test-receiver system was set to Quasi-Peak Detect Function and Specified Bandwidth with Maximum
Hold Mode, except for the frequency band (9 kHz to 90 kHz and 110 kHz to 490 kHz) set to average
detect function and peak detect function.

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 200 Hz at
frequency below 150 kHz.

2. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 9 kHz or 10 kHz at
frequency (150 kHz to 30 MHz).

3. All modes of operation were investigated and the worst-case emissions are reported.
4. KDB 414788 OATS and Chamber Correlation Justification

-Based on FCC 15.31(f)(2):measurements may be performed at a distance closer than that specified in
the regulations; however, an attempts should be made to avoid making measurements in the near field.

-OATs and chamber correlation testing had been performed and chamber measured test result is the
worst case test result.
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For Radiated emission above 30 MHz

e-2.1. The EUT was placed on the top of a rotating table 0.8 meters above the ground at 3 meter chamber room
for test. The table was rotated 360 degrees to determine the position of the highest radiation.

e-2.2. The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on the top
of a variable-height antenna tower.

e-2.3. The height of antenna is varied from one meter to four meters above the ground to determine the
maximum value of the field strength. Both horizontal and vertical polarizations of the antenna are set to
make the measurement.

e-2.4. For each suspected emission, the EUT was arranged to its worst case and then the antenna was tuned to
heights from 1 meter to 4 meters and the rotatable table was turned from 0 degrees to 360 degrees to
find the maximum reading.

e-2.5. The test-receiver system was set to quasi-peak detect function and specified bandwidth with maximum
hold mode when the test frequency is below 1 GHz.
Notes:

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120 kHz for Quasi-
peak detection (QP), Average detection (AV), Peak detection (PK) at frequency (30MHz to 1 GHz).

2. All modes of operation were investigated and the worst-case emissions are reported.
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6.7 Unwanted Emissions above 1 GHz

6.7.1 Test Setup
For Conducted Configuration:

Spectrum
EUT Attenuator | Analyzer

For Radiated Configuration:

Boresight Ant. Tower

1-4 m
\ Variable
EUT& 3m
Support Units | /
\f Turn Table D L
Absorber

'A/AN\NﬁT/\/\/\ el

Ground Plane

Test Receiver

N [ —

O 0 O @

For the actual test configuration, please refer to the attached file (Test Setup Photo).
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6.7.2 Test Procedure

Radiated versus Conducted Measurement.

The unwanted emission limits in both the restricted and non-restricted bands are based on antenna-port conducted
measurements in conjunction with cabinet emissions tests are permitted to demonstrate compliance.

The following steps was performed:

a. Cabinet emissions measurements. Radiated measurement was performed to ensure that cabinet emissions are
below the emission limits. For the cabinet-emission measurements the antenna was replaced by a termination
matching the nominal impedance of the antenna.

b.  Conducted tests was performed using equipment that matches the nominal impedance of the antenna assembly
used with the EUT.

c. EIRP calculation. A value representative of an upper bound on out-of-band antenna gain (in dBi) shall be added
to the measured antenna-port conducted emission power to compute EIRP within the specified measurement
bandwidth. (For emissions in the restricted bands, additional calculations are required to convert EIRP to field
strength at the specified distance.) The upper bound on antenna gain for a device with a single RF output shall
be selected as the maximum in-band gain of the antenna across all operating bands or 2 dBi, whichever is
greater.

d. EIRP adjustments for multiple outputs. (Follow the procedures specified in FCC KDB Publication 662911)
For all of Radiation emission test

e-1. The EUT was placed on the top of a rotating table 1.5 meters above the ground at 3 meter chamber room
for test. The table was rotated 360 degrees to determine the position of the highest radiation.

e-2. The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on the top of
a variable-height antenna tower.

e-3. The height of antenna is varied from one meter to four meters above the ground to determine the maximum
value of the field strength. Both horizontal and vertical polarizations of the antenna are set to make the
measurement.

e-4. For each suspected emission, the EUT was arranged to its worst case and then the antenna was tuned to
heights from 1 meter to 4 meters and the rotatable table was turned from 0 degrees to 360 degrees to find
the maximum reading.

e-5. The test-receiver system was set to peak and average detects function and specified bandwidth with
maximum hold mode when the test frequency is above 1 GHz. If the peak reading value also meets
average limit, measurement with the average detector is unnecessary.

Notes:

1. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth is 3 MHz
for Peak detection (PK) and Average detection (AV) at frequency above 1 GHz.

2. For fundamental and harmonic signal measurement, the resolution bandwidth of test receiver/spectrum
analyzer is 1 MHz and the video bandwidth is = 1/T (Duty cycle < 98%) or 10 Hz (Duty cycle = 98%) for
Average detection (AV) at frequency above 1 GHz.

3. For edge: Integration method
(a) For peak emissions measurements:

1. Set RBW = 100 kHz

2. Detection = peak.

3. Max hold.

4. Perform band-power integration across the 1 MHz bandwidth in which the band-edge emission level is
to be measured.

(b) For average emissions measurements:

1. Set RBW = 100 kHz.

2. Perform band-power integration across the 1 MHz bandwidth in which the band-edge emission level is
to be measured.

4. All modes of operation were investigated and the worst-case emissions are reported.
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7 Test Results of Test Item
7.1 RF Output Power
. Environmental o o . .
Input Power: 3.3 Vdc Conditions: 25°C, 60% RH Tested By: Jisyong Wang

1TX
802.11b
Average Power | Average Power -
Chan. Chan. Freq. (MHz) (mW) (dBm) Power Limit (dBm) Test Result
1 2412 214.783 23.32 30 Pass
6 2437 263.633 24.21 30 Pass
11 2462 215.774 23.34 30 Pass
12 2467 108.643 20.36 30 Pass
13 2472 39.994 16.02 30 Pass

Note: The antenna gain is 3.18 dBi < 6 dBi, so the output power limit shall not be reduced.

802.11g
Average Power | Average Power .
Chan. Chan. Freq. (MHz) (mW) (dBm) Power Limit (dBm) Test Result
1 2412 72.778 18.62 30 Pass
6 2437 166.341 22.21 30 Pass
11 2462 90.573 19.57 30 Pass
12 2467 65.313 18.15 30 Pass
13 2472 46.132 16.64 30 Pass

Note: The antenna gain is 3.18 dBi < 6 dBi, so the output power limit shall not be reduced.

VHT20
Chan Chan. Freq. (MHz)| AVerage Power | Average Power | o imit (aBm)|  Test Result
' - Frea. (mW) (dBm)
1 2412 66.988 18.26 30 Pass
6 2437 162.555 22.11 30 Pass
11 2462 92.683 19.67 30 Pass
12 2467 67.298 18.28 30 Pass
13 2472 42.954 16.33 30 Pass

Note: The antenna gain is 3.18 dBi < 6 dBi, so the output power limit shall not be reduced.
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VHT40
Average Power | Average Power .
Chan. Chan. Freq. (MHz) (MW) (dBm) Power Limit (dBm) Test Result
3 2422 66.834 18.25 30 Pass
6 2437 98.401 19.93 30 Pass
9 2452 65.464 18.16 30 Pass
10 2457 58.076 17.64 30 Pass
11 2462 52.24 17.18 30 Pass
Note: The antenna gain is 3.18 dBi < 6 dBi, so the output power limit shall not be reduced.
802.11ax (HE20)
Average Power | Average Power o
Chan. Chan. Freq. (MHz) (mW) (dBm) Power Limit (dBm) Test Result
1 2412 67.764 18.31 30 Pass
6 2437 164.437 22.16 30 Pass
11 2462 93.541 19.71 30 Pass
12 2467 67.92 18.32 30 Pass
13 2472 43.351 16.37 30 Pass
Note: The antenna gain is 3.18 dBi < 6 dBi, so the output power limit shall not be reduced.
802.11ax (HE40)
Average Power Average Power .
Chan. Chan. Freq. (MHz) (MW) (dBm) Power Limit (dBm) Test Result
3 2422 67.764 18.31 30 Pass
6 2437 99.083 19.96 30 Pass
9 2452 65.766 18.18 30 Pass
10 2457 58.614 17.68 30 Pass
11 2462 52.845 17.23 30 Pass

Note: The antenna gain is 3.18 dBi < 6 dBi, so the output power limit shall not be reduced.
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802.11be (EHT20) 26-tone RU
Average Power | Average Power .
Chan. Chan. Freq. (MHz) (MW) (dBm) Power Limit (dBm) Test Result
1 2412 68.077 18.33 30 Pass
6 2437 164.437 22.16 30 Pass
11 2462 86.896 19.39 30 Pass
12 2467 67.92 18.32 30 Pass
13 2472 24.66 13.92 30 Pass
Note: The antenna gain is 3.18 dBi < 6 dBi, so the output power limit shall not be reduced.
802.11be (EHT20) 52-tone RU
Average Power | Average Power o
Chan. Chan. Freq. (MHz) (mW) (dBm) Power Limit (dBm) Test Result
1 2412 67.92 18.32 30 Pass
6 2437 165.577 22.19 30 Pass
11 2462 93.756 19.72 30 Pass
12 2467 63.387 18.02 30 Pass
13 2472 24774 13.94 30 Pass
Note: The antenna gain is 3.18 dBi < 6 dBi, so the output power limit shall not be reduced.
802.11be (EHT20) 106-tone RU
Average Power Average Power .
Chan. Chan. Freq. (MHz) (MW) (dBm) Power Limit (dBm) Test Result
1 2412 67.764 18.31 30 Pass
6 2437 165.959 22.20 30 Pass
11 2462 76.56 18.84 30 Pass
12 2467 64.565 18.10 30 Pass
13 2472 24.946 13.97 30 Pass

Note: The antenna gain is 3.18 dBi < 6 dBi, so the output power limit shall not be reduced.
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802.11be (EHT20) 52+26-tone MRU
Average Power | Average Power .
Chan. Chan. Freq. (MHz) (MW) (dBm) Power Limit (dBm) Test Result
1 2412 67.298 18.28 30 Pass
6 2437 162.555 22.11 30 Pass
11 2462 92.683 19.67 30 Pass
12 2467 67.92 18.32 30 Pass
13 2472 43.351 16.37 30 Pass
Note: The antenna gain is 3.18 dBi < 6 dBi, so the output power limit shall not be reduced.
802.11be (EHT20) 106+26-tone MRU
Average Power | Average Power o
Chan. Chan. Freq. (MHz) (mW) (dBm) Power Limit (dBm) Test Result
1 2412 67.764 18.31 30 Pass
6 2437 161.808 22.09 30 Pass
11 2462 80.168 19.04 30 Pass
12 2467 66.834 18.25 30 Pass
13 2472 38.282 15.83 30 Pass
Note: The antenna gain is 3.18 dBi < 6 dBi, so the output power limit shall not be reduced.
802.11be (EHT20)
Average Power Average Power .
Chan. Chan. Freq. (MHz) (MW) (dBm) Power Limit (dBm) Test Result
1 2412 68.549 18.36 30 Pass
6 2437 167.109 22.23 30 Pass
11 2462 94.624 19.76 30 Pass
12 2467 69.024 18.39 30 Pass
13 2472 43.853 16.42 30 Pass
Note: The antenna gain is 3.18 dBi < 6 dBi, so the output power limit shall not be reduced.
802.11be (EHT40)
Average Power | Average Power -
Chan. Chan. Freq. (MHz) (mW) (dBm) Power Limit (dBm) Test Result
3 2422 68.391 18.35 30 Pass
6 2437 100.462 20.02 30 Pass
9 2452 66.527 18.23 30 Pass
10 2457 59.293 17.73 30 Pass
11 2462 53.58 17.29 30 Pass

Note: The antenna gain is 3.18 dBi < 6 dBi, so the output power limit shall not be reduced.
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2TX
802.11b
Chan. Chan. Freq. Average Power (dBm) Total Power | Total Power | Power Limit Test Result
(MHz) (mW) (dBm) (dBm)
Chain 0 Chain 1
1 2412 21.79 22.35 322.799 25.09 30 Pass
6 2437 22.76 23.26 400.635 26.03 30 Pass
1 2462 21.18 21.73 280.156 24.47 30 Pass
12 2467 14.86 15.34 64.818 18.12 30 Pass
13 2472 10.39 10.85 23.101 13.64 30 Pass
Notes:
1. Directional gain is the maximum gain of antennas.
2. The maximum gain is 3.18 dBi < 6 dBi, so the output power limit shall not be reduced.
802.11g
Chan. Chan. Freq. Average Power (dBm) Total Power | Total Power | Power Limit Test Result
(MHz) (mW) (dBm) (dBm)
Chain 0 Chain 1
1 2412 17.16 17.73 111.292 20.46 30 Pass
6 2437 20.34 20.79 228.093 23.58 30 Pass
1 2462 17.19 17.68 110.974 20.45 30 Pass
12 2467 16.41 16.85 92.169 19.65 30 Pass
13 2472 13.25 13.67 44.416 16.48 30 Pass
Notes:
1. Directional gain is the maximum gain of antennas.
2. The maximum gain is 3.18 dBi < 6 dBi, so the output power limit shall not be reduced.
VHT20
Chan. Chan. Freq. Average Power (dBm) Total Power | Total Power | Power Limit | — o
(MHz) (mW) (dBm) (dBm)
Chain 0 Chain 1
1 2412 17.46 17.78 115.698 20.63 30 Pass
6 2437 21.35 21.57 280.007 24 47 30 Pass
11 2462 18.97 19.18 161.68 22.09 30 Pass
12 2467 17.43 17.80 115.591 20.63 30 Pass
13 2472 15.57 15.76 73.728 18.68 30 Pass
Notes:

1. Directional gain is the maximum gain of antennas.

2. The maximum gain is 3.18 dBi < 6 dBi, so the output power limit shall not be reduced.
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VHT40
Chan. Freq. Average Power (dBm) Total Power | Total Power | Power Limit
Chan. Test Result
(MHz) (mW) (dBm) (dBm)
Chain 0 Chain 1
2422 17.68 17.92 120.558 20.81 30 Pass
2437 18.42 18.82 145.71 21.63 30 Pass
9 2452 17.78 18.01 123.22 20.91 30 Pass
10 2457 17.13 17.43 106.977 20.29 30 Pass
11 2462 16.72 16.96 96.649 19.85 30 Pass
Notes:
1. Directional gain is the maximum gain of antennas.
2. The maximum gain is 3.18 dBi < 6 dBi, so the output power limit shall not be reduced.
802.11ax (HE20)
Chan Chan. Freq. Average Power (dBm) Total Power | Total Power | Power Limit Test Result
’ (MHz) (mW) (dBm) (dBm)
Chain 0 Chain 1
1 2412 17.52 17.82 117.028 20.68 30 Pass
6 2437 21.41 21.62 283.568 24.53 30 Pass
11 2462 19.02 19.22 163.36 22.13 30 Pass
12 2467 17.48 17.83 116.649 20.67 30 Pass
13 2472 15.61 15.81 74.498 18.72 30 Pass
Notes:
1. Directional gain is the maximum gain of antennas.
2. The maximum gain is 3.18 dBi < 6 dBi, so the output power limit shall not be reduced.
802.11ax (HE40)
Chan Chan. Freq. Average Power (dBm) Total Power | Total Power | Power Limit | — o
' (MHz) (mW) (dBm) (dBm)
Chain 0 Chain 1
2422 17.72 18.02 122.543 20.88 30 Pass
2437 18.46 18.89 147.592 21.69 30 Pass
2452 17.82 18.06 124.508 20.95 30 Pass
10 2457 17.18 17.48 108.215 20.34 30 Pass
11 2462 16.78 17.01 97.877 19.91 30 Pass

Notes:

1. Directional gain is the maximum gain of antennas.

2. The maximum gain is 3.18 dBi < 6 dBi, so the output power limit shall not be reduced.
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802.11be (EHT20) 26-tone RU
Chan Chan. Freq. Average Power (dBm) Total Power | Total Power | Power Limit Test Result
’ (MHz) (mW) (dBm) (dBm)
Chain 0 Chain 1
1 2412 17.52 17.83 117.167 20.69 30 Pass
6 2437 21.42 21.61 283.553 24.53 30 Pass
11 2462 17.32 17.79 114.068 20.57 30 Pass
12 2467 17.06 17.43 106.151 20.26 30 Pass
13 2472 11.97 12.34 32.879 15.17 30 Pass
Notes:
1. Directional gain is the maximum gain of antennas.
2. The maximum gain is 3.18 dBi < 6 dBi, so the output power limit shall not be reduced.
802.11be (EHT20) 52-tone RU
Chan. Freq. Average Power (dBm) Total Power | Total Power | Power Limit
Chan. Test Result
(MHz) (mW) (dBm) (dBm)
Chain 0 Chain 1
1 2412 17.53 17.82 117.158 20.69 30 Pass
6 2437 21.41 21.63 283.903 24.53 30 Pass
11 2462 17.96 18.33 130.594 21.16 30 Pass
12 2467 17.06 17.10 102.102 20.09 30 Pass
13 2472 11.96 12.36 32.922 15.17 30 Pass
Notes:
1. Directional gain is the maximum gain of antennas.
2. The maximum gain is 3.18 dBi < 6 dBi, so the output power limit shall not be reduced.
802.11be (EHT20) 106-tone RU
Chan Chan. Freq. Average Power (dBm) Total Power | Total Power | Power Limit | — o
' (MHz) (mW) (dBm) (dBm)
Chain 0 Chain 1
1 2412 17.52 17.83 117.167 20.69 30 Pass
6 2437 21.42 21.63 284.221 24.54 30 Pass
11 2462 17.23 17.56 109.861 20.41 30 Pass
12 2467 16.59 17.03 96.07 19.83 30 Pass
13 2472 12.03 12.39 33.297 15.22 30 Pass
Notes:

1. Directional gain is the maximum gain of antennas.

2. The maximum gain is 3.18 dBi < 6 dBi, so the output power limit shall not be reduced.
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802.11be (EHT20) 52+26-tone MRU
Chan Chan. Freq. Average Power (dBm) Total Power | Total Power | Power Limit Test Result
’ (MHz) (mW) (dBm) (dBm)
Chain 0 Chain 1
1 2412 17.53 17.82 117.158 20.69 30 Pass
6 2437 21.41 21.63 283.903 24.53 30 Pass
11 2462 18.49 18.85 147.368 21.68 30 Pass
12 2467 17.93 18.01 125.328 20.98 30 Pass
13 2472 15.89 16.34 81.868 19.13 30 Pass
Notes:
1. Directional gain is the maximum gain of antennas.
2. The maximum gain is 3.18 dBi < 6 dBi, so the output power limit shall not be reduced.
802.11be (EHT20) 106+26-tone MRU
Chan. Freq. Average Power (dBm) Total Power | Total Power | Power Limit
Chan. Test Result
(MHz) (mW) (dBm) (dBm)
Chain 0 Chain 1
1 2412 17.53 17.82 117.158 20.69 30 Pass
6 2437 21.43 21.62 284.206 24.54 30 Pass
11 2462 17.84 17.81 121.208 20.84 30 Pass
12 2467 16.97 16.95 99.319 19.97 30 Pass
13 2472 13.92 14.40 52.203 17.18 30 Pass
Notes:
1. Directional gain is the maximum gain of antennas.
2. The maximum gain is 3.18 dBi < 6 dBi, so the output power limit shall not be reduced.
802.11be (EHT20)
Chan Chan. Freq. Average Power (dBm) Total Power | Total Power | Power Limit | — o
' (MHz) (mW) (dBm) (dBm)
Chain 0 Chain 1
1 2412 17.59 17.88 118.788 20.75 30 Pass
6 2437 21.44 21.68 286.547 24.57 30 Pass
11 2462 19.08 19.27 165.437 22.19 30 Pass
12 2467 17.54 17.88 118.131 20.72 30 Pass
13 2472 15.67 15.86 75.446 18.78 30 Pass
Notes:

1. Directional gain is the maximum gain of antennas.

2. The maximum gain is 3.18 dBi < 6 dBi, so the output power limit shall not be reduced.
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802.11be (EHT40)
Chan Chan. Freq. Average Power (dBm) Total Power | Total Power | Power Limit Test Result
' (MHz) (mW) (dBm) (dBm)
Chain 0 Chain 1
2422 17.78 18.10 124.545 20.95 30 Pass
2437 18.53 18.95 149.809 21.76 30 Pass
9 2452 17.89 18.12 126.381 21.02 30 Pass
10 2457 17.23 17.53 109.468 20.39 30 Pass
11 2462 16.83 17.06 99.011 19.96 30 Pass

Notes:

1. Directional gain is the maximum gain of antennas.

2. The maximum gain is 3.18 dBi < 6 dBi, so the output power limit shall not be reduced.
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7.2 Power Spectral Density
. Environmental o o . .
Input Power: 3.3 Vdc Conditions: 25°C, 60% RH Tested By: Jisyong Wang
1TX
802.11b
Chan. Chf‘,\r/‘m':zr)eq' PSD (dBm/3kHz) PSD Limit (dBm/3kHz) Test Result
1 2412 -8.51 8 Pass
6 2437 -7.94 8 Pass
11 2462 -8.45 8 Pass
12 2467 -11.58 8 Pass
13 2472 -16.23 8 Pass
Note: The antenna gain is 3.18 dBi < 6 dBi, so the power density limit shall not be reduced.
802.11g
Chan. Freq. |PSD w/o Duty Factor | Duty Factor PSD Limit
Chan. (MHz) (dBm/3KkHz) (dB) PSD (dBm/3kHz) (dBm/3kHz) Test Result
1 2412 -16.59 0.24 -16.35 8 Pass
6 2437 -12.56 0.24 -12.32 8 Pass
11 2462 -15.22 0.24 -14.98 8 Pass
12 2467 -16.83 0.24 -16.59 8 Pass
13 2472 -18.46 0.24 -18.22 8 Pass
Note: The antenna gain is 3.18 dBi < 6 dBi, so the power density limit shall not be reduced.
802.11be (EHT20) 26-tone RU
Chan. Freq. |PSD w/o Duty Factor | Duty Factor PSD Limit
Chan. (MHz) (dBm/3kHz) (dB) PSD (dBm/3kHz) (dBm/3kHz) Test Result
1 2412 -7.93 0.15 -7.78 8 Pass
6 2437 -4.41 0.15 -4.26 8 Pass
11 2462 -6.57 0.15 -6.42 8 Pass
12 2467 -7.65 0.15 -7.50 8 Pass
13 2472 -12.71 0.15 -12.56 8 Pass

Note: The antenna gain is 3.18 dBi < 6 dBi, so the power density limit shall not be reduced.
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802.11be (EHT20) 52-tone RU
Chan. Freq. |PSD w/o Duty Factor | Duty Factor PSD Limit
Chan. (MHz) (dBm/3kHz) (dB) PSD (dBm/3kHz) (dBm/3kHz) Test Result
1 2412 -8.84 0.15 -8.69 8 Pass
6 2437 -6.15 0.15 -6.00 8 Pass
11 2462 -7.91 0.15 -7.76 8 Pass
12 2467 -10.28 0.15 -10.13 8 Pass
13 2472 -14.15 0.15 -14.00 8 Pass
Note: The antenna gain is 3.18 dBi < 6 dBi, so the power density limit shall not be reduced.
802.11be (EHT20) 106-tone RU
Chan. Freq. |PSD w/o Duty Factor | Duty Factor PSD Limit
Chan. (MHz) (dBm/3KkHz) (dB) PSD (dBm/3kHz) (dBm/3kHz) Test Result
1 2412 -14.16 0.15 -14.01 8 Pass
6 2437 -9.83 0.15 -9.68 8 Pass
11 2462 -13.01 0.15 -12.86 8 Pass
12 2467 -14.66 0.15 -14.51 8 Pass
13 2472 -17.78 0.15 -17.63 8 Pass
Note: The antenna gain is 3.18 dBi < 6 dBi, so the power density limit shall not be reduced.
802.11be (EHT20) 52+26-tone MRU
Chan. Freq. |PSD w/o Duty Factor | Duty Factor PSD Limit
Chan. (MHz) (dBm/3kHz) (dB) PSD (dBm/3kHz) (dBm/3kHz) Test Result
1 2412 -8.46 0.15 -8.31 8 Pass
6 2437 -5.56 0.15 -5.41 8 Pass
11 2462 -7.53 0.15 -7.38 8 Pass
12 2467 -8.33 0.15 -8.18 8 Pass
13 2472 -11.25 0.15 -11.10 8 Pass

Note: The antenna gain is 3.18 dBi < 6 dBi, so the power density limit shall not be reduced.
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802.11be (EHT20) 106+26-tone MRU
Chan. Freq. |PSD w/o Duty Factor | Duty Factor PSD Limit
Chan. (MHz) (dBm/3kHz) (dB) PSD (dBm/3kHz) (dBm/3kHz) Test Result
1 2412 -12.99 0.15 -12.84 8 Pass
6 2437 -9.54 0.15 -9.39 8 Pass
11 2462 -12.63 0.15 -12.48 8 Pass
12 2467 -13.28 0.15 -13.13 8 Pass
13 2472 -15.09 0.15 -14.94 8 Pass
Note: The antenna gain is 3.18 dBi < 6 dBi, so the power density limit shall not be reduced.
802.11be (EHT20)
Chan. Freq. |PSD w/o Duty Factor | Duty Factor PSD Limit
Chan. (MHz) (dBm/3KkHz) (dB) PSD (dBm/3kHz) (dBm/3kHz) Test Result
1 2412 -18.14 0.15 -17.99 8 Pass
6 2437 -14.21 0.15 -14.06 8 Pass
11 2462 -16.34 0.15 -16.19 8 Pass
12 2467 -17.85 0.15 -17.70 8 Pass
13 2472 -19.79 0.15 -19.64 8 Pass
Note: The antenna gain is 3.18 dBi < 6 dBi, so the power density limit shall not be reduced.
802.11be (EHT40)
Chan. Freq. |PSD w/o Duty Factor | Duty Factor PSD Limit
Chan. (MHz) (dBm/3kHz) (dB) PSD (dBm/3kHz) (dBm/3kHz) Test Result
3 2422 -20.11 0.15 -19.96 8 Pass
6 2437 -18.42 0.15 -18.27 8 Pass
9 2452 -20.15 0.15 -20.00 8 Pass
10 2457 -20 0.15 -19.85 8 Pass
11 2462 -21.15 0.15 -21.00 8 Pass

Note: The antenna gain is 3.18 dBi < 6 dBi, so the power density limit shall not be reduced.
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Spectrum Plot of Maximum Value
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VERITAS
Spectrum Plot of Maximum Value

RBW 3 kHz [T1] RM VEW Marker 1 [T1] RBW 3 kHz [T1] RM VEW Marker 1 [T1]

VBW 10 kHz 954 dBm VBW 10 kHz 1421 dBm
29 Ref 31 dBm Att 30 dB SWT 303 ms 2.434414000 GHz 29 Ref 31 dBm Att 30 dB SWT 321 me 2437527000 GHz

Offset 11dB Offset 11dB
20 20
10 10
1
10 1

H—

T
Center 2.437 GHz

T T T T T T
5.724 MHz/ Span 57.24 MHz

802.11be (EHT40): CH 6

[eurEAU |
VERITAS

.| swe1ooofion
0
59+ T T T T T T T T [BUREAU ] 59+ T T T T T T T [BUREAU]
Center 2.43543 GHz 2727 WH2! Span 27.27 MHz Center 2.437 GHz 2.839 MHz/ Span 28,89 MHz
802.11be (EHT20) 106+26-tone MRU : CH 6@1 802.11be (EHT20) : CH 6
RBW 3 kHz [T1] RM VIEW Marker 1 [T1]
VBW 10 kHz -18.42 dBm
3 Ref 31 dBm Aft 30 dB SWT 836 ms. 2437766000 GHz
Offset 11 dB
0
10
10

Report No.: RFBARR-WTW-P23040352

Page No. 41 / 428

Report Format Version: 7.1.0



UV
® é‘,&
-

s,
L
>
o

7828

5V

oL
2TX
802.11b
Chan. Chf‘,\r/‘m':zr)eq' PD (dBm/SKHz) | el PSD (dBm/3kHz)|PSD Limit (dBm/3kHz)| Test Result
Chain 0 Chain 1

1 2412 -10.58 -9.91 7.22 7.81 Pass

6 2437 -0.41 -9.16 6.27 7.81 Pass

11 2462 -10.33 -10.26 7.28 7.81 Pass

12 2467 -17.31 -16.32 13.78 7.81 Pass

13 2472 2115 -20.68 -17.90 7.81 Pass
Notes:

1. Method E) 2) b) Measure and sum spectral maxima across the outputs of KDB 662911 is using for calculating
total power density.

2. Directional gain = gain of antenna element + 10 log (2 of TX antenna elements)

3. The directional gain is 6.19 dBi > 6 dBi, so the power density limit shall be reduced to 8-(6.19-6) = 7.81

dBm/3kHz.
802.11g
PSD w/o Duty Factor o
chan, [Ctrirrea] Bmoe | Dusacr| o pSD | PSOUML o e
Chain 0 Chain 1
1 2412 -18.01 -17.32 0.24 -14.40 7.81 Pass
6 2437 -14.80 -14.07 0.24 -11.17 7.81 Pass
11 2462 -18.12 -17.30 0.24 -14.44 7.81 Pass
12 2467 -18.64 -18.39 0.24 -15.26 7.81 Pass
13 2472 -21.95 -21.65 0.24 -18.54 7.81 Pass
Notes:

1. Method E) 2) b) Measure and sum spectral maxima across the outputs of KDB 662911 is using for calculating
total power density.

2. Directional gain = gain of antenna element + 10 log (2 of TX antenna elements)

3. The directional gain is 6.19 dBi > 6 dBi, so the power density limit shall be reduced to 8-(6.19-6) = 7.81
dBm/3kHz.
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802.11be (EHT20) 26-tone RU
Chan. F POD wio Duty Factor | ) ty Fact Total PSD PSD Limit
an. Freq. (dBm/3kHz) uty Factor ota imi
Chan. (MHz2) (dB) (dBm/3kHz) (dBm/3kHz) | TestResult
Chain 0 Chain 1
1 2412 7.46 -8.25 0.15 467 7.81 Pass
6 2437 -4.90 512 0.15 -1.85 7.81 Pass
11 2462 8.43 -7.81 0.15 4.95 7.81 Pass
12 2467 -8.81 -7.93 0.15 518 7.81 Pass
13 2472 1395 | -13.73 0.15 -10.68 7.81 Pass
Notes:

1. Method E) 2) b) Measure and sum spectral maxima across the outputs of KDB 662911 is using for calculating
total power density.

2. Directional gain = gain of antenna element + 10 log (2 of TX antenna elements)

3. The directional gain is 6.19 dBi > 6 dBi, so the power density limit shall be reduced to 8-(6.19-6) = 7.81
dBm/3kHz.

802.11be (EHT20) 52-tone RU

PSD w/o Duty Factor o
cran,|CTETER | (o DuyFctr| | ToBPD | PSDLI | ot o

Chain 0 Chain 1

1 2412 -9.95 -9.96 0.15 -6.79 7.81 Pass

6 2437 -6.18 -5.58 0.15 -2.71 7.81 Pass

1 2462 -10.02 -9.86 0.15 -6.78 7.81 Pass

12 2467 -11.20 -10.76 0.15 -7.81 7.81 Pass

13 2472 -15.89 -15.43 0.15 -12.49 7.81 Pass

Notes:

1. Method E) 2) b) Measure and sum spectral maxima across the outputs of KDB 662911 is using for calculating
total power density.

2. Directional gain = gain of antenna element + 10 log (2 of TX antenna elements)

3. The directional gain is 6.19 dBi > 6 dBi, so the power density limit shall be reduced to 8-(6.19-6) = 7.81
dBm/3kHz.
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802.11be (EHT20) 106-tone RU
Chan. F POD wio Duty Factor | ) ty Fact Total PSD PSD Limit
an. Freq. (dBm/3kHz) uty Factor ota imi
Chan. (MHz2) (dB) (dBm/3kHz) (dBm/3kHz) | TestResult
Chain 0 Chain 1
1 2412 1475 | -14.46 0.15 -11.44 7.81 Pass
6 2437 -10.36 -0.62 0.15 6.81 7.81 Pass
11 2462 1539 | -14.90 0.15 11.97 7.81 Pass
12 2467 1553 | -15.65 0.15 1243 7.81 Pass
13 2472 1922 | -19.08 0.15 15.99 7.81 Pass
Notes:

1. Method E) 2) b) Measure and sum spectral maxima across the outputs of KDB 662911 is using for calculating
total power density.

2. Directional gain = gain of antenna element + 10 log (2 of TX antenna elements)

3. The directional gain is 6.19 dBi > 6 dBi, so the power density limit shall be reduced to 8-(6.19-6) = 7.81
dBm/3kHz.

802.11be (EHT20) 52+26-tone MRU

PSD w/o Duty Factor o
cran,|CTETER | (o DuyFctr| | ToBPD | PSDLI | ot o

Chain 0 Chain 1

1 2412 -10.05 -9.33 0.15 -6.51 7.81 Pass

6 2437 -6.98 -6.10 0.15 -3.35 7.81 Pass

1 2462 -12.20 -10.85 0.15 -8.31 7.81 Pass

12 2467 -12.16 -11.15 0.15 -8.46 7.81 Pass

13 2472 -13.73 -13.40 0.15 -10.40 7.81 Pass

Notes:

1. Method E) 2) b) Measure and sum spectral maxima across the outputs of KDB 662911 is using for calculating
total power density.

2. Directional gain = gain of antenna element + 10 log (2 of TX antenna elements)

3. The directional gain is 6.19 dBi > 6 dBi, so the power density limit shall be reduced to 8-(6.19-6) = 7.81
dBm/3kHz.
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802.11be (EHT20) 106+26-tone MRU
Chan. F POD wio Duty Factor | ) ty Fact Total PSD PSD Limit
an. Freq. (dBm/3kHz) uty Factor ota imi
Chan. (MHz2) (dB) (dBm/3kHz) (dBm/3kHz) | TestResult
Chain 0 Chain 1
1 2412 1396 | -13.95 0.15 -10.79 7.81 Pass
6 2437 -10.15 -8.81 0.15 6.27 7.81 Pass
11 2462 1355 | -14.08 0.15 -10.64 7.81 Pass
12 2467 1497 | -14.97 0.15 11.81 7.81 Pass
13 2472 1714 | -15.73 0.15 13.21 7.81 Pass
Notes:

1. Method E) 2) b) Measure and sum spectral maxima across the outputs of KDB 662911 is using for calculating
total power density.

2. Directional gain = gain of antenna element + 10 log (2 of TX antenna elements)

3. The directional gain is 6.19 dBi > 6 dBi, so the power density limit shall be reduced to 8-(6.19-6) = 7.81
dBm/3kHz.

802.11be (EHT20)

Chan. Freq.

PSD w/o Duty Factor
(dBm/3kHz)

Duty Factor

Total PSD

PSD Limit

Chan (MHz) (dB) (dBm/3kHz) (dBm/3kHz) | 'estResult
Chain 0 Chain 1
1 2412 1877 | -18.38 0.15 15.41 7.81 Pass
6 2437 1483 | -14.55 0.15 1152 7.81 Pass
11 2462 1745 | -17.05 0.15 -14.08 7.81 Pass
12 2467 18.88 | -18.34 0.15 15.44 7.81 Pass
13 2472 2034 | -2032 0.15 1717 7.81 Pass
Notes:

1. Method E) 2) b) Measure and sum spectral maxima across the outputs of KDB 662911 is using for calculating
total power density.

2. Directional gain = gain of antenna element + 10 log (2 of TX antenna elements)

3. The directional gain is 6.19 dBi > 6 dBi, so the power density limit shall be reduced to 8-(6.19-6) = 7.81
dBm/3kHz.
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802.11be (EHT40)
Chan. F POD wio Duty Factor | ) ty Fact Total PSD PSD Limit
an. Freq. (dBm/3kHz) uty Factor ota imi
Chan. (MHz) (dB) (dBm/3kHz) (dBm/3kHz) | TestResult
Chain 0 Chain 1
2422 21.17 -20.49 0.15 -17.66 7.81 Pass
2437 -19.91 -19.57 0.15 -16.58 7.81 Pass
2452 -21.06 -20.38 0.15 -17.55 7.81 Pass
10 2457 -21.27 -21.11 0.15 -18.03 7.81 Pass
11 2462 -22.11 -21.26 0.15 -18.51 7.81 Pass
Notes:

1. Method E) 2) b) Measure and sum spectral maxima across the outputs of KDB 662911 is using for calculating
total power density.

2. Directional gain = gain of antenna element + 10 log (2 of TX antenna elements)

3. The directional gain is 6.19 dBi > 6 dBi, so the power density limit shall be reduced to 8-(6.19-6) = 7.81
dBm/3kHz.
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VERITAS
Spectrum Plot of Maximum Value

RBW 3 kHz [T1] RM VEW Marker 1 [T1] RBW 3 kHz [T1] RM VEW Marker 1 [T1]

VBW 10 kHz _9.16dBm VBW 10 kHz _14.07 dBm
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RBW 3 kHz [T1] RM VEW Marker 1 [T1] RBW 3 kHz [T1] RM VEW Marker 1 [T1]
VBW 10 kHz _s.90dBm VBW 10 kHz _5.58dBm
59 Ref31 dBm Att 30 dB SWT 306 ms > 473002000 GHz 59 Ref31 dBm Att 30 0B SWT 305 ms 3 423955000 GHz
Offset 11 dB Offset 11dB
0 0
10 10
0 1 o

N ..

- | swe gt 100 HH 5o 00 of 100
crve,
0] T L 6@: 0
£9- W L 59-
T T T T T T T T T T T T T 1 B
Center 2.4364 GHz 2754 MH/ Span 27.54 WHz VERITAS Center 2.43843 GHz 2745 WHZ/ Span 27.45 WHz
802.11be (EHT20) 26-tone RU / Chain 0 : CH 6@0 802.11be (EHT20) 52-tone RU / Chain 1 : CH 6@37
RBW 3 kHz TRMVEW oy RBW 3 kHz TRMVEN ey
VBW 10 kHz _962dBm VBW 10 kHz _6.10dBm
51 Ref31d8m Att 30 0B SWT 306 ms 2433296000 GHz 31 Ref 31 dBm Att 30 0B SWT 289 ms 2432137000 GHz
Offset 1148 Offset 1148
20 20
10 10
0 o T
1
10 n

00 of 100

T T T T T T T T
Center 2.43646 GHz 2.754 MHz/ Span 27.54 MHz

1 I I
Center 2.43681 GHz 2501 MHz/ Span 26.01 MHz

802.11be (EHT20) 106-tone RU / Chain 1 : CH 6@53 802.11be (EHT20) 52+26-tone MRU / Chain 1 : CH 6@1
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Spectrum Plot of Maximum Value
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7.3 6 dB Bandwidth
. Environmental o o . .
Input Power: 3.3 Vdc Conditions: 25°C, 60% RH Tested By: Jisyong Wang
1TX
802.11b
Channel Frequency (MHz) 6dB Bandwidth (MHz) Minimum Limit (MHz) Test Result
1 2412 8.09 0.5 Pass
6 2437 9.14 0.5 Pass
11 2462 8.08 0.5 Pass
12 2467 8.09 0.5 Pass
13 2472 8.13 0.5 Pass
802.11g
Channel Frequency (MHz) 6dB Bandwidth (MHz) Minimum Limit (MHz) Test Result
1 2412 16.38 0.5 Pass
6 2437 16.35 0.5 Pass
11 2462 16.35 0.5 Pass
12 2467 16.36 0.5 Pass
13 2472 16.39 0.5 Pass
802.11be (EHT20) 26-tone RU
Channel Frequency (MHz) 6dB Bandwidth (MHz) Minimum Limit (MHz) Test Result
1 2412 2.15 0.5 Pass
6 2437 215 0.5 Pass
11 2462 2.15 0.5 Pass
12 2467 2.14 0.5 Pass
13 2472 215 0.5 Pass
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802.11be (EHT20) 52-tone RU
Channel Frequency (MHz) 6dB Bandwidth (MHz) Minimum Limit (MHz) Test Result
1 2412 17.11 0.5 Pass
6 2437 17.15 0.5 Pass
11 2462 17.14 0.5 Pass
12 2467 17.09 0.5 Pass
13 2472 17.08 0.5 Pass
802.11be (EHT20) 106-tone RU
Channel Frequency (MHz) 6dB Bandwidth (MHz) Minimum Limit (MHz) Test Result
1 2412 17.2 0.5 Pass
6 2437 18.14 0.5 Pass
11 2462 17.37 0.5 Pass
12 2467 17.4 0.5 Pass
13 2472 17.4 0.5 Pass
802.11be (EHT20) 52+26-tone MRU
Channel Frequency (MHz) 6dB Bandwidth (MHZz) Minimum Limit (MHz) Test Result
1 2412 15.18 0.5 Pass
6 2437 15.18 0.5 Pass
11 2462 15.19 0.5 Pass
12 2467 15.20 0.5 Pass
13 2472 15.18 0.5 Pass
802.11be (EHT20) 106+26-tone MRU
Channel Frequency (MHz) 6dB Bandwidth (MHz) Minimum Limit (MHz) Test Result
1 2412 17.13 0.5 Pass
6 2437 17.17 0.5 Pass
11 2462 17.16 0.5 Pass
12 2467 17.14 0.5 Pass
13 2472 17.16 0.5 Pass
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802.11be (EHT20)
Channel Frequency (MHz) 6dB Bandwidth (MHz) Minimum Limit (MHz) Test Result
1 2412 18.59 0.5 Pass
6 2437 18.03 0.5 Pass
11 2462 18.63 0.5 Pass
12 2467 18.49 0.5 Pass
13 2472 18.44 0.5 Pass
802.11be (EHT40)
Channel Frequency (MHz) 6dB Bandwidth (MHz) Minimum Limit (MHz) Test Result
3 2422 37.7 0.5 Pass
6 2437 37.06 0.5 Pass
9 2452 37.3 0.5 Pass
10 2457 37.43 0.5 Pass
11 2462 37.74 0.5 Pass
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Spectrum Plot of Minimum Value
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Spectrum Plot of Minimum Value
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802.11b
6 dB Bandwidth (MHz)
Channel Frequency (MHz) Minimum Limit (MHz) Test Result
Chain 0 Chain 1
1 2412 8.09 8.07 0.5 Pass
6 2437 8.06 8.09 0.5 Pass
11 2462 8.08 8.09 0.5 Pass
12 2467 8.09 8.09 0.5 Pass
13 2472 8.10 8.10 0.5 Pass
802.11g
6 dB Bandwidth (MHz)
Channel Frequency (MHz) Minimum Limit (MHz) Test Result
Chain 0 Chain 1
1 2412 16.40 16.39 0.5 Pass
6 2437 16.37 16.35 0.5 Pass
1 2462 16.37 16.35 0.5 Pass
12 2467 16.37 16.37 0.5 Pass
13 2472 16.38 16.37 0.5 Pass
802.11be (EHT20) 26-tone RU
6 dB Bandwidth (MHz)
Channel Frequency (MHz) Minimum Limit (MHz) Test Result
Chain 0 Chain 1
1 2412 2.14 2.16 0.5 Pass
6 2437 212 2.18 0.5 Pass
11 2462 2.13 2.15 0.5 Pass
12 2467 2.13 2.13 0.5 Pass
13 2472 213 2.09 0.5 Pass
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802.11be (EHT20) 52-tone RU
6 dB Bandwidth (MHz)
Channel Frequency (MHz) Minimum Limit (MHz) Test Result
Chain 0 Chain 1
1 2412 17.12 17.09 0.5 Pass
6 2437 17.10 17.11 0.5 Pass
11 2462 17.11 17.08 0.5 Pass
12 2467 17.10 17.08 0.5 Pass
13 2472 17.11 17.13 0.5 Pass
802.11be (EHT20) 106-tone RU
6 dB Bandwidth (MHz)
Channel Frequency (MHz) Minimum Limit (MHz) Test Result
Chain 0 Chain 1
1 2412 17.20 18.15 0.5 Pass
6 2437 17.20 17.21 0.5 Pass
11 2462 17.43 17.42 0.5 Pass
12 2467 17.39 17.42 0.5 Pass
13 2472 17.39 17.44 0.5 Pass
802.11be (EHT20) 52+26-tone MRU
6 dB Bandwidth (MHz)
Channel Frequency (MHz) Minimum Limit (MHz) Test Result
Chain 0 Chain 1
1 2412 15.19 15.18 0.5 Pass
6 2437 15.19 15.19 0.5 Pass
11 2462 15.18 15.19 0.5 Pass
12 2467 15.18 15.19 0.5 Pass
13 2472 15.19 15.18 0.5 Pass
802.11be (EHT20) 106+26-tone MRU
6 dB Bandwidth (MHz)
Channel Frequency (MHz) Minimum Limit (MHz) Test Result
Chain 0 Chain 1
1 2412 17.12 17.08 0.5 Pass
6 2437 17.14 17.16 0.5 Pass
11 2462 17.09 17.17 0.5 Pass
12 2467 17.13 17.14 0.5 Pass
13 2472 17.17 17.17 0.5 Pass
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802.11be (EHT20)
6 dB Bandwidth (MHz)
Channel Frequency (MHz) Minimum Limit (MHz) Test Result
Chain 0 Chain 1
1 2412 18.68 18.64 0.5 Pass
6 2437 18.63 18.19 0.5 Pass
11 2462 18.33 18.46 0.5 Pass
12 2467 18.72 18.42 0.5 Pass
13 2472 18.60 18.64 0.5 Pass
802.11be (EHT40)
6 dB Bandwidth (MHz)
Channel Frequency (MHz) Minimum Limit (MHz) Test Result
Chain 0 Chain 1
3 2422 37.30 37.60 0.5 Pass
6 2437 37.41 37.15 0.5 Pass
9 2452 37.00 37.28 0.5 Pass
10 2457 36.60 37.27 0.5 Pass
11 2462 37.60 37.79 0.5 Pass
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Spectrum Plot of Minimum Value
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Spectrum Plot of Minimum Value

RBW 100 kHz [T1] MP VIEW

Marker 1 [T1] RBW 100 kHz MIMPVEW  barker 1 T1
VW 300 kiz 1 43 dem VEW 300 khz 451 dem
4y Ref 31 d5m Att 30 0B SWT 20 ms 2.40249 Gz 44 Ret 31 dBm Att 30 0B SWT 20 ms 2.42783 GHz
Offset 1148 Defia 2 [T1] Offsct 1148 Delta 2[T1]
0.00d8 0.0048
20 17.08 WHz 2 1819 MHz
; 1011081 dam
e D248 PO e e b i,
&0 481 dém grofiond
02149 I I A . i
P T / \
- - WWW“M WM"M
0 ) \ E

T T T T
Center 2.412 GHz

T
3 MHz/

[l
Span 30 MHz

802.11be (EHT20) 106+26-tone MRU / Chain 1 : CH 1@1

T
Center 2.437 GHz

802.11be (EHT20) / Chain 1: CH 6

T
3 MHz/

REW 100 kHz MIMPVEW ey
VBW 300 kHz .47 4Bm
a1 Ref 31 dBm Att 30 dB SWT 20 ms 2.43813 GHz
Offset 11 dB Detta 2 [T1]

0.00 dB

0 36.60 MHz
10

D1352dBm

YT N .
AT O, W P PP AR i %2 PP 78,11

o gzt \

—

(T
FL Fp (@“
-£9- LEZE-

! ! ! ! ! ! ' ' '
Center 2.457 GHz & MHz/ Span 60 MHz

802.11be (EHT40) / Chain 0 : CH 10
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7.4

Conducted Out of Band Emissions

BUREAU

Input Power:

Environmental

3.3 Vdc

Conditions:

25°C, 60% RH

Tested By:

Jisyong Wang

1TX

RBW 100 kHz [T1) MP VIEW Marker 1 [T1] RBW 100 kHz [T1) MP VIEW Marker 1 [T1]
VEBW 300 kHz 15.10 dBm VBW 300 kHz 1428 dBm
31 Rer31 d6m Aft 30 dB SWT 50 ms 241250 GHz 34 Ref31d8m Att 30 9B SWT 250 ms. 241151 GHz
Offset 11 dB Offset 1148 Marker 2 [T1]
-47.95 dBm
1 231787 GHz
S0 Marker 3 [T1]
et fen s g B Tasen on
2212220 GHz
e AT 1
-1 -1
D2 -14100 dEm
3
- - n
E 50~
597 T T T T T T [EurReau] 597 T T T T T [EurReau ]
Center 2.412 GHz 1.21 MHz/ Span 12.13 MHz Start 30 MHz 2.497 GHz/ Stop 25 GHz
RBW 100 kHz [T1) MP VIEW Marker 1 [T1] RBW 100 kHz [T1) MP VIEW Marker 1 [T1]
VEW 300 kHz 15.47 aBm VEW 300 kHz 15.42 dBm
31 Ref31dBm Att 30 dB 0 ms 243850 GHz 31 Ref31d8m Att 30 dB SWT 250 ms. 2476848 GHz
Offset 11 dB. Offset 11dB Marker 2 [T1]
-47.20 dBm
1 1.80287 GHz
D11547 dBm Marker 3 [T1]
pod St feh i fus g Fo
1 /\,J A A__fy W\ 1 18.80119 GHz
-1
D2 -14f3 dBm

T
Center 2.462 GHz

T
1.21 MHz/

CH 11

-89 i T i i T i T -89 i i T T
Center 2.437 GHz 137 WHz/ Span 13.71 MHz Start 30 MHz 2.497 GHz/ Stop 25 GHz
REW 100 kHz [T P VEW Marker 1 [T1] REW 100 kHz [T11 P VWY Marker 1 [T1]
VEW 300 kHz 1521 aBm VEW 300 kHz 1251 aBm
a1 Ref31 dBm Att 30 9B SWT 50 ms 245250 GHz a1 Ref31 dBm Att 30 9B SWT 250 ms 45633 GHE
Offset 11 dB Offset 118 Marker 2 [T1]
4813 dBm
1 218614 GHz
e Marker 3 [T1]
A X D11521 dBm ib.asaBm
I fnf S I 21.56350 GHz
1 Ww W 1
R M
D2 1478 dim
3
- - 2
~ P |
e
5 T T T T U [EurReay ] 5 T T T v [EurReau ]
Span 12.12 MHz Start 30 MHz 2.497 GHz/ Stop 25 GHz.

CH1!M
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BUREAU

RBW 100 kHz [T11 MP VIEW Marker 1 [T11 REW 100 kHz [T11 MP VIEW Marker 1 [T1]
VBV 300 kHzZ 12.27 aBm VBV 300 kHz 11.51 aBm
a1 Ref31d5m Att 30 dB SWT 50 ms 246748 GHz a1 Ref31d8m Att 30 dB SWT 250 ms. 248457 GHz
Gifset 11d8 Gffset 1148 Marker 2 [T1]
-47.32 dBm
2.29290 GHz
1 1 Marker 3 [T1]
o 4 D112 27 dBm o :11}954: ﬂsl:m
z
1 g ST T A 1
B Vi )
D2 -17F3 dBm
3
- - E
4 W, W'M b oo Iy
- =50 ~ el
69 T T T T T T 69 T T T T T T
Center 2.467 GHz 1.21 WHz/ Span 12.13 MHz Start 30 MHz 2.497 GHz/ Stop 25 GHz
REW 100 kHz [T11 MP VIEW Marker 1 [T1] REW 100 kHz [T11 MP VIEW Marker 1 [T1]
VBV 300 kHz 787 dBm VBV 300 kHz 5.85 dBm
7. Ref31d8m Att 30 dB SWT 50 ms 247148 GHz a1 Ref31d8m Att 30 dB SWT 250 ms. 247081 GHz
Offset 11 dB Offset 1148 Marker 2 [T1]
-47.70 dBm
33.12 MHz
Marker 3 [T1]
1 -41.0¢ dBm
1 1 o — 21.61968 GHz
g p PSP fnn g
/V“ w‘»\/\
Rl W el
- - B rarrs EXC LT
3
“ WWMM
- -
e,
-89 T T T T T T T -89 T T T T T T
Center 2.472 GHz. 1.21 MHz/ Span 12.19 MHz Start 30 MHz. 2.497 GHz/ Stop 25 GHz. [vERITAS |
RBW 100 kHz [T1] MP VIEW Jarker 1 [T11 RBW 100 kHz [T1] MP VIEW Varker 1 111
VBW 300 kHz 14.95 dBm VBW 300 kHz 14.50 dBm
2. Ref31d8m Att 30 0B SWT 1 ms 2.41180 GHz 2. Ref31d8m Att 30 0B SWT 1 ms 2.46240 GHz
Offset 11 dB. Marker 2 [T1] Offset 11 d8. Marker 2 [T1]
-26.31 dBm -41.60 dBm
s 2.40000 GHz 2.48350 GHz
D 1cn Marker 3 [T1] S Marker 3 [T1]
D11510dBm 5 _26.31 dBm 011521 dBm -33.72 dBm
1 b 2.40000 GHz 1 2.48600 GHz
1§ Marker 4 [T1] Marker 4 [T1]
-49.18 dBm -46.99 dBm
o 4 2.39000 GHz 2.50000 GHz
i ¥ Marker 5 [T1]
-34.53dBm
-1 ! T 238800 GHz -1
D2 -14 90 dBm / v
r e an el N‘;LWJW\'\{J . "
S o \ =
F FlL L Fp
884 T T T T T T T T 884 T T T T T T T
Center 2.372 GHz 10 MHz/ Span 100 MHz Center 2.502 GHz 10 MHz/ Span 100 MHz
RBW 100 kHz [T1] MP VIEW Jarker 1711 RBW 100 kHz [T1] MP VIEW Jarker 1 711
VEW 300 kHz 11.83 dBm VBV 300 kHz 7.83 dBm
31 Ref31d8m Att 30 0B 2.46540 GHz 2. Ref31d8m Att 30 0B 2.47140 GHz
Qffset 11 48 Marker 2 [T1] Qffset 11 d8 Marker 2 [T1]
-45.10 dBm -41.06 dBm
2.48350 GHz 2.48350 GHz
1 Marker 3 [T1] Marker 3 [T1]
[ D11227dBm -43.22 dBm 1 -40.65 dBm
4 S 2.483400 GHz 1 S— 2.43400 GHz
Marker 4 [T1] Marker 4 [T1]
-51.34 4Bm -48.51 dBm
2.50000 GHz (, 2.50000 GHz
Rl Rl Jj,
- - i .T -
*r\ | " n M A
E S = E
P L Fp
894 T T T T T T T 694 T T T T T T T
Center 2.502 GHz 10 WHz/ Span 100 MHz Center 2.502 GHz 10 MHz/ Span 100 MHz

CH 12 Band edge

CH 13 Band edge
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802.11g

BUREAU

T
Center 2.467 GHz

T T
2.45 MHz/ Span 24 54 MHz

CH 12

[evrEay ]
VERITAS

Start 30 MHz

T
2.497 GHZ/

CH 12

RBW 100 kHz [T1] MP VIEW Jarker 1 [T11 RBW 100 kHz [T1] MP VIEW Varker 1 111
VBW 300 kHz 7.48 dBm VBW 300 kHz 7.47 dBm
2. Ref31d8m Att 30 0B SWT 50 ms 2.41072 GHz 24 Ref31 d8m Att 30 0B SWT 250 ms. 2.40838 GHz
Offset 11 dB. Offset 11 d8. Marker 2 [T1]
-47.01 dBm
2.31787 GHz
Marker 3 [T1]
N N -39.67 dBm
21.59159 GHz
1 WNWM N
f ’ \
El a
E rfj \\Jm Iy E
/ Lt D7 dEm
3
_ _ n
] ] uJMM‘ y o M
894 T T T T T T T 694 T T T T T
Center 2.412 GHz 2.45 MHz/ Span 24 57 MHz Start 30 MHz 2.487 GHz! Stop 25 GHz
RBW 100 kHz [T1] MP VIEW Jarker 1711 RBW 100 kHz [T1] MP VIEW Jarker 1 711
VBW 300 kHz 11.67 dBm WBW 300 kHz 10.91 dBm
31 Ref31d8m Att 30 0B SWT 50 ms 2.43950 GHz 2. Ref31d8m Att 30 0B SWT 250 ms. 243360 GHz
Qffset 11 48 Qffset 11 d8 Marker 2 [T1]
-47.33 dBm
1.93708 GHz
B 1 Marker 3 [T1]
- -41.14 dBm
1 P } 1 D117 dBm 2156974 GHz
r\/"f 4
10y Rl
D2 -1853 dBm
3
- - H ] ﬁ ﬁﬂ
597 T T T T T T [EurReau] 597 T T T T T [EurReau ]
Center 2.437 GHz 2.45 MHz/ Span 24.52 WHz Start 30 MHz 2.497 GHz/ Stop 25 GHz
RBW 100 kHz [T11 MP VIEW Marker 1 [T11 REW 100 kHz [T11 MP VIEW Marker 1 [T1]
VBV 300 kHzZ s.55d8m VBV 300 kHz .40 dBm
a1 Ref31d5m Att 30 dB SWT 50 ms 2 48450 GHz a1, Ref31dBm Att 30 9B SWT 250 ms. 246145 GHz
Gifset 11d8 Gffset 1148 Marker 2 [T1]
-47.45 dBm
222111 GHz
Marker 3 [T1]
1 1 -40.56 dBm
' FAWW“{L"V'MWAM 1 : e
n( ’ \».
El »
, nnuw’"ﬂ L\Ww\ .
Y Gy fro—stieorten
£
=27 T T T T T T =97 T T T T [EuReau ]
Center 2.462 GHz. 2.45 MHz/ Span 24.52 MHz Start 30 MHz 2.497 GHz/ Stop 25 GHz. [ vERITAS |
REW 100 kHz [T11 MP VIEW Marker 1 [T1] REW 100 kHz [T11 MP VIEW Marker 1 [T1]
VBW 300 kHz 712 dBm WBW 300 kHz 6.43 dBm
7. Ref31d8m Att 30 dB SWT 50 ms 2 46950 GHz a1 Ref31dBm Att 30 9B SWT 250 ms. 2 46769 GHz
Offset 11 dB Offset 1148 Marker 2 [T1]
-47.56 dBm
2.30227 GHz
Marker 3 [T1]
N . -40.60 dBm
18.94789 GHz
1 B ———— N
./ ' \
El 4
fari D2 22Fs dem
3
- - E|
" *"‘-‘"‘WJLM A e sl
- -50 - g W W e
69-| 68 T T

T
Stop 25 GH

[eEvrEau ]
z VERITAS
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BUREAU

RBW 100 kHz [T1) MP VIEW Marker 1 [T1] RBW 100 kHz [T1) MP VIEW Marker 1 [T1]
VEW 300 kHz s63dBm VEW 300 kHz 279dBm
31 Ref31dBm Att 30 dB SWT 50 ms. 2.47450 GHz 31 Ref31d8m Att 30 dB SWT 250 ms. 2.47393 GHz
Gffset 11 a8 Gffset 1148 Marker 2 [T1]
-47.78 dBm
211811 GHz
Marker 3 [T1]
-40.27 dBm
1 1 1 1 2150732 GHz
D1563dBm
A aMwWMMUﬁMME
1 ‘Jf[ N\\ a
\ D2 -24k7 dem
\ :
) \\/Wu\m- ) N
L L L ey 1T e
- -50 - Nt W W
69+, T T T T T T 69+, T T T T T
Center 2.472 GHz 2.45 MHz/ Span 24 58 MHz Start 30 MHz 2.497 GHz/ Stop 25 GHz
REW 100 kHz [T1) MP VIEW Marker 1 [T1] REBW 100 kHz [T1) MP VIEWW Marker 1 [T1]
VBW 300 kHz 591 dBm VBW 300 kHz 5.02 dBm
a7 Ref31dBm Att 30 0B SWT 1 ms 2 41460 GHz a1 Ref31dBm Att 30 9B SWT 1 ms 2 46060 GHz
Offset 11 dB Marker 2 [T1] Offset 1148 Marker 2 [T1]
-35.84 dBm -35.15 dBm
2.40000 GHz 2.48350 GHz
Marker 3 [T1] Marker 3 [T1]
1 -32.31 dBm 1 -35.15 dBm
1 4 2.38700 GHz 1 " 2.48360 GHz
S Marker 4 [T1] Marker 4 [T1]
Mw -41.84 dBm -49.38 dBm
238000 GHz 2.50000 GHz
Marker 5 [T1]
-37.51 dBm
-1 I \ 238180 GHz -1 \‘
E o7 aEm ) E B35tz
2|
_ by 1k _
M W %
- " , i 2
A ot L T e
T,
FlL (! y i Fp
-89+ T T T T T T T T -89+ T T T T T T T
Center 2.372 GHz 10 MHz/ Span 100 MHz Center 2.502 GHz 10 MHz/ Span 100 MHz
RBW 100 kHz [T1] MP VIEW Marker 1 [T1] RBW 100 kHz [T1] MP VIEW Marker 1 [T1]
VBW 300 kHz 5.3 dBm VBW 300 kHz 525 dBm
27 Ref31 dBm Att 30 6B SWT 1 ms 2.46820 GHz 24 Ref31 d8m Att 30 0B SWT 1 ms 2.47080 GHz
Offset 11 4B Marker 2 [T1] Offset 11 dB Marker 2 [T1]
-47.61 dBm -47.58 dBm
248350 GHz 248350 GHz
Marker 3 [T1] Marker 3 [T1]
-44.07 dBm -46.63 dBm
1 1 2.48420 GHz 1 1 2.48400 GHz
DI7i7dem
Marker 4 [T1] D1563dBm Marker 4 [T1]
-49.80 dBm MMM -50.21 dBm
; T \ 250000 GHz [ ' ‘ 250000 GHz
) j \ ) } \
ptzzeE dEm \\ 247 dem l\
~ Ifrw._ A ~ w 4 PN &
b T TR i
P L Fp
69+ T T T T T T T 69+ T T T T T T T
Center 2.502 GHz 10 MHz/ Span 100 MHz Center 2.502 GHz 10 MHZ/ Span 100 MHz

CH 12 Band edge

CH 13 Band edge
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802.11be (EHT20)

BUREAU

T
Center 2.467 GHz

CH 12

RBW 100 kHz [T1] MP VIEW Jarker 1 [T11 RBW 100 kHz [T1] MP VIEW Varker 1 111
VBW 300 kHz 723.4Bm VBW 300 kHz 5.16 dBm
27 Ref31 dBm Att 30 6B SWT 50 ms 2.41071 GHz 24 Ref31 d8m Att 30 0B SWT 250 ms. 2.40218 GHz
Offset 11 dB. Offset 11 d8. Marker 2 [T1]
-46.86 dBm
67.45 MHz
Marker 3 [T1]
-40.26 dBm
1 2092052 GHz
1 ooty o hin el fopy N
Rl / \\ -
E { % h D2 -22[77 dEm
Lot :
- -50-]
894 T T T T T T T 694 T T T T T
Center 2.412 GHz 2.78 MHz/ Span 27 88 MHz Start 30 MHz 2.487 GHz! Stop 25 GHz
RBW 100 kHz [T1] MP VIEW Jarker 1711 RBW 100 kHz [T1] MP VIEW Jarker 1 711
VBW 300 kHz 11.18 dBm WBW 300 kHz 10.65 dBm
31 Ref31d8m Att 30 0B SWT 50 ms 2.43570 GHz 2. Ref31d8m Att 30 0B SWT 250 ms. 243360 GHz
Qffset 11 48 Qffset 11 d8 Marker 2 [T1]
—-46.30 dBm
2.34308 GHz
N Marker 3 [T1]
-39.63 dBm
P 1 Clil 2457 2165089 GHz
a1 Rl
D2 -182 dBm
3
- _ n
ettt A
E -50-]
597 T T T T T T [EurReau] 597 T T T T T [EurReau ]
Center 2.437 GHz 2.7 MHz/ Span 27.04 MHz Start 30 MHz 2.497 GHz/ Stop 25 GHz
RBW 100 kHz [T11 MP VIEW Marker 1 [T11 REW 100 kHz [T11 MP VIEW Marker 1 [T1]
VBW 300 kHz 2.94 gBm VB 300 kHz 7.91 4Bm
a1 Ref 31 dBm Att 30 9B SWT 50 ms 2 48071 GHz a1, Ref31dBm Att 30 9B SWT 250 ms. 2 46788 GHz
Gifset 11d8 Gffset 1148 Marker 2 [T1]
-47.27 dBm
2.28354 GHz
Marker 3 [T1]
1 -39.76 dBm
! WWWMM 1 S T
1 / \ a
20 Mw/ \'\fw E 2 2ibsds
3
~ - n
- -50-]
69 T T T T T 69 T T T T
Center 2,462 GHz 2.79 WHz/ Span 27.94 MHz Start 30 MHz 2.497 GHZ/ Stop 25 GHz
REW 100 kHz [T11 MP VIEW Marker 1 [T1] REW 100 kHz [T11 MP VIEW Marker 1 [T1]
VBV 300 kHz 7.48 dBm VBV 300 kHz 5.51 dBm
a7 Ref31dBm Att 30 0B SWT 50 ms 2 48572 GHz a1 Ref31dBm Att 30 9B SWT 250 ms. 2 46457 GHz
Offset 11 dB Offset 1148 Marker 2 [T1]
-47.37 dBm
210875 GHz
Marker 3 [T1]
N -40.22 dBm
18.80431 GHz
1 b I A NS, N i
{ ' \
Rl / \ el
- WW \M - DZ-ZZFZ dEm
E g E
3
- ’ _ . X
- -50-]
5 T T T U [EurReay ] 5 T T T v [EurReau ]
2.77 MHz/ Span 27.73 MHz Start 30 MHz 2.497 GHz/ Stop 25 GHz

CH 12
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BUREAU

RBW 100 kHz [T1) MP VIEW Marker 1 [T1] RBW 100 kHz [T1) MP VIEW Marker 1 [T1]
VEW 300 kHz £.32 dBm VEW 300 kHz 295 dBm
31 Ref31dBm Att 30 dB SWT 50 ms. 247072 GHz 31 Ref31d8m Att 30 dB SWT 250 ms. 247793 GHz
Gffset 11 a8 Gffset 1148 Marker 2 [T1]
-46.71 dBm
231787 GHz
Marker 3 [T1]
-40.23 dBm
1 1 1 2 2211908 GHz
b e, S
& prrlondodm A b,
f ' "\
-1 } \ -1
W \ D2 -24k8 dBm
0 E
\ ;
E -50-]
69+, T T T T T T 69+, T T T T T
Center 2.472 GHz 2.76 MHz/ Span 27 66 MHz Start 30 MHz 2.497 GHz/ Stop 25 GHz
REW 100 kHz [T1) MP VIEW Marker 1 [T1] REBW 100 kHz [T1) MP VIEWW Marker 1 [T1]
VBW 300 kHz 567 dBm VBW 300 kHz 5.45 dBm
a7 Ref31dBm Att 30 0B SWT 1 ms 241700 GHz a1 Ref31 dBm Att 30 B SWT 1 ms 2 45440 GHz
Offset 11 dB Marker 2 [T1] Offset 11dB Marker 2 [T1]
-38.30 dBm -29.93 dBm
2.40000 GHz 2.48350 GHz
Marker 3 [T1] Marker 3 [T1]
-36.41 dBm 1 -29.93 dBm
1 — 1 2.39380 GHz 1 F=tt 4 o8, 248360 GHz
[ EoriidEm Marker 4 [T1] Marker 4 [T1]
W“MMLM -43.35dBm -42.66 dBm
238000 GHz 2.50000 GHz
Marker 5 [T1]
-39.59 dBm
-1 l 238860 GHz -1 \
P P 52 230ede
- Jl My
E E L
. RN ) . .
S W : MM i
AR AN
T,
FlL (! y i Fp
-89+ T T T T T T T T -89+ T T T T T T T
Center 2.372 GHz 10 MHz/ Span 100 MHz Center 2.502 GHz 10 MHz/ Span 100 MHz
RBW 100 kHz [T1] MP VIEW Marker 1 [T1] RBW 100 kHz [T1] MP VIEW Marker 1 [T1]
VBW 300 kHz 7.8 dBm VBW 300 kHz 517 dBm
27 Ref31 dBm Att 30 6B SWT 1 ms 248550 GHz 49 RET31 dBm Att 3038 SWT 1 ms 247060 GHz
Offset 11 4B Marker 2 [T1] Offset 11 dB Marker 2 [T1]
-40.22 dBm -45.98 dBm
248350 GHz 248350 GHz
Marker 3 [T1] Marker 3 [T1]
1 -38.56 dBm -45.51 dBm
1 4 2.48420 GHz 1 1 2.48580 GHz
et T Marker 4 [T1] D1 532 d8m Marker 4 [T1]
-44.65 dBm MM -49.60 dBm
‘ l 250000 GHz {, \ 250000 GHz
) J l ) / I
S ‘l‘ﬂ,\ D2 .24 ks dEm 'i
A & \
_ o sa _
i
) [0 et st e e ; oy, N
(i ot
P L Fp
69+ T T T T T T T 69+ T T T T T T T
Center 2.502 GHz 10 MHz/ Span 100 MHz Center 2.502 GHz 10 MHZ/ Span 100 MHz
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802.11be (EHT40)

BUREAU

RBW 100 kHz [T1] MP VIEW Marker 1 [T1] RBW 100 kHz [T1] MP VIEW Marker 1 [T1]
VBW 300 kHz 513 .dBm VBW 300 kHz 414 dBm
31 Ref31d6m Att 30 dB SWT 50 ms. 2.41951 GHz 31 Rer31 dBm Att 30 dB SWT 250 ms. 241775 GHz
Offset 11 dB Offset 11dB Marker 2 [T1]
-48.33 dBm
232099 GHz
Marker 3 [T1]
-41.90 dBm
1 1 1 + 18.85113 GHz
Aot B B
IR RN VMWJ Y
-1 l( -1
/ D2 -24[87 dgm
w’/ :
0 - E
-89 T T T T T T T -89 T T T T T
Center 2.422 GHz 5.65 MHz/ Span 56 55 MHz Start 30 MHz 2.487 GHz! Stop 25 GHz
RBW 100 kHz [T1) MP VIEW Marker 1 [T1] RBW 100 kHz [T1) MP VIEW Marker 1 [T1]
VEBW 300 kHz 71 dBm VBW 300 kHz 6.25 dBm
312 Ref 31 dBm Att 30 dB SWT 50 ms. 2.43444 GHz . Ref 31 dBm Att 30 dB SWT 250 ms. 243336 GHz
Offset 11 dB Offset 1148 Marker 2 [T1]
-42.93 dBm
2.34808 GHz
Marker 3 [T1]
-39.82 dBm
1 1 4 1 2204105 GHz
D1671dEm
MWWUMMWWM A
E \ Q
h G h D2 -23bo dEm
3
- - n
4 50—
597 T T T ] T T [EurReau] 597 T T T T T [EurReau ]
Center 2.437 GHz 5.55 MHz/ Span 55.58 MHz Start 30 MHz 2.497 GHz/ Stop 25 GHz
RBW 100 kHz [T1) MP VIEW Marker 1 [T1] RBW 100 kHz [T1) MP VIEW Marker 1 [T1]
VEW 300 kHz £.00 dBm VEW 300 kHz 3.93 dBm
31 Ref31dBm Att 30 dB SWT 50 ms. .44953 GHz 31 Ref31d8m Att 30 dB SWT 250 ms. 244584 GHz
Offset 11 dB. Offset 11dB Marker 2 [T1]
-47.43 dBm
227417 GHz
Marker 3 [T1]
-40.40 dBm
1 1 18.87610 GHz
D1500dBm
-1 -1
D2 -25ho dem
3
- - E|
=27 T T T T T T T =97 T T T T T [EuReau ]
Center 2.452 GHz 5.59 MHz/ Span 55.95 MHz Start 30 MHz 2.497 GHz/ Stop 25 GHz. [ vERITAS |
REW 100 kHz [T1) MP VIEW Marker 1 [T1] REBW 100 kHz [T1) MP VIEWW Marker 1 [T1]
VBW 300 kHz 265 dBm VBW 300 kHz 332 dBm
31 Ref31dBm Att 30 dB SWT 50 ms. 2.45194 GHz 1 Ref31dBm Att 30 dB SWT 250 ms. 2.44396 GHz
Offset 11 dB Offset 11dB Marker 2 [T1]
—-47.13 dBm
234284 GHz
Marker 3 [T1]
-38.76 dBm
1 1 - 21.60720 GHz
D1 466 dBm
i o LWWHMMa Al
-1 }{\N wl -1
WW \ D2 -25B4 dBm
\/\4 :
l w ) f
- 50—
5 T T T T J T U [EurReay ] 5 T T T T v [EurReau ]
Center 2.457 GHz 5.61 MHz/ Span 56.14 MHz Start 30 MHz 2.497 GHz/ Stop 25 GHz.
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BUREAU

RBW 100 kHz [T11 MP VIEW Marker 1 [T11 REW 100 kHz [T11 MP VIEW Marker 1 [T1]
VBV 300 kHzZ £.04 aBm VBV 300 kHz 3.44 aBm
a1 Ref31d5m Att 30 9B SWT 50 ms 2 45701 GHz a1, Ref31dBm Att 30 9B SWT 250 ms. 248457 GHz
Gifset 11d8 Gffset 1148 Marker 2 [T1]
-47.43 dBm
2.27105 GHz
Marker 3 [T1]
-40.19 dBm
P . p . 21.54165 GHz
¢ D1 404 dBm
NPT W, N YOS 0 S 4k
) I(wlww v—l\ )
W \ D2 -2506 dBm
\ 3
- S0~ Vi
69 T T T T T T 69 T T T T T T
Center 2.462 GHz 5.68 WHz/ Span 56.61 MHz Start 30 MHz 2.497 GHz/ Stop 25 GHz
REW 100 kHz [T11 MP VIEW Marker 1 [T1] REW 100 kHz [T11 MP VIEW Marker 1 [T1]
VBV 300 kHz £79dBm VBV 300 kHz £.02 dBm
7. Ref31d8m Att 30 dB SWT 2 ms 2 41960 GHz a1 Ref31dBm Att 30 9B SWT 2 ms 2 45680 GHz
Offset 11 dB Marker 2 [T1] Offset 1148 Marker 2 [T1]
-39.91 dBm -42.35 dBm
2.40000 GHz 2.48350 GHz
Marker 3 [T1] Marker 3 [T1]
-39.91 dBm -42.29 4Bm
1 2 2.40000 GHz 1 + 2.48480 GHz
D1513dEm Marker 4 [T1] D15.00dEm Marker 4 [T1]
e -42.08 dBm -47.54 dBm
A 2.39000 GHz Jopmrnde 2.50000 GHz
Marker 5 [T1]
-41.66 4Bm
-1 ’ I 238760 GHz -1 ‘ \
D2 -24 87 dBm J | b2 25 00 da {1
: \ b
-50-] 4 4 M p MM " " 4
e w Nara e
e,
FE F 1 ¥ F
=27 T T T T T T T =97 T T T T T
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RBW 100 kHz [T11 MP VIEW Marker 1 [T11 REW 100 kHz [T11 MP VIEW Marker 1 [T1]
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VBW 300 kHz &.52aBm VBV 300 kHz 611 dBm
31 Ref31dBm Att 30 dB SWT 50 ms 241072 GHz a1 Ref31d8m Att 30 dB SWT 250 ms. 241483 GHz
Offset 11 dB. Offset 11dB Marker 2 [T1]
-47.86 dBm
1.79350 GHz
Marker 3 [T1]
-40.49 dBm
1 1 1 2233073 GHz
gl o fop o, G
1 /{ \\\\ o
’ ,/ R h D2 23l dem
3
ol ]
A 2
b
r ~S0 - gt
597 T T T T T [EurReau] 597 T T T T T [EurReau ]
Center 2.412 GHz 2.45 MHz/ Span 24 58 MHz Start 30 MHz 2.497 GHz/ Stop 25 GHz
REW 100 kHz [T1) MP VIEW Marker 1 [T1] REBW 100 kHz [T1) MP VIEWW Marker 1 [T1]
VBW 300 kHz 1013 dBm WBW 300 kHz 9.39 dBm
31 Ref31dBm Att 30 dB SWT 50 ms 243572 GHz a1 Ref31d8m Att 30 dB SWT 250 ms. 243950 GHz
Offset 11 dB Offset 11dB Marker 2 [T1]
-47 .48 dBm
227417 GHz
Marker 3 [T1]
1 1 -40.61 dBm
' MWWWMMNMM e e
T g 'J ‘1 ;
- P 021987 dém
3
- - E
p -
-89+ T T T T T T -89+ T T T T T
Center 2.437 GHz 2.45 MHz/ Span 24.52 MHz Start 30 MHz 2.497 GHz/ Stop 25 GHz
RBW 100 kHz [T1] MP VIEW Marker 1 [T1] RBW 100 kHz [T1] MP VIEW Marker 1 [T1]
VBW 300 kHz 7.12 dBm VBW 300 kHz 6.49 dBm
31 Ref31d6m Aft 30 dB SWT 50 ms 2.46450 GHz 2. Ref31d8m Att 30 dB SWT 250 ms 246457 GHz
Offset 11 4B Offset 1148 Marker 2 [T1]
-45.37 dBm
33.12 MHz
Marker 3 [T1]
1 -398.49 dBm
21.56350 GHz
! ! DI7i7dem
R ®
- - OZ Z2FE dem
3
69+ T T T T T T T 69+ T T T T T
Center 2.462 GHz 2.45 MHz/ Span 24.52 MHz Start 30 MHz 2.497 GHz/ Stop 25 GHz
RBW 100 kHz [T1) MP VIEW Marker 1 [T1] RBW 100 kHz [T1) MP VIEW Marker 1 [T1]
VEBW 300 kHz .05 dBm VBW 300 kHz £74dBm
31 Rer31 d6m Att 30 9B SWT 50 ms 248572 GHz 31 Rer31 d8m Att 30 9B SWT 250 ms. 2.46145 GHz
Offset 11 dB Offset 1148 Marker 2 [T1]
-45.40 dBm
33.12 MHz
Marker 3 [T1]
-39.50 dBm
1 1 1 22.25954 GHz
MMWWWJ\N\W-« itoellstedinll sl B
1 f v\ -1
E I rjf \ E
WN \,\M D2 -23B5 dBm
E Ay E
3
4 50~
-89 T T T T T -89 T T T T T T
2.45 MHz/ Span 24 55 MHz Start 30 MHz 2.487 GHz/ Stop 25 GHz

T
Center 2.457 GHz

Chain1:CH 12

Chain 1

:CH 12

Report No.: RFBARR-WTW-P23040352

Page No. 73 / 428

Report Format Version: 7.1.0



BUREAU

RBW 100 kHz [T11 MP VIEW Marker 1 [T11 RBW 100 kHz [T11 MP VIEW Marker 1 [T1]
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VBW 300 kHz 5.89dBm VBW 300 kHz 264 dBm
2. Ref31d8m Att 30 0B SWT 1 ms 2.46820 GHz 2. Ref31d8m Att 30 0B SWT 1 ms 2.47440 GHz
Offset 11 dB. Marker 2 [T1] Offset 11 d8. Marker 2 [T1]
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BUREAU

Chain 0: CH 12

Chain 0: CH 12

RBW 100 kHz [T1] MP VIEW Jarker 1 [T11 RBW 100 kHz [T1] MP VIEW Varker 1 111
VBW 300 kHz 5.42 dBm VBW 300 kHz 5.01 dBm
2. Ref31d8m Att 30 6B SWT 50 ms 2.41071 GHz 24 Ref31 d8m Att 30 0B SWT 250 ms. 2.41463 GHz
Offset 11 dB. Offset 11 d8. Marker 2 [T1]
-47.03 dBm
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VBW 300 kHz 10.40 dBm WBW 300 kHz 10.00 dBm
31 Ref31d8m Att 30 0B SWT 50 ms 2.43571 GHz 2. Ref31d8m Att 30 0B SWT 250 ms. 243336 GHz
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RBW 100 kHz [T11 MP VIEW Marker 1 [T11 REW 100 kHz [T11 MP VIEW Marker 1 [T1]
VBW 300 kHz 7.93 gBm VB 300 kHz €.88 dBm
a1 Ref31d5m Att 30 9B SWT 50 ms 2 48073 GHz a1, Ref31dBm Att 30 9B SWT 250 ms. 2 48457 GHz
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REW 100 kHz [T11 MP VIEW Marker 1 [T1] REW 100 kHz [T11 MP VIEW Marker 1 [T1]
VBV 300 kHz 631 dBm VBV 300 kHz 525 dBm
7. Ref31d8m Att 30 0B SWT 50 ms 2 48570 GHz a1 Ref31dBm Att 30 9B SWT 250 ms. 2 46145 GHz
Offset 11 dB Offset 1148 Marker 2 [T1]
-47.93 dBm
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RBW 100 kHz [T11 MP VIEW Marker 1 [T11 REW 100 kHz [T11 MP VIEW Marker 1 [T1]
VBV 300 kHzZ £314d8m VBV 300 kHz 2.97 aBm
a1 Ref31d5m Att 30 dB SWT 50 ms 247322 GHz a1 Ref31d8m Att 30 9B SWT 250 ms 2 48457 GHz
Gifset 11d8 Gffset 1148 Marker 2 [T1]
-46.60 dBm
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REW 100 kHz [T11 MP VIEW Marker 1 [T1] REW 100 kHz [T11 MP VIEW Marker 1 [T1]
VBV 300 kHz 553dBm VBV 300 kHz 757 dBm
7. Ref31d8m Att 30 dB SWT 1 ms 241450 GHz a1 Ref31d8m Att 30 dB SWT 1 ms 2 46060 GHz
Offset 11 dB Marker 2 [T1] Offset 1148 Marker 2 [T1]
-42.30 dBm -47.31 dBm
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VBW 300 kHz £.05 dBm VBW 300 kHz 279.4Bm
2. Ref31d8m Att 30 0B SWT 1 ms 2.46820 GHz 2. Ref31d8m Att 30 0B SWT 1 ms 2.47700 GHz
Offset 11 dB. Marker 2 [T1] Offset 11 d8. Marker 2 [T1]
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Marker 3 [T1] Marker 3 [T1]
-44.65 dBm -45.35 dBm
1 1 2.48580 GHz 1 + 248400 GHz
D1 631 dBm Marker 4 [T1] . Marker 4 [T1]
-49.97 4Bm EE— dsl';'” * -49.89 dBm
{ } 2.50000 GHz r\«. 1 L,W 2.50000 GHz
) ( I ) J l
h -23.69d8 h
A - L D2 -2568 dBm li
e M I
- - e el
P L Fp
884 T T T T T T T 884 T T T T T T T
Center 2.502 GHz 10 MHz/ Span 100 MHz Center 2.502 GHz 10 MHz/ Span 100 MHz

Report No.: RFBARR-WTW-P23040352

Page No. 76 / 428

Report Format Version: 7.1.0



BUREAU

RBW 100 kHz [T1] MP VIEW Marker 1 [T1] RBW 100 kHz [T1] MP VIEW Marker 1 [T1]
VBW 300 kHz £.90 dBm VB 300 kHz €.01 dBm
31 Ref31dBm Att 30 0B SWT 50 ms 241071 GHz a1 Ref31d8m Att 30 dB SWT 250 ms. 241483 GHz
Offset 11 dB Offset 11 dB Marker 2 [T1]
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VBW 300 kHz 10.84 dBm VBW 300 kHz 10.32 dBm
31 Ref31dBm Att 30 0B SWT 50 ms 243574 GHz a1 Ref31d8m Att 30 dB SWT 250 ms. 243960 GHz
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VBW 300 kHz 6.90 dBm VBW 300 kHz 5.4sdBm
31 Rer31 d6m Att 30 dB SWT 50 ms. 2 46572 GHz 31 Rer31 d8m Att 30 0B SWT 250 ms. 2.47993 GHz
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RBW 100 kHz [T11 MP VIEW Marker 1 [T11 REW 100 kHz [T11 MP VIEW Marker 1 [T1]
VBV 300 kHzZ 475 aBm VBV 300 kHz 2.66 dBm
a1 Ref31d5m Att 30 dB SWT 50 ms 247071 GHz a1, Ref31dBm Att 30 9B SWT 250 ms. 247081 GHz
Gifset 11d8 Gffset 1148 Marker 2 [T1]
-48.09 dBm
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REW 100 kHz [T11 MP VIEW Marker 1 [T1] REW 100 kHz [T11 MP VIEW Marker 1 [T1]
VBV 300 kHz 6.37 dBm VBV 300 kHz 756 dBm
7. Ref31d8m Att 30 dB SWT 1 ms 2 41080 GHz a1 Ref31dBm Att 30 9B SWT 1 ms 2 46440 GHz
Offset 11 dB Marker 2 [T1] Offset 1148 Marker 2 [T1]
-39.91 dBm -39.00 dBm
2.40000 GHz 2.48350 GHz
Marker 3 [T1] Marker 3 [T1]
-35.61dBm 1 -37.47 dBm
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VBW 300 kHz 595 dBm VBW 300 kHz £744Bm
2. Ref31d8m Att 30 0B SWT 1 ms 2.47200 GHz 24 Ref31 d8m Att 30 0B SWT 1 ms 2.47320 GHz
Offset 11 dB. Marker 2 [T1] Offset 11 d8. Marker 2 [T1]
-44.47 4Bm -46.31 dBm
2.48350 GHz 2.48350 GHz
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Chain 1 : CH 12 Band edge

Chain 1

: CH 13 Band edge
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802.11be (EHT40)

RBW 100 kHz [T1] MP VIEW Jarker 1 [T11 RBW 100 kHz [T1] MP VIEW Marker 1 [T11
VBW 300 kHz 423 dBm VBW 300 kHz 3.54 dBm
2. Ref31d8m Att 30 0B SWT 50 ms 2.41898 GHz 2. Ref31d8m Att 30 0B SWT 250 ms 2.42712 GHz
Offset 11 dB. Offset 11 d8. Marker 2 [T1]
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RBW 100 kHz [T1] MP VIEW Jarker 1711 RBW 100 kHz [T1] MP VIEW Marker 1 [T11
VBV 300 kHz 5.08 dBm VBV 300 kHz 452 4Bm
31 Ref31d8m Att 30 0B SWT 50 ms 2.43453 GHz 2. Ref31d8m Att 30 0B SWT 250 ms. 243850 GHz
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2.32724 GHz
Marker 3 [T1]
-40.62 dBm
1 1 4+ 18.58847 GHz
D1 dBm

,

b e heab ool ek AMARL ot d
Y “”j

-1

. ! l
; WM M ; D2 -24[2 dBm

7 7 P Y W - Y st ™

; ~
597 T T T ] T T [EurReau] 597 T T T T T T [EurReau ]
Center 2.437 GHz 561 MHz/ Span 55.11 MHz Start 30 MHz 2.497 GHz/ Stop 25 GHz
RBW 100 kHz [T1) MP VIEW Marker 1 [T1] RBW 100 kHz [T1) MP VIEW Marker 1 [T1]
VEW 300 kHz 3.84 aBm VEW 300 kHz 3.45 dBm
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a7 Ref31dBm Att 30 0B SWT 50 ms 2 45447 GHz a1 Ref31dBm Att 30 9B SWT 250 ms. 2.45209 GHz
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Chain 0: CH 10 Chain 0: CH 10
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RBW 100 kHz [T11 MP VIEW Marker 1 [T11 REW 100 kHz [T11 MP VIEW Marker 1 [T1]
VEVY 300 kHz 2.53d8m VEVY 300 kHz 170 dBm
a1 Ref 31 dBm Att 30 9B SWT 50 ms 2 48572 GHz a1, Ref31dBm Att 30 9B SWT 250 ms 245833 GHz
Offset 11d8 Offset 11d8 Marker 2 [T1]
-47.11 dBm
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RBW 100 kHz [T11 MP VIEW Marker 1 [T1] REW 100 kHz [T11 MP VIEW Marker 1 [T1]
VBW 300 kHz 396 dBm VBW 300 kHz 371 dBm
a7 Ref31dBm Att 30 0B SWT 2 ms 2 41720 GHz a1 Ref31dBm Att 30 9B SWT 2 ms 2 44920 GHz
Offset 11d8 Marker 2 [T1] Offset 1148 Marker 2 [T1]
-41.46 dBm -46.29 dBm
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VBW 300 kHz 347 dBm VBW 300 kHz 219 dBm
27 Ref31 dBm Att 30 0B SWT 2ms 2.45200 GHz 24 Ref31 d8m Att 30 0B SWT 2 ms 2.45920 GHz
Offset 11 d8 Marker 2 [T1] Offset 1148 Marker 2 [T1]
-47.67 dBm -46.90 dBm
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RBW 100 kHz [T1) MP VIEW Marker 1 [T1] RBW 100 kHz [T1) MP VIEW Marker 1 [T1]
VBW 300 kHz 4.56 gBm VB 300 kHz 3.61dBm
31 Ref31dBm Att 30 dB SWT 50 ms 241692 GHz a1 Ref31d8m Att 30 dB SWT 250 ms 241775 GHz
Offset 11 dB. Offset 11dB Marker 2 [T1]
-47.12 dBm
1.79662 GHz
Marker 3 [T1]
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REW 100 kHz [T1) MP VIEW Marker 1 [T1] REBW 100 kHz [T1) MP VIEWW Marker 1 [T1]
VBW 300 kHz 551 dBm VBW 300 kHz 472 dBm
31 Ref31dBm Att 30 dB SWT 50 ms. 243198 GHz a1 Ref31d8m Att 30 dB SWT 250 ms. 245209 GHz
Offset 11 dB Offset 11dB Marker 2 [T1]
-45.45 dBm
234596 GHz
Marker 3 [T1]
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RBW 100 kHz [T1] MP VIEW Marker 1 [T1] RBW 100 kHz [T1] MP VIEW Marker 1 [T1]
VBW 300 kHz 489 dBm VBW 300 kHz 4.37 dBm
31 Ref31d6m Aft 30 dB SWT 50 ms 244696 GHz 2. Ref31d8m Att 30 dB SWT 250 ms 2.45521 GHz
Offset 11 4B Offset 11 dB Marker 2 [T1]
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RBW 100 kHz [T1) MP VIEW Marker 1 [T1] RBW 100 kHz [T1) MP VIEW Marker 1 [T1]
VEBW 300 kHz £.07 dBm VBW 300 kHz 3.49 dBm
31 Rer31 d6m Att 30 dB SWT 50 ms. 245195 GHz 31 Rer31 d8m Att 30 0B SWT 250 ms. 245833 GHz
Offset 11 dB Offset 11dB Marker 2 [T1]
-47.62 dBm
227730 GHz
Marker 3 [T1]
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RBW 100 kHz [T11 MP VIEW Marker 1 [T11 REW 100 kHz [T11 MP VIEW Marker 1 [T1]
VBV 300 kHzZ 2.51d8m VBV 300 kHz 2.04 dBm
a1 Ref31d5m Att 30 dB SWT 50 ms 2 45701 GHz a1, Ref31dBm Att 30 9B SWT 250 ms. 245833 GHz
Gifset 11d8 Gffset 1148 Marker 2 [T1]
-45.48 dBm
2.33348 GHz
Marker 3 [T1]
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REW 100 kHz [T11 MP VIEW Marker 1 [T1] REW 100 kHz [T11 MP VIEW Marker 1 [T1]
VBV 300 kHz 446 dBm VBV 300 kHz £59dBm
7. Ref31d8m Att 30 dB swWI2ms 2.42600 GHz a1 Ref31dBm Att 30 9B SWT 2 ms 2 44680 GHz
Offset 11 dB Marker 2 [T1] Offset 1148 Marker 2 [T1]
-42.07 dBm -45.5¢ dBm
2.40000 GHz 2.48350 GHz
Marker 3 [T1] Marker 3 [T1]
-42.07 4Bm -44.49 dBm
1 + 2.40000 GHz 1 2.48400 GHz
2 Marker 4 [T1] Marker 4 [T1]
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RBW 100 kHz [T1] MP VIEW Jarker 1 [T11 RBW 100 kHz [T1] MP VIEW Varker 1 111
VBW 300 kHz 211dBm VBW 300 kHz 222 dBm
2. Ref31d8m Att 30 0B swWT2ms 2.45320 GHz 24 Ref31 d8m Att 30 0B SWT 2 ms 2.45920 GHz
Offset 11 a8 Marker 2 [T1] Offset 1148 Marker 2 [T1]
-45.75 4Bm -43.11 dBm
2.48350 GHz 2.48350 GHz
Marker 3 [T1] Marker 3 [T1]
-44.48 dBm -43.11 dBm
1 - 2.48720 GHz 1 2.48360 GHz
407 Marker 4 [T1] Marker 4 [T1]
D127 ‘%ﬁm -48.80 dBm [ D1351 dBw’«i -47.25 dBm
r'q'w - u'lww 250000 GHz [NN‘L'L”'" M{,‘W‘] 250000 GHz
) / l ) [ ‘
-2593 dBm l -26.49 dBm ‘
gt | a0t ﬂ[“ & |
\ of
p Pl ol PO ; ; S T A \
U i g 5 i
R F
884 T T T T T T T 884 T T T T T T T
Center 2.528 GHz 20 MHz/ Span 200 MHz Center 2.528 GHz 20 MHz/ Span 200 MHz

Chain 1 : CH 10 Band edge

Chain 1 : CH 11 Band edge
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7.5 AC Power Conducted Emissions
1TX
RF Mode 802.11b Channel CH 6 : 2437 MHz
N Detector Function & Quasi-Peak (QP) /
FOeLEE REngD 150kHz ~ 30MHz Resolution Bandwidth Average (AV), 9 kHz
Input Power 120 Vac, 60 Hz Environmental 23°C, 67% RH
Conditions
Tested By Adair Peng
Phase Of Power : Line (L)
Frequency | Correction Reading Value Emission Level Limit Margin
No Factor (dBuV) (dBuV) (dBuV) (dB)
(MHz) (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.15400 9.62 34.12 24.17 43.74 33.79 65.78 55.78 -22.04 -21.99
2 0.16600 9.63 33.16 21.84 42.79 31.47 65.16 55.16 -22.37 -23.69
3 0.17800 9.63 31.92 17.82 41.55 27.45 64.58 54.58 -23.03 -27.13
4 0.77800 9.68 30.71 16.77 40.39 26.45 56.00 46.00 -15.61 -19.55
5 15.49400 9.79 19.33 13.92 29.12 23.71 60.00 50.00 -30.88 -26.29
6 25.87400 9.75 26.07 25.41 35.82 35.16 60.00 50.00 -24.18 -14.84
Remarks:

1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2. The emission levels of other frequencies were very low against the limit.
3. Margin value = Emission level — Limit value

4. Correction factor = Insertion loss + Cable loss

5. Emission Level = Correction Factor + Reading Value

dBuW
10D — T—
PK Trace T
0— QP Limit [
CAV Limit |
80—
TO—
Bl —
]
m_’}:\ 4
| 5
Fr 5
B £
20—
10—
x: @F  Value
o=y 1 1 1
015 1.00 10.00 20.00
MHz
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RF Mode 802.11b Channel CH 6 : 2437 MHz
Frequency Range | 150Ktz ~ 30MHz Resolution Bandwicth | Average (), & iz
Input Power 120 Vac, 60 Hz Eg‘;‘;‘;?omnsenta' 23°C, 67% RH
Tested By Adair Peng
Phase Of Power : Neutral (N)
Frequency Correction Reading Value Emission Level Limit Margin
No Factor (dBuV) (dBuV) (dBuV) (dB)
(MHz) (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.15400 9.62 35.21 26.16 44 .83 35.78 65.78 55.78 -20.95 -20.00
2 0.18600 9.63 28.77 17.25 38.40 26.88 64.21 54.21 -25.81 -27.33
3 0.56200 9.68 29.68 21.42 39.36 31.10 56.00 46.00 -16.64 -14.90
4 0.77400 9.69 29.78 16.38 39.47 26.07 56.00 46.00 -16.53 -19.93
5 3.17000 9.74 19.19 14.28 28.93 24.02 56.00 46.00 -27.07 -21.98
6 25.87400 9.88 26.34 25.76 36.22 35.64 60.00 50.00 -23.78 -14.36
Remarks:

1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2. The emission levels of other frequencies were very low against the limit.
3. Margin value = Emission level — Limit value

4. Correction factor = Insertion loss + Cable loss

5. Emission Level = Correction Factor + Reading Value

dBuW
100 —

PK Trace T
0— QP Limit [
CAV Limit |
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2TX
RF Mode 802.11b Channel CH 6 : 2437 MHz
Frequency Range 150kHz ~ 30MHz g:ijltﬁirolr:wug;gg\r:viﬁth g\?:rzlg-;e(aﬁk/()?; )k|/'|Z
Input Power 120 Vac, 60 Hz E”V'“.’T‘me”ta' 23°C, 67% RH
onditions
Tested By Adair Peng
Phase Of Power : Line (L)
Frequency | Correction Reading Value Emission Level Limit Margin
No Factor (dBuV) (dBuV) (dBuV) (dB)
(MHz) (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.15400 9.62 37.99 25.15 47.61 34.77 65.78 55.78 -18.17 -21.01
2 0.18600 9.63 34.08 16.43 43.71 26.06 64.21 54.21 -20.50 -28.15
3 0.56593 9.68 29.97 21.19 39.65 30.87 56.00 46.00 -16.35 -15.13
4 0.76600 9.68 32.01 16.68 41.69 26.36 56.00 46.00 -14.31 -19.64
5 2.46600 9.72 22.18 13.70 31.90 23.42 56.00 46.00 -24.10 -22.58
6 16.59400 9.78 23.14 15.54 32.92 25.32 60.00 50.00 -27.08 -24.68
Remarks:

1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2. The emission levels of other frequencies were very low against the limit.
3. Margin value = Emission level — Limit value

4. Correction factor = Insertion loss + Cable loss

5. Emission Level = Correction Factor + Reading Value

dBuW
100 —

PK Trace T
o0— QP Limit [
CAV Limit |

x: @F  Value

MHz
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RF Mode 802.11b Channel CH 6 : 2437 MHz
Frequency Range | 150kHz ~ 30MHz Resolution Bandwicth | Average (), & iz
Input Power 120 Vac, 60 Hz Eg‘r’]'(;‘i’t?omnsenta' 23°C, 67% RH
Tested By Adair Peng
Phase Of Power : Neutral (N)
Frequency Correction Reading Value Emission Level Limit Margin
No Factor (dBuV) (dBuV) (dBuV) (dB)
(MHz) (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.15800 9.62 34.98 22.43 44.60 32.05 65.57 55.57 -20.97 -23.52
2 0.20577 9.64 26.06 13.18 35.70 22.82 63.37 53.37 -27.67 -30.55
3 0.57000 9.68 29.46 2214 39.14 31.82 56.00 46.00 -16.86 -14.18
4 0.77000 9.69 30.45 16.84 40.14 26.53 56.00 46.00 -15.86 -19.47
5 3.43800 9.74 18.92 13.97 28.66 23.71 56.00 46.00 -27.34 -22.29
6 25.87400 9.88 26.41 25.78 36.29 35.66 60.00 50.00 -23.71 -14.34
Remarks:

1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2. The emission levels of other frequencies were very low against the limit.
3. Margin value = Emission level — Limit value

4. Correction factor = Insertion loss + Cable loss

5. Emission Level = Correction Factor + Reading Value

dBuW

10D — T—
PK Trace T
0— QP Limit [
CAV Limit |
80—
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7.6 Unwanted Emissions below 1 GHz

Radiated versus Conducted Measurement

For Radiated measurement:

The level of unwanted emissions was measured when radiated by the cabinet or structure of the equipment with the
antenna connector(s) terminated by a specified load (cabinet radiation)

For Conducted measurement:

The level of unwanted emissions was measured as their power in a specified load (conducted spurious emissions).

Conducted Emission Convert Formula

a. Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
b. EIRP Level (dBm) = Raw Value(dBm) + Correction Factor(dB)
c. Correction Factor is directional gain, and the composite gain will be used when signal support the correlated signal

For the out of band spurious the gain for the specific band may have been used rather than the highest gain across
all bands.

For the band edge the gain for the specific band may have been used.
Notes:
1. In restricted bands below 1000 MHz, add upper bound on ground plane reflection:
For f = 30 — 1000 MHz, add 4.7 dB.

2. The conducted emission test was considered some factor to compute test result.
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For Conducted measurement:
1TX
802.11b_CH 6
o, | Fresueney | FUGGT | umit | Magn | Rawvae | TG | o
(dBuV/m) (dB) (dBm)
1 34.36 34.73 40 -5.27 -63.71 3.18 -60.53
2 139.61 33.46 435 -10.04 -64.98 3.18 -61.80
3 345.61 33.04 46 -12.96 -65.4 3.18 -62.22
4 579.99 34.58 46 -11.42 -63.86 3.18 -60.68
5 662.92 33.05 46 -12.95 -65.39 3.18 -62.21
6 890.75 33.67 46 -12.33 -64.77 3.18 -61.59
Remarks:

1. Margin value = Emission Level — Limit value

2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value

Ref 15.7 dBm

Att 10 dB

RBW 120 kHz
VBW 1 MHz
SWT 674 ms

[T1] WP VIEW

Warker 1 [T1]
-63.71 dBm
34.38 MHz

Offset 15.7 dB

Warker 2 [T1]

-64.98 dBm
139.61 MHz
Marker 3 [T1]

-63.86 dBm
579.99 MHz
Warker 4 [T1]

-65.79 dBm
961.20 MHz

Start 30 MHz

‘ i
swpro:  NAMNRSYE
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802.11be (EHT20) 26-tone RU_CH 6
Emission - . Correction EIRP
No. | Frequerey | Cievel | | Mg | Rawdake | s Level
(dBuV/m) (dB) (dBm)
1 70.74 34.91 40 -5.09 -63.53 3.18 -60.35
2 130.51 34.65 43.5 -8.85 -63.79 3.18 -60.61
3 262.55 33.73 46 -12.27 -64.71 3.18 -61.53
4 445.64 32.44 46 -13.56 -66 3.18 -62.82
5 674.32 32.74 46 -13.26 -65.7 3.18 -62.52
6 801.15 33.47 46 -12.53 -64.97 3.18 -61.79
Remarks:
1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.
Spectrum Plot of Worst Value
32‘;’,;:‘]]2’0‘::2 [T1] MP VIEW Warker 1 [T1] soss e
15177 Ref ;E"::tﬂﬂr: — Att 10 dB SWTE74 ms - ;Z :: :‘:;
e

. |
L -

Start 20 MHz

1
97 MHz/

I
Stop 1 GHz

Warker 4 [T1]

-65.82 dBm
991.14 MHz

e
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802.11be (EHT20) 52-tone RU_CH 6
Emission . . Correction EIRP
No. | FrEAueney | Cpever || Magin | Rawvaue | Teaco Level
(dBuV/m) (dB) (dBm)
1 35.57 35.7 40 -4.3 -62.74 3.18 -59.56
2 92.56 34.79 435 -8.71 -63.65 3.18 -60.47
3 325.48 33.75 46 -12.25 -64.69 3.18 -61.51
4 460.92 32.89 46 -13.11 -65.55 3.18 -62.37
5 726.82 33.12 46 -12.88 -65.32 3.18 -62.14
6 890.75 34.05 46 -11.95 -64.39 3.18 -61.21
Remarks:

1. Margin value = Emission Level — Limit value

2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value

RBW 120 kHz [T1] MP VIEW

Marker 1 [T1]
VBW 1 MHz _62.74 dBm
157 Ref 15.7 dBm Att 10 dB SWTE74 ms 35.57 MHz
3 Offset 157 dB Marker 2 [T1)
1 -63.65 dBm
92.55 IWHz
Warker 3 T1]
6439 dBm
890.75 MHz
, Warker 4 [T1]
- -65.66 dBm
995.15 MHz
-2
T, .
"
842 i i i i i
RITA

1
Start 20 MHz 97 MHz/ Stop 1 GHz

e

[VERITAS |
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802.11be (EHT20) 106-tone RU_CH 6
Emission . . Correction EIRP
No. | FrEAueney | Cpever || Magin | Rawvaue | Teaco Level
(dBuV/m) (dB) (dBm)
1 56.91 34.58 40 -5.42 -63.86 3.18 -60.68
2 162.64 33.32 435 -10.18 -65.12 3.18 -61.94
3 243.15 33.62 46 -12.38 -64.82 3.18 -61.64
4 474.26 32.34 46 -13.66 -66.1 3.18 -62.92
5 761.38 32.65 46 -13.35 -65.79 3.18 -62.61
6 984.11 32.86 54 -21.14 -65.58 3.18 -62.40
Remarks:

1. Margin value = Emission Level — Limit value

2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value

Ref 15.7 dBm

Att 10 dB

RBW 120 kHz
VBW 1 MHz
SWTE74 ms

[T1] WP VIEW

Offset 157 dB

Start 20 MHz

1
97 MHz/

I
Stop 1 GHz

Marker 1 [T1]

-53.86 dBm
58.91 MHz

Warker 2 [T1]

-65.12 dBm
162.64 MHz

Marker 3 [T1]

-£4.32 dBm
24315 WHz

Warker 4 [T1]

-65.58 dBm
984.11 MHz

e
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802.11be (EHT20) 52+26-tone MRU_CH 6
Emission . . Correction EIRP
No. | FrEAueney | Cpever || Magin | Rawvaue | Teaco Level
(dBuV/m) (dB) (dBm)
1 33.27 34.04 40 -5.96 -64.4 3.18 -61.22
2 194.9 33.59 435 -9.91 -64.85 3.18 -61.67
3 217.81 33.27 46 -12.73 -65.17 3.18 -61.99
4 516.09 32.08 46 -13.92 -66.36 3.18 -63.18
5 709.12 33.32 46 -12.68 -65.12 3.18 -61.94
6 890.87 33.64 46 -12.36 -64.8 3.18 -61.62
Remarks:

1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value

RBW 120 kHz [T1] MP VIEW

Marker 1 [T1]
VBW 1 MHz _64.40 dBm
157 Ref 15.7 dBm Att 10 dB SWTE74 ms 33.27 MHz
3 Offset 157 dB Marker 2 [T1)
1 _B4.85 dBm
194,90 WHz
Warker 3 T1]
6430 dBm
890.87 MHz
, Warker 4 [T1]
- -65.85 dBm
979.14 MHz
-2
| .
+
842 i i i i i
RITA

e

1
Start 20 MHz 97 MHz/ Stop 1 GHz
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802.11be (EHT20) 106+26-tone MRU_CH 6
Emission . . Correction EIRP
No. | FrEAueney | Cpever || Magin | Rawvaue | Teaco Level
(dBuV/m) (dB) (dBm)
1 37.27 34.88 40 -5.12 -63.56 3.18 -60.38
2 120.45 33.51 435 -9.99 -64.93 3.18 -61.75
3 360.16 32.81 46 -13.19 -65.63 3.18 -62.45
4 484 .44 32.91 46 -13.09 -65.53 3.18 -62.35
5 749.98 32.86 46 -13.14 -65.58 3.18 -62.40
6 951.25 33.52 46 -12.48 -64.92 3.18 -61.74
Remarks:

1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value
RBV:' 120 kHz [T1] MP VIEW Warker 1 [T1]
VBW 1 MHz _63.56 dBm
157 Rl 157 dBm Att 10 dB SWTE74 ms 37,27 MHz
) Offset 157 dB Marker 2 [T1]
1 -64.93 dBm
120.45 MHz
Marker 3 [T1]
-64.92 dBm
951.25 WHz
1 Marker 4 [T1]
- -65.93 dBm
994.42 MHz
21
i .
.
B3 | [ [ [ ] !
Start 20 MHz 97 MHz/ Stop 1 GHz
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802.11b_CH 6
Frequency Emission i Margin Raw Value (dBm) Correction EIRP
No. (MH2) Level (dBuV/m) (dB) Factor Level
(dBuVv/m) Chain0 Chainl (dB) (dBm)
1 35.94 39.11 40 -0.89 -66.36 -64.53 6.19 -56.15
2 100.56 38.87 43.5 -4.63 -66.14 -65.11 6.19 -56.39
3 306.81 38.34 46 -7.66 -67.85 -64.88 6.19 -56.92
4 471.47 37.53 46 -8.47 -67.34 -66.55 6.19 -57.73
5 667.89 38.61 46 -7.39 -65.35 -66.41 6.19 -56.65
6 890.75 38.11 46 -7.89 -67.43 -65.48 6.19 -57.15
Remarks:
1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.
Spectrum Plot of Worst Value
Chain 0 Chain 1
SE‘\::‘;T]Z’D‘:HZ [T1] MP VIEW Warker 1 [T1] \Rﬂﬁat':;‘]lzr[l‘:Hz [T1] MP VIEW Warker 1 [T1]
15177 Ref ;E”::(BE — Att 10 dB SWTE74 ms S _:j: :‘:r: 151.77 Ref :ﬂ::{ﬂ‘;’: — Att 10 dB SWT 874 ms S ::: :‘:r:
I.‘arkar:m]iiz: :‘:r: Marker 3 [T1] :i:: :‘:r:
y Marker 4 [T1] 6:: :; :‘:; 4 Harker 471 iﬂ': : :‘:;
i
T
o Start 30 I.|IHZ I I BTIMHZ)’ ‘SIUDW GHz o Start 30 I.|IHz I I I BTIMHZ)’ ‘SIUDW GHz
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802.11be (EHT20) 26-tone RU_CH 6
N Frequency Emission Limit Margin Raw Value (dBm) Correction EIRP
(o} (MH2) Level (dBuV/m) (dB) ) _ Factor Level
(dBuVv/m) Chain0 Chainl (dB) (dBm)
1 34.12 39.44 40 -0.56 -64.4 -65.74 6.19 -55.82
2 89.89 39.14 43.5 -4.36 -66.11 -64.65 6.19 -56.12
3 290.08 38.98 46 -7.02 -65.7 -65.28 6.19 -56.28
4 576.35 38.5 46 -7.5 -64.2 -68.97 6.19 -56.76
5 738.46 38.06 46 -7.94 -67.32 -65.64 6.19 -57.20
6 978.9 38.62 54 -15.38 -71.12 -63.53 6.19 -56.64
Remarks:
1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.
Spectrum Plot of Worst Value
Chain 0 Chain 1
sai‘itlzrﬂ‘:Hz [T1] MP VIEW Warker 1 [T1] \R/at:ﬂzﬁ:Hz [T1] MP VIEW Warker 1 [T1]
15177 Ref :';;BE — Att 10 dB SWTE74 ms - :: :; :‘:; 151.77 Ref ;Ef;:tﬂ‘lr: — Att 10 dB SWT 874 ms ok 211 :j:z :‘:;
_1 Marker 4 [71] ::; ::; y Harker4ri 2:: 33 ::;
|
.
o Start 20 MHz I I I BTI MHz/ ‘SIUDW GHz o Start 30 I.|IHz I I I BTI MHz/ ‘SIUDW GHz
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802.11be (EHT20) 52-tone RU_CH 6
N Frequency Emission Limit Margin Raw Value (dBm) Correction EIRP
(o} (MH2) Level (dBuV/m) (dB) ) _ Factor Level
(dBuVv/m) Chain0 Chainl (dB) (dBm)
1 37.76 39.24 40 -0.76 -64.27 -66.45 6.19 -56.02
2 180.71 38.84 43.5 -4.66 -67.62 -64.26 6.19 -56.42
3 228.6 37.98 46 -8.02 -66.94 -66.06 6.19 -57.28
4 591.5 38.18 46 -7.82 -64.99 -68.11 6.19 -57.08
5 780.53 37.9 46 -8.1 -67.6 -65.72 6.19 -57.36
6 890.75 37.88 46 -8.12 -68.98 -65.05 6.19 -57.38
Remarks:
1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.
Spectrum Plot of Worst Value
Chain 0 Chain 1
Sa\étlzrﬂ‘:Hz [T1] MP VIEW Warker 1 [T1] 521’:312’0‘:%{2 [T1] MP VIEW Warker 1 [T1]
15177 Ref :';;BE — Att 10 dB SWTE74 ms - :j : :‘:; 151.77 Ref ;E"Z:tﬂ‘lr': — Att 10 dB SWT 874 ms - ::E: :‘:;
e
.1 g |

1 1 1 I 1 1 1 1 1 I
Start 20 MHz 97 MHz/ Stop 1 GHz Start 20 MHz 97 MHz/ Stop 1 GHz S
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802.11be (EHT20) 106-tone RU_CH 6
N Frequency Emission Limit Margin Raw Value (dBm) Correction EIRP
(o} (MH2) Level (dBuV/m) (dB) ) _ Factor Level
(dBuVv/m) Chain0 Chainl (dB) (dBm)
1 31.81 39.98 40 -0.02 -64.82 -64.16 6.19 -55.28
2 92.56 39.14 43.5 -4.36 -63.65 -68.06 6.19 -56.12
3 220.6 38.62 46 -7.38 -65.96 -65.72 6.19 -56.64
4 508.69 38.18 46 -7.82 -66.32 -66.24 6.19 -57.08
5 726.82 38.24 46 -7.76 -65.32 -67.37 6.19 -57.02
6 890.75 39.76 46 -6.24 -64.39 -65.03 6.19 -55.50
Remarks:
1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.
Spectrum Plot of Worst Value
Chain 0 Chain 1
sai‘itlzrﬂ‘:Hz [T1] MP VIEW Warker 1 [T1] \R/at:ﬂzﬁ:Hz [T1] MP VIEW Warker 1 [T1]
15177 Ref :';;BE — Att 10 dB SWTE74 ms - :Z:: :‘:; 151.77 Ref :f;:f;: — Att 10 dB SWT 874 ms - ::iz :‘:;
e
_1 Marker 4 [71] E:ﬂ ; ::; y Harker4ri :1 ; ::;
i
i -
o Start 20 MHz I I I BTI MHz/ ‘SIUDW GHz o Start 30 I.|IHz I I I BTI MHz/ ‘SIUDW GHz
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802.11be (EHT20) 52+26-tone MRU_CH 6
Frequency Emission Limit Margin Raw Value (dBm) Correction EIRP
No. (MH2) Level (dBuV/m) (dB) Factor Level
(dBuV/m) Chain0 Chainl (dB) (dBm)
1 33.88 39.45 40 -0.55 -64.14 -66.09 6.19 -55.81
2 91.95 38.63 43.5 -4.87 -67.68 -64.53 6.19 -56.63
3 265.34 38.38 46 -7.62 -67.21 -65.19 6.19 -56.88
4 599.99 37.7 46 -8.3 -68.74 -65.4 6.19 -57.56
5 751.8 37.87 46 -8.13 -65.27 -68.51 6.19 -57.39
6 890.75 39.2 46 -6.8 -65.2 -65.33 6.19 -56.06
Remarks:
1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.
Spectrum Plot of Worst Value
Chain 0 Chain 1
Sa":':\tr‘]lzrﬂ‘:Hz [T1] MP VIEW Warker 1 [T1] 52:—‘:,112,0‘:% [T1] MP VIEW Warker 1 [T1]
151?7 Ref ;E'.;:ir: — Aft 10 dB SWTE74 ms - :zj: ::; 151]7 Ref ;Ef.;:ir: — Aft 10 dB SWT €74 ms. S :j :j ::;
y Warker 4 [T1] i:: ::; 4 Warker 4 [T1] ji:: ::;

Start 20 MHz

1
97 MHz/

I
Stop 1 GHz

tnle

1 1
Start 30 MHz

1 1 1
97 MHz/

I
Stop 1 GHz
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® Eﬁ
-

EITyS
SY

802.11be (EHT20) 106+26-tone MRU_CH 6
Frequency Emission Limit Margin Raw Value (dBm) Correction EIRP
No. (MH2) Level (dBuV/m) (dB) Factor Level
(dBuVv/m) Chain0 Chainl (dB) (dBm)
1 34.97 39.6 40 -0.4 -64.62 -65.11 6.19 -55.66
2 112.08 39.76 43.5 -3.74 -62.62 -68.86 6.19 -55.50
3 225.57 38.66 46 -7.34 -64.25 -68.23 6.19 -56.60
4 487.35 37.54 46 -8.46 -66.95 -66.9 6.19 -57.72
5 740.4 38.16 46 -7.84 -69.35 -64.53 6.19 -57.10
6 890.75 39.43 46 -6.57 -65.26 -64.82 6.19 -55.83
Remarks:
1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.
Spectrum Plot of Worst Value
Chain 0 Chain 1
Sa":':\tr‘]lzrﬂ‘:Hz [T1] MP VIEW Warker 1 [T1] 52:—‘:,112,0‘:% [T1] MP VIEW Warker 1 [T1]
151?7 Ref ;E'.;:ir: — Aft 10 dB SWTE74 ms - :::z ::; 151]7 Ref ;Ef.;:ir: — Aft 10 dB SWT €74 ms. S :::3: ::;
y Warker 4 [T1] Z:E:: ::; 4 Warker 4 [T1] Zj:: ::;
i
2 .
o Start 20 MHz I I I NI MHz/ ‘StnD‘\ GHz o Start 30 I.|IHz I I I NI MHz/ ‘StnD‘\ GHz
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For Radiated measurement:

BUREAU

1TX
RF Mode 802.11b Channel CH 6 : 2437 MHz
Frequency Range |9 kHz ~ 1 GHz Detector Function & | o i peak (QP), RB = 120kHz

Bandwidth

Environmental

Input Power 120 Vac, 60 Hz Conditions 23°C, 67% RH
Tested By Adair Peng
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission _ ; Antenna Table Raw Correction
Frequency Limit Margin :
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (Degree) (dBuV) (dB/m)
1 31.94 38.1 QP 40.0 -1.9 1.51H 24 48.9 -10.8
2 44 .55 35.3 QP 40.0 -4.7 1.51H 39 449 -9.6
3 175.50 42.2 QP 43.5 -1.3 1.51H 113 521 -9.9
4 211.39 39.7 QP 43.5 -3.8 1.01H 13 51.4 -11.7
5 298.69 37.7 QP 46.0 -8.3 1.01H 190 455 -7.8
6 718.70 31.4 QP 46.0 -14.6 1.01H 63 31.1 0.3
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)

3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit of frequency range 30 MHz ~ 1 GHz.

5. The frequency range 9 kHz ~ 30 MHz: all emissions are more than 20 dB below the limit, therefore do not be
recorded in this report.
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-

EITyS
SY

7828

RF Mode 802.11b Channel CH 6 : 2437 MHz
Detector Function & . _
Frequency Range 9 kHz ~ 1 GHz Bandwidth Quasi-Peak (QP), RB = 120kHz
Environmental o o
Input Power 120 Vac, 60 Hz Conditions 23°C, 67% RH
Tested By Adair Peng
Antenna Polarity & Test Distance : Vertical at 3 m
Frequenc Emission Limit Marain Antenna Table Raw Correction
No (I\c/]IHz) y Level (dBuV/m) (dl.g) Height Angle Value Factor
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 32.91 33.6 QP 40.0 -6.4 1.00V 351 445 -10.9
2 44.55 31.6 QP 40.0 -8.4 1.00 V 44 41.2 -9.6
3 175.50 36.1 QP 43.5 -7.4 1.99V 78 46.0 -9.9
4 271.53 37.0 QP 46.0 -9.0 1.00 V 123 45.4 -8.4
5 298.69 34.9 QP 46.0 -11.1 1.50 V 132 42.7 -7.8
6 698.33 30.0 QP 46.0 -16.0 1.99V 226 30.0 0.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)

3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit of frequency range 30 MHz ~ 1 GHz.

5. The frequency range 9 kHz ~ 30 MHz: all emissions are more than 20 dB below the limit, therefore do not be
recorded in this report.
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BUREAU

2TX
RF Mode 802.11b Channel CH 6 : 2437 MHz
Frequency Range |9 kHz ~ 1 GHz Detector Function & | o i peak (QP), RB = 120kHz

Bandwidth

Environmental

Input Power 120 Vac, 60 Hz Conditions 23°C, 67% RH
Tested By Adair Peng
Antenna Polarity & Test Distance : Horizontal at 3 m
Emission _ ; Antenna Table Raw Correction
Frequency Limit Margin :
No (MHz) Level (dBuV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 65.89 39.0 QP 40.0 -1.0 1.99H 10 49.7 -10.7
2 175.50 42.4 QP 43.5 -1.1 149H 120 52.3 -9.9
3 211.39 39.7 QP 43.5 -3.8 1.00H 22 51.4 -11.7
4 298.69 37.5QP 46.0 -8.5 1.00H 209 45.3 -7.8
5 388.90 32.6 QP 46.0 -13.4 1.99H 250 38.7 -6.1
6 697.36 30.8 QP 46.0 -15.2 1.00H 294 30.8 0.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)

3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit of frequency range 30 MHz ~ 1 GHz.
5. The frequency range 9 kHz ~ 30 MHz: all emissions are more than 20 dB below the limit, therefore do not be
recorded in this report.
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7828

RF Mode 802.11b Channel CH 6 : 2437 MHz
Detector Function & . _
Frequency Range 9kHz ~ 1 GHz Bandwidth Quasi-Peak (QP), RB = 120kHz
Environmental o o
Input Power 120 Vac, 60 Hz Conditions 23°C, 67% RH
Tested By Adair Peng
Antenna Polarity & Test Distance : Vertical at 3 m
Frequenc Emission Limit Marain Antenna Table Raw Correction
No (I\c/]IHz) y Level (dBuV/m) (dl.g) Height Angle Value Factor
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 44 .55 29.7 QP 40.0 -10.3 1.00 V 36 39.3 -9.6
2 175.50 35.8 QP 43.5 -1.7 1.99V 70 45.7 -9.9
3 298.69 34.7 QP 46.0 -11.3 1.49 V 163 42,5 -7.8
4 497.54 29.0 QP 46.0 -17.0 1.00 V 7 33.3 -4.3
5 609.09 29.9 QP 46.0 -16.1 1.49 V 292 31.5 -1.6
6 842.86 33.0QP 46.0 -13.0 1.00 vV 345 30.0 3.0
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)

3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit of frequency range 30 MHz ~ 1 GHz.

5. The frequency range 9 kHz ~ 30 MHz: all emissions are more than 20 dB below the limit, therefore do not be
recorded in this report.
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BUREAU

7.7 Unwanted Emissions above 1 GHz

Radiated versus Conducted Measurement

For Radiated measurement:

The level of unwanted emissions was measured when radiated by the cabinet or structure of the equipment with the
antenna connector(s) terminated by a specified load (cabinet radiation)

For Conducted measurement:

The level of unwanted emissions was measured as their power in a specified load (conducted spurious emissions).

Conducted Emission Convert Formula

a. Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
b. EIRP Level (dBm) = Raw Value(dBm) + Correction Factor(dB)
c. Correction Factor is directional gain, and the composite gain will be used when signal support the correlated signal

For the out of band spurious the gain for the specific band may have been used rather than the highest gain across
all bands.

For the band edge the gain for the specific band may have been used.
Notes:
1. In restricted bands below 1000 MHz, add upper bound on ground plane reflection:
For f =30 — 1000 MHz, add 4.7 dB.

2. The conducted emission test was considered some factor to compute test result.
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For Conducted measurement:

Conducted spurious emission table

1TX

802.11b_CH 1

BUREAU

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

4850

54.59 PK

74

-19.41

-43.85

3.18

-40.67

4950

42.2 AV

54

-11.8

-56.24

3.18

-63.06

1
2
3

7495.31

57 PK

74

-17

-41.44

3.18

-38.26

4

7490.62

44.81 AV

54

-9.19

-63.63

3.18

-50.45

Remarks:

1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value

RBW 1 MHz [T1] MP VIEW Marker 1 [T1) RBW 1 WHz TIMPVEW e 4 fry
WBW 3 MHz 20.45 dBm VBW 3 MHz -37.64 dBm
5. Ref31d8m Att 20dB SWT 125 ms 241093 GHz 2 Ref318m Att 20dB SWT 115 ms 21.52700 GHz
Offset 11dB Warker 2 [T1] Offset 11 9B
1 -41.49 dBm
2.35000 GHz
Marker 3 [T1]
-41.44 dBm
1 7.43531 GHz 1
-1 -1
1
3
’“'M
R T T T T 1 o e o R T T T T T l o e o
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz Start 13.5 GHz 1.15 GHz/ Stop 25 GHz
RBW 1 MHz [T1] MP VIEW Varker 1 [T1] RBW 1 WHz TIMPVEN e 1 )
WBW 1 kHz 12.30 dBm VBW 1 kHz -50.27 dBm
3y Ref31dBm Att 20dB SWT 3545 2 41250 GHz 39 Ref31dBm Att 20dB SWT326s 2160318 GHz
Offset 1108 Warker 2 [T1] Offset 11 9B
-55.40 dBm
2.35000 GHz
1 Warker 3 [T1]
-53.63 dBm
1 7.43062 GHz 1
E -1
21 -2
1
3 .
B9+, T T T T T T B9+, T T T T T T
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz Start 13.5 GHz 1.15 GHz/ Stop 25 GHz
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802.11b_CH 6

BUREAU

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

4906.25

54.81 PK

74

-19.19

-43.63

3.18

-40.45

4970.31

42.31 AV

54

-11.69

-56.13

3.18

-62.95

1
2
3

7310.93

58.59 PK

74

-15.41

-39.85

3.18

-36.67

4

7310.93

4712 AV

54

-6.88

-51.32

3.18

-48.14

Remarks:
1. Margin value = Emission Level — Limit value

2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value

Ref31 dBm

e

Att 20 dB

RBW 1 WHz
VBW 3 MHz
SWT 125 ms

MIMPVIEW  pyarker 1 7]

Offset

11dB

Warker 2 [T1]

Marker 3 [T1]

) MWWM»»MW

58—

1
Start 1 GHz

1 1
1.25 GHz/

1
Stop 13.5 GHz

21.82 dBm

2.43750 GHz

-43 88 dBm

2.22500 GHz

-39.85 dBm

7.31093 GHz

a1 Ref31 dBm

Att 20 dB

RBW 1 WMHz
VBW 3 MHz
SWT 115 ms

[T1] WP VIEW

Offset 11 dB

-59-

1
Start 13.5 GHz

I
Stop 25 GHz

Warker 1 [T1]
-38.08 dBm
2181900 GHz

_ Ref31dBm

Att 20 dB

RBW 1 MHz
WBW 1 kHz
SWT354s

MIMPVEW  yorker 11T1)

Offset

11dB

Warker 2 [T1]

T

Warker 3 [T1]

59|

T
Start 1 GHz

T
Stop 13.5 GHz

13.58 dBm

243593 GHz

-55.87 dBm

2.34887 GHz

-51.32 dBm

7.31093 GHz

_ Ref31dBm

Att 20 dB

RBW 1 MHz
VBW 1 kHz
SWT326s

[T1] WP VEW

Offset 11 dB

59|

T
Start 13.5 GHz.

T
Stop 25 GHz

Marker 1[T1]
-50.25 dBm
2159600 GHz
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802.11b_CH 11

BUREAU

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

4846.87

54.72 PK

74

-19.28

-43.72

3.18

-40.54

4898.43

42.18 AV

54

-11.82

-56.26

3.18

-563.08

1
2
3

7387.5

57.96 PK

74

-16.04

-40.48

3.18

-37.30

4

7384.37

46.04 AV

54

-7.96

-52.4

3.18

-49.22

Remarks:
1. Margin value = Emission Level — Limit value

2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value

21 Ref31 dBm

Att 20 dB

RBW 1 WHz
VBW 3 MHz
SWT 125 ms

[T1] WP VIEW

Offset 111 dB

58—

1
Start 1 GHz

1
Stop 13.5 GHz

Warker 1 [T1]

2065 dBm
2.46093 GHz

Warker 2 [T1]

-43.98 dBm
2.28750 GHz

Marker 3 [T1]

-40.42 dBm
7.38750 GHz

a1 Ref31 dBm

Att 20 dB

RBW 1 WMHz
VBW 3 MHz
SWT 115 ms

[T1] WP VIEW

Offset 11 dB

-59-

1
Start 13.5 GHz

I
Stop 25 GHz

Warker 1 [T1]
-37.91 dBm
22.11925 GHz

_ Ref31dBm

Att 20 dB

RBW 1 MHz
WBW 1 kHz
SWT354s

[T1] WP VEW

Offset 11 dB

1

59|

T
Start 1 GHz

T
Stop 13.5 GHz

Marker 1[T1]

12.18 dBm
246250 GHz

Warker 2 [T1]

-56.31 dBm
2.34887 GHz

Warker 3 [T1]

-52 40 dBm
7.38750 GHz

_ Ref31dBm

Att 20 dB

RBW 1 MHz
VBW 1 kHz
SWT326s

[T1] WP VEW

Offset 11 dB

59|

T
Start 13.5 GHz.

T
Stop 25 GHz

Marker 1[T1]
-50.23 dBm
2163050 GHz
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802.11b_CH 12

BUREAU

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

4976.56

55.07 PK

74

-18.93

-43.37

3.18

-40.19

4817.18

42.25 AV

54

-11.75

-56.19

3.18

-53.01

1
2
3

7403.12

58.9 PK

74

-15.1

-39.54

3.18

-36.36

4

7498.43

44.64 AV

54

-9.36

-563.8

3.18

-50.62

Remarks:

1. Margin value = Emission Level — Limit value

2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value

)
17.82 dBm
2.46718 GHz

-43 43 dBm
2.16406 GHz

RBW 1 MHz [T1] MP VIEW Warker 1 [T1
VBW 3 MHz
20 Ref 31 dBm Att 20 dB SWT 125 ms
Offset 11 dB Marker 2 [T1]
1
Marker 3 [T1

o

58—

1
Start 1 GHz

1
Stop 13.5 GHz

@

BUREA
VERITA

)
-39.54 dBm
7.40312 GHz

o}

a1 Ref31 dBm

Att 20 dB

RBW 1 WMHz
VBW 3 MHz
SWT 115 ms

[T1] WP VIEW

Offset 11 dB

-59-

1
Start 13.5 GHz

I
Stop 25 GHz

Warker 1 [T1]
-37.95 dBm
2162618 GHz

_ Ref31dBm

Att 20 dB

RBW 1 MHz
WBW 1 kHz
SWT354s

MIMPVEW  parker 1T

Offset 11 dB

Warker 2 [T1

59|

Start 1 GHz

T
Stop 13.5 GHz

1
9.25 dBm
2.46562 GHz

)
-56.12 dBm
2.35000 GHz

Warker 3 [T1]

-53.80 dBm
7.49843 GHz

_ Ref31dBm

Att 20 dB

RBW 1 MHz
VBW 1 kHz
SWT326s

[T1] WP VEW

Offset 11 dB

59|

T
Start 13.5 GHz.

T
Stop 25 GHz

Marker 1[T1]
-50.31 dBm
2160883 GHz
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802.11b_

CH13

BUREAU

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

4928.12

54.87 PK

74

-19.13

-43.57

3.18

-40.39

4942.18

42.18 AV

54

-11.82

-56.26

3.18

-563.08

1
2
3

7487.5

56.73 PK

74

-17.27

-41.71

3.18

-38.53

4

7482.81

44.75 AV

54

-9.25

-563.69

3.18

-50.51

Remarks:
1. Margin value = Emission Level — Limit value

2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value

21 Ref31 dBm

Att 20 dB

RBW 1 WHz
VBW 3 MHz
SWT 125 ms

[T1] WP VIEW

Offset 11 dB

58—

1
Start 1 GHz

1
Stop 13.5 GHz

Warker 1 [T1]

825 dBm
2.47031 GHz

Warker 2 [T1]

-43.92 dBm
2.30781 GHz

Marker 3 [T1]

-41.42 dBm
641718 GHz

a1 Ref31 dBm

Att 20 dB

RBW 1 WMHz
VBW 3 MHz
SWT 115 ms

[T1] WP VIEW

Offset 11 dB

-59-

1
Start 13.5 GHz

I
Stop 25 GHz

Warker 1 [T1]
-37.37 dBm
2184343 GHz

_ Ref31dBm

Att 20 dB

RBW 1 MHz
WBW 1 kHz
SWT354s

[T1] WP VEW

Offset 11 dB

59|

T
Start 1 GHz

T
Stop 13.5 GHz

Marker 1[T1]

8.84 dBm
247031 GHz

Warker 2 [T1]

-56.04 dBm
234843 GHz

Warker 3 [T1]

-53 .89 dBm
7.48281 GHz

_ Ref31dBm

Att 20 dB

RBW 1 MHz
VBW 1 kHz
SWT326s

[T1] WP VEW

Offset 11 dB

59|

T
Start 13.5 GHz.

T
Stop 25 GHz

Marker 1[T1]
-50.25 dBm
2162906 GHz
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802.11g_CH 1

BUREAU

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

4854.68

556.23 PK

74

-18.77

-43.21

3.18

-40.03

4965.62

42.21 AV

54

-11.79

-56.23

3.18

-63.05

1
2
3

7443.75

57.53 PK

74

-16.47

-40.91

3.18

-37.73

4

7489.06

4473 AV

54

-9.27

-53.71

3.18

-50.53

Remarks:
1. Margin value = Emission Level — Limit value

2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value

RBW 1 MHz [T1] MP VIEW Varker 1 [T1] RBW 1 WHz IMPVEN e 1 )
VBW 3 MHz 13.61 dBm VBW 3 MHz -37.97 dBm
5 Ref31d8m At 20dB SWT 125 ms 241093 GHz 3¢ Ref 31 d8m At 20dB SWT 115 ms 2184343 GHz
Offset 1108 Warker 2 [T1] Offset 11 98
-43.41 dBm
2.33750 GHz
1 Warker 3 [T1]
-40.91 dBm
1 7.44375 GHz 1
-1 -1
1
3
69+ I I I I I T T 69+ I I I I T
Start 1 GHz 1.25GHz/ Stop 13.5 GHz Start 13.5 GHz 1.15GHz/ Stop 25 GHz
RBW 1 MHz [T1] MP VIEW Marker 1[T1] RBW 1 WHz TIMPVIEW e 1 [r1)
WBW 1 kHz £.00 dBm VBW 1 kHz -50.26 dBm
a1 el 31 dBm Att 20 dB SWT354s 3 40937 GHz 47 Ref 31 dBm Att 20dB SWT326s 2163950 GHz
Offset 11dB Warker 2 [T1] Offset 11 dB
-55.46 dBm
2 2.35000 GHz 2
Warker 3 [T1]
-53.71 dBm
1 . 7.48906 GHz 1
K El
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BUREAU

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

4925

55.5 PK

74

-18.5

-42.94

3.18

-39.76

4946.87

42.24 AV

54

-11.76

-56.2

3.18

-63.02

1
2
3

7437.5

57.19 PK

74

-16.81

-41.25

3.18

-38.07

4

7475

44.76 AV

54

-9.24

-53.68

3.18

-50.50

Remarks:
1. Margin value = Emission Level — Limit value

2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value
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BUREAU

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

4918.75

54.99 PK

74

-19.01

-43.45

3.18

-40.27

4820.31

42.19 AV

54

-11.81

-56.25

3.18

-63.07

1
2
3

7484.37

57.45 PK

74

-16.55

-40.99

3.18

-37.81

4

7493.75

44.7 AV

54

-9.3

-53.74

3.18

-50.56

Remarks:

1. Margin value = Emission Level — Limit value

2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value
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BUREAU

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

4940.62

54.52 PK

74

-19.48

-43.92

3.18

-40.74

4935.93

42.23 AV

54

-11.77

-56.21

3.18

-63.03

1
2
3

7479.68

56.78 PK

74

-17.22

-41.66

3.18

-38.48

4

7479.68

45.01 AV

54

-8.99

-53.43

3.18

-50.25

Remarks:

1. Margin value = Emission Level — Limit value

2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value
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BUREAU

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

4910.93

54.4 PK

74

-19.6

-44.04

3.18

-40.86

4965.62

42.16 AV

54

-11.84

-56.28

3.18

-63.10

1
2
3

7428.12

57.53 PK

74

-16.47

-40.91

3.18

-37.73

4

7460.93

44.87 AV

54

-9.13

-63.57

3.18

-50.39

Remarks:
1. Margin value = Emission Level — Limit value

2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value
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BUREAU

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

4989.06

55.03 PK

74

-18.97

-43.41

3.18

-40.23

4903.12

4212 AV

54

-11.88

-56.32

3.18

-63.14

1
2
3

7465.62

56.53 PK

74

-17.47

-41.91

3.18

-38.73

4

7489.06

44.71 AV

54

-9.29

-563.73

3.18

-50.55

Remarks:

1. Margin value = Emission Level — Limit value

2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value
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BUREAU

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

4868.75

54.86 PK

74

-19.14

-43.58

3.18

-40.40

4928.12

42.22 AV

54

-11.78

-56.22

3.18

-563.04

1
2
3

7487.5

56.7 PK

74

-17.3

-41.74

3.18

-38.56

4

7500

4473 AV

54

-9.27

-53.71

3.18

-50.53

Remarks:

1. Margin value = Emission Level — Limit value

2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value
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BUREAU

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

4910.93

54.52 PK

74

-19.48

-43.92

3.18

-40.74

4825

42.18 AV

54

-11.82

-56.26

3.18

-563.08

1
2
3

7475

57.14 PK

74

-16.86

-41.3

3.18

-38.12

4

7495.31

4473 AV

54

-9.27

-53.71

3.18

-50.53

Remarks:

1. Margin value = Emission Level — Limit value

2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value
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BUREAU

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

4904.68

54.7 PK

74

-19.3

-43.74

3.18

-40.56

4984.37

42.28 AV

54

-11.72

-56.16

3.18

-562.98

1
2
3

7498.43

57.04 PK

74

-16.96

-41.4

3.18

-38.22

4

7476.56

44.8 AV

54

-9.2

-53.64

3.18

-50.46

Remarks:
1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value
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BUREAU

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

4939.06

55.64 PK

74

-18.36

-42.8

3.18

-39.62

4907.81

42.15 AV

54

-11.85

-56.29

3.18

-53.11

1
2
3

7489.06

57.01 PK

74

-16.99

-41.43

3.18

-38.25

4

7495.31

44.75 AV

54

-9.25

-563.69

3.18

-50.51

Remarks:
1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value
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BUREAU

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

4889.06

55.16 PK

74

-18.84

-43.28

3.18

-40.10

4931.25

42.25 AV

54

-11.75

-56.19

3.18

-53.01

1
2
3

7479.68

57.16 PK

74

-16.84

-41.28

3.18

-38.10

4

7496.87

44.74 AV

54

-9.26

-563.7

3.18

-50.52

Remarks:

1. Margin value = Emission Level — Limit value

2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value
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BUREAU

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

4896.87

54.99 PK

74

-19.01

-43.45

3.18

-40.27

4971.87

42.24 AV

54

-11.76

-56.2

3.18

-63.02

1
2
3

7459.37

58.16 PK

74

-15.84

-40.28

3.18

-37.10

4

7490.62

44.93 AV

54

-9.07

-53.51

3.18

-50.33

Remarks:
1. Margin value = Emission Level — Limit value

2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value

RBW 1 WHz [T1] MP VIEW

Warker 1 [T1]

Ref31 dBm

e

Att 20 dB

VBW 3 MHz
SWT 125 ms

Offset 11 dB

Warker 2 [T1]

Marker 3 [T1]

N %

58—

Start 1 GHz

1
1.25 GHz/

1
Stop 13.5 GHz

14.36 dBm

2.44531 GHz

39 43 dBm

2.34843 GHz

40.28 dBm

7.45937 GHz

o}

a1 Ref31 dBm

Att 20 dB

RBW 1 WMHz
VBW 3 MHz
SWT 115 ms

[T1] WP VIEW

Offset 11 dB

-59-

1
Start 13.5 GHz

I
Stop 25 GHz

Warker 1 [T1]
-37.64 dBm
2152556 GHz

_ Ref31dBm

Att 20 dB

RBW 1 MHz
WBW 1 kHz
SWT354s

[T1] WP VEW

Marker 1[T1]

Offset 11 dB

Warker 2 [T1]

Warker 3 [T1]

59|

Start 1 GHz

1.25 GHz/

T
Stop 13.5 GHz

-1.95 dBm

243593 GHz

-54 42 dBm
2.35000 GHz

-53.51 dBm
7.49062 GHz

_ Ref31dBm

Att 20 dB

RBW 1 MHz
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SWT326s
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59|
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BUREAU

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

4906.25

55.04 PK

74

-18.96

-43.4

3.18

-40.22

4912.5

42.26 AV

54

11.74

-56.18

3.18

-563.00

1
2
3

7487.5

57.16 PK

74

-16.84

-41.28

3.18

-38.10

4

7476.56

44.63 AV

54

-9.37

-53.81

3.18

-50.63

Remarks:
1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value

RBW 1 WHz [T1] MP VIEW RBW 1 WMHz [T1] MP VIEW

Warker 1 [T1] Warker 1 [T1]
VEBW 3 MHz 11.832 gBm VBW 3 MHz 2772 gBm
5 Ref31d8m At 20dB SWT 125 ms 244531 GHz 3¢ Ref 31 d8m At 20dB SWT 115 ms 21.65350 GHz
Offset 11 dB Warker 2 [T1] Offset 11 dB
-43.68 dBm
228218 GHz
1 Marker 3 [T1]
-40.81 dBm
1 877343 GHz 1
1 1

58 [ [ [ [ [ T T 59 [ [ [ [ [ T T
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz Start 13.5 GHz 1.15 GHz/ Stop 25 GHz
RBW 1 MHz [T1] WP VIEW Warker 1 [T1] RBW 1 MHz [T1] WP VIEW Warker 1 [T1]
VEW 1 kHz 328 dBm VBW 1 kHz _£0.23 dBm
47 Ref 31 dBm Att 20dB SWT3545 3 44843 GHz 47 Ref 31 dBm Att 20dB SWT326s 2159600 GHz
Offset 11 dB Warker 2 [T1] Offset 11 dB
-56.14 dBm
2 2.34843 GHz 2
Warker 3 [T1]
-53.81 dBm
1 7.47656 GHz 1
1
1 1
2 2

59|

69~
! ! ! ! ! T
TAS Start 13.5 GHz 1.15 GHz/

T T
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz Stop 25 GHz
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BUREAU

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

4923.43

54.32 PK

74

-19.68

-44.12

3.18

-40.94

4967.18

42.18 AV

54

-11.82

-56.26

3.18

-563.08

1
2
3

7410.93

57.47 PK

74

-16.53

-40.97

3.18

-37.79

4

7498.43

44.81 AV

54

-9.19

-563.63

3.18

-50.45

Remarks:

1. Margin value = Emission Level — Limit value

2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value

)
10.65 dBm

2.45488 GHz

-44.01 dBm
228125 GHz

RBW 1 MHz [T1] MP VIEW Warker 1 [T1

VBW 3 MHz

20 Ref 31 dBm Att 20 dB SWT 125 ms
Offset 11 dB Marker 2 [T1]
1 Marker 3 [T1

)
-40.97 dBm
7.44375 GHz

a1 Ref31 dBm

Att 20 dB

RBW 1 WMHz
VBW 3 MHz
SWT 115 ms

[T1] WP VIEW

Offset 11 dB

Warker 1 [T1]
-37.77 dBm
18.90085 GHz

58 [ [ [ [ T T 59 [ [ [ [ T
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz Start 13.5 GHz 1.15 GHz/ Stop 25 GHz
RBW 1 MHz [T1] WP VIEW Warker 1 [T1] RBW 1 MHz [T1] WP VIEW Warker 1 [T1]
VEW 1 kHz 3.9 dBm VBW 1 kHz 50,32 dBm
47 Ref 31 dBm Att 20dB SWT3545 3 45781 GHz 47 Ref 31 dBm Att 20dB SWT326s 2163193 GHz
Offset 11 dB Warker 2 [T1] Offset 11 dB
-56.20 dBm
2 2.34375 GHz 2
Warker 3 [T1]
-53.63 dBm
1 7.49843 GHz 1
1
El El
2 -2

o

59|

T
Start 1 GHz

T
Stop 13.5 GHz

59|

T
Start 13.5 GHz.

T
Stop 25 GHz
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BUREAU

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

4917.18

56.44 PK

74

-17.56

-42

3.18

-38.82

4868.75

42.25 AV

54

-11.75

-56.19

3.18

-53.01

1
2
3

7276.56

57.56 PK

74

-16.44

-40.88

3.18

-37.70

4

7481.25

44.84 AV

54

-9.16

-563.6

3.18

-50.42

Remarks:
1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value

RBW 1 WHz [T1] MP VIEW RBW 1 WMHz [T1] MP VIEW

Warker 1 [T1] Warker 1 [T1]
VEBW 3 MHz 11.91 dBm VBW 3 MHz 2721 dBm
5 Ref31d8m Att 20 dB SWT 125 ms 2.45156 GHz 3¢ Ref 31 d8m Att 20 dB SWT 115 ms 2157443 GHz
Offset 11 dB Warker 2 [T1] Offset 11 dB
-43.70 dBm
2.33281 GHz
1 Marker 3 [T1]
-40.88 dBm
1 7.27656 GHz 1
1 1

58 [ [ [ [ [ T T 59 [ [ [ [ [ T T
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz Start 13.5 GHz 1.15 GHz/ Stop 25 GHz
RBW 1 MHz [T1] WP VIEW Warker 1 [T1] RBW 1 MHz [T1] WP VIEW Warker 1 [T1]
VEW 1 kHz 447 dBm VBW 1 kHz _50.31 dBm
47 Ref 31 dBm Att 20dB SWT3545 3 45937 GHz 47 Ref 31 dBm Att 20dB SWT326s 2159743 GHz
Offset 11 dB Warker 2 [T1] Offset 11 dB
-56.32 dBm
2 2.30937 GHz 2
Warker 3 [T1]
-53.60 dBm
1 7.48125 GHz 1
1
1 1
2 2

59|

69~
! ! ! ! ! T
TAS Start 13.5 GHz 1.15 GHz/

T T
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz Stop 25 GHz
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BUREAU

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

4850

54.65 PK

74

-19.35

-43.79

3.18

-40.61

4806.25

42.6 AV

54

-11.4

-55.84

3.18

-562.66

1
2
3

7210.93

59.5 PK

74

-14.5

-38.94

3.18

-35.76

4

7482.81

44.71 AV

54

-9.29

-63.73

3.18

-50.55

Remarks:

1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value

RBW 1 MHz [T1] MP VIEW Marker 1 [T1)
VBW 3 MHz 2213 dBm
39 Ref31dBm Att 20 dB SWT 125 ms 240312 GHz
Offset{1dB Marker 2 [T1]
-43.49 dBm
2 228218 GHz
Warker 3 [T1]
-38.84 dBm
1 7.21093 GHz
E
-2
3
2 +

@

Ref31 dBm

Att 20dB

RBW 1 MHz
VBW 3 MHz
SWT 115 ms

[T1] WP VIEW

3o

Offset 11 dB

Warker 1 [T1]
-37.71 dBm
21.03968 GHz

il T T T T T 1 T & T T T T T 1 T
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz Start 13.5 GHz 1.15 GHz/ Stop 25 GHz
REIN 1 iz UMPVEN et iy REIN 1 liHz TMPVEW ey iy
VBW 1 kHz 787 dBm VBW 1 kHz 5096 dBm
5. Ref31d8m Att 20dB SWT354s 240312 GHz 49 Ref 3 dam Att 20 dB SWT326s 2161612 GHz
Offset 11 dB Warker 2 [T1] Offset 11 dB
-55.52 dBm
2.34843 GHz
Marker 3 [T1]
1 -53.73 dBm
1 7.48281 GHz 1
-1 -1
R 1
3 5 .
69+ T T T T T T T 697 T T T T T T T
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz Start 13.5 GHz 1.15 GHz/ Stop 25 GHz
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BUREAU

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Lim

(dBuV/m)

it

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

4939.06

54.83 PK

74

-19.17

-43.61

3.18

-40.43

4856.25

43.03 AV

54

-10.97

-55.41

3.18

-62.23

1
2
3

7285.93

60.94 PK

74

-13.06

-37.5

3.18

-34.32

4

7285.93

46.14 AV

54

-7.86

-52.3

3.18

-49.12

Remarks:

1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value

RBV:H MHz [T1] MP VIEW Warker 1 [T1] RBV:H MHz [T1] MP VIEW Warker 1[T1]
VBW 3 MHz 2475 gBm VBW 3 MHz 2652 gBm
5y Rel 31 dam Alt 20dB SWT 125 ms 2.42812 GHz 1 Rel 31 d8m Alt 20dB SWT 115 ms 2161468 GHz
Dffset 11dB Marker 2 [T1] Dffset 1148
-41.75 dBm
2 234843 GHz 2
Marker 3 [T1]
-37.50 dBm
1 7.28593 GHz 1
-1 -1
-2 -2
3 - 1
il T T T T T 1 T & T T T T 1 T
Start 1 GHz 125 GHz/ Stop 13.5 GHz Start 13 5 GHz 115 GHz/ Stop 25 GHz
REV:H MHz [T1] MP VIEW Warker 1 [T1] RE\«':H MHz [T1] MP VIEW Warker 1[T1]
WBW 1 kHz 11.52 dBm VBW 1 kHz -50.32 dBm
5. Ref31d8m Att 20 dB SWT354s 2.42812 GHz 4. Ref31.d8m Att 20 dB SWT326s 2163481 GHz
Offset 11 dB Marker 2 [T1] Offset 11 dB
-55.43 dBm
234843 GHz
1 Warker 3 [T1]
-52.30 dBm
1 7.28593 GHz 1
-1 -1
. 1
3 5 L
R T T T T 1 PR A R T T T T l PR A
Start 1 GHz 1.25 GH/ Stop 13.5 GHz Start 13.5 Gz 1.15 GH/ Stop 25 GHz
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BUREAU

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin

(d

Correction
Factor
(dB)

Raw Value

B) (dBm)

EIRP
Level
(dBm)

4940.62

54.84 PK

74

-19.16

-43.6 3.18

-40.42

4940.62

42.82 AV

54

-11

18 -565.62 3.18

-62.44

1
2
3

7410.93

59.96 PK

74

-14

.04 -38.48 3.18

-35.30

4

7496.87

44.8 AV

54

-9.2

-563.64 3.18

-50.46

Remarks:

1. Margin value = Emission Level — Limit value

2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value

2313 dBm
2.47031 GHz
]

-42.39 dBm
231250 GHz
]

-38.48 dBm
7.41093 GHz

RBW 1 MHz IMPVEW et iy
VBW 3 MHz
5y Rel 31 dam Att 20 dB SWT 125 ms
Offset 1 dB Warker 2 [T1
2
Warker 3 [T1
1
E
-2

=

@

3o

RBW 1 MHz
VBW 3 MHz
SWT 115 ms

[T1] WP VIEW

Ref31 dBm Att 20dB

Offset 11 dB

Warker 1 [T1]
-37.85 dBm
22.19687 GHz

il T T T T T 1 T & T T T T T T 1 T
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz Start 135 GHz 1.15 GHz/ Stop 25 GHz
REV:H MHz [T1] MP VIEW Warker 1 [T1] RE\«':H MHz [T1] MP VIEW Warker 1 [T1]
VBW 1 kHz .23 dBm VBW 1 kHz 5096 dBm
5. Ref31d8m Att 20dB SWT354s 247031 GHz 49 Ref 3 dam Att 20 dB SWT326s 21.62475 GHz
Offset 11 dB Marker 2 [T1] Offset 11 dB
-58.17 dBm
232167 GHz
Marker 3 [T1]
1 53,64 dBm
1 7.49687 GHz 1
-1 -1
i 1
3 2 5 n
R T T T T 1 PR A R T T T T T l PR A
Start 1 GHz 125 GHz/ Stop 13.5 GHz Start 135 Gtz 115 GHz/ Stop 25 GHz
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BUREAU

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

EIRP
Level
(dBm)

Correction
Factor
(dB)

Raw Value
(dBm)

4985.93

54.24 PK

74

-19.76

-44 .2 3.18 -41.02

4951.56

42.74 AV

54

-11.26

-565.7 3.18 -62.52

1
2
3

7453.12

56.74 PK

74

-17.26

-41.7 3.18 -38.52

4

7464.06

44.78 AV

54

-9.22

-563.66 3.18 -50.48

Remarks:

1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value

RBW 1 MHz [T1] MP VIEW

RBW 1 1Az [MIMPVEW  yarer 1 (r1) i Marker 1[T1]
WBW 3 MHz 2167 dBm VBW 3 MHz -37.78 dBm
31 Ref31dBm Att 20 9B SWT 125 ms 2.47500 GHz 21 Ref31dBm Att 20 9B SWT 115 ms 2204306 GHz
Offset 41 0B Marker 2 [T1] Offset 1198
-43.54 dBm
3 234687 GHz 2
Marker 3 [T1]
-41.64 dBm
I 6.46562 GHz I
I El
2 2
) 1
]
_E_D,WJ 5 W‘U‘W@m
il T T T T T T 1 T & T T T T T T 1 T
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz Start 125 GHz 1.15 GHz/ Stop 25 GHz
AW 1 H2 TIMPVEW e g RBW 1 liHZ TIMPVEW e
WBW 1 kHz 6.96 dBm VBW 1 kHz -50.28 dBm
41 Ref31d8m Att 2048 SWT354s 257500 GHz 41 Ref 31 d8m Att 2048 SWT328s 2160175 GHz
Offset 11 0B Marker 2 [T1) Offset 11 B
-56.22 dBm
234218 GHz
Warker 3 [T1]
-53.66 dBm
1 1 7.46406 GHz 1
E El
. 1
3 5 .
R T T T T T 1 PR A R T T T T T l PR A
Start1 GHz 1.25 GHz/ Stop 13.5 GHz Start 13.5 GHz 1.15 GHz/ Stop 25 GHz
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BUREAU

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Lim

(dBuV/m)

it

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

4848.43

54.78 PK

74

-19.22

-43.66

3.18

-40.48

4965.62

42.38 AV

54

-11.62

-56.06

3.18

-52.88

1
2
3

7414.06

57.34 PK

74

-16.66

-41.1

3.18

-37.92

4

7467.18

4472 AV

54

-9.28

-63.72

3.18

-50.54

Remarks:

1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value

-59-

T
Start 1 GHz

T
Stop 13.5 GHz

[BUREAU |
VERITAS

E M

-59- T

T
Start 13.5 GHz

[l
Stop 25 GHz

RBW 1 MHz [T1] MP VIEW Warker 1 [T1] RBW 1 MHz [T1] MP VIEW Warker 1 [T1]
VBW 3 MHz 17.45 gBm VBW 3 MHz 2815 dBm
212 Ref31dBm Att 20 dB SWT 125 ms 2.47968 GHz 312 Ref31dBm Att 20 dB SWT 115 ms 2160175 GHz
Dffset 11dB Marker 2 [T1] Dffset 1148
; 42,68 dBm
2 232187 GHz 2
Marker 3 [T1]
-40.87 dBm
1 867500 GHz 1
-1 -1
2 -2
1
3
A P p i ) M
il T T T T T 1 T & T T T T 1 T
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz Start 135 GHz 1.15 GHz/ Stop 25 GHz
RBW 1 MHz [T1] MP VIEW Warker 1 [T1] RBW 1 WMHz [T1] MP VIEW Warker 1 [T1]
VBW 1 kHz 233 dBm VBW 1 kHz 5012 dBm
5. Ref31d8m Att 20 dB SWT354s 2.47968 GHz 4. Ref31.d8m Att 20 dB SWT326s 2161037 GHz
Offset 11 dB Marker 2 [T1] Offset 11 dB
-58.30 dBm
2.33750 GHz
Marker 3 [T1]
-53.72 dBm
746718 GHz 1

[BUREAU |
VERITAS
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BUREAU

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

4871.87

54.61 PK

74

-19.39

-43.83

3.18

-40.65

4809.37

42.26 AV

54

11.74

-56.18

3.18

-563.00

1
2
3

7468.75

57.47 PK

74

-16.53

-40.97

3.18

-37.79

4

7495.31

44.66 AV

54

-9.34

-63.78

3.18

-50.60

Remarks:

1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value

REW 11z IMPVEW et iy REW 1z IMPVEW et iy
WBW 3 MHz 21.27 dBm VBW 3 MHz -37.88 dBm
212 Ref31dBm Att 20 dB SWT 125 ms 2.80458 GHz 312 Ref31dBm Att 20 dB SWT 115 ms 2166356 GHz
Offset {108 Warker 2 [T1] Offset 1148
-43.56 dBm
3 227187 GHz 3
Warker 3 [T1]
-40.57 dBm
1 7.48875 GHz 1
| El
2 2
b 1
3
; ) W”%
il T T T T T 1 T & T T T T T 1 T
Start 1 GHz 125 GHz/ Stop 13.5 GHz Start 13.5 GHz 1.15 GHz/ Stop 25 GHz
REIN 1 iz UMPVEN et iy REIN 1 liHz TMPVEW ey iy
WBW 1 kHz 3.92 dBm VBW 1 kHz -50.11 dBm
5. Ref31d8m Att 20 dB SWT354s 240468 GHz 49 Ref 3 dam Att 20 dB SWT326s 2185208 GHz
Offset 118 Warker 2 [T1] Offset 1108
-55.92 dBm
2.34375 GHz
Warker 3 [T1]
-53.76 dBm
1 . 7.49843 GHz 1
-1 -1
1
I 2 5 L
R T T T T 1 PR A R T T T T T l PR A
Start 1 GHz 1.25 GHa/ Stop 13.5 GHz Start 13.5 GHz 1.15 GHa/ Stop 25 GHz
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BUREAU

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Correction
Factor
(dB)

Raw Value
(dBm)

EIRP
Level
(dBm)

4989.06

55.73 PK

74

-18

27 -42.71 3.18

-39.53

4859.37

42.55 AV

54

-11

45 -55.89 3.18

-562.71

1
2
3

7284.37

60.81 PK

74

-13

19 -37.63 3.18

-34.45

4

7289.06

45.24 AV

54

-8.

76 -563.2 3.18

-50.02

Remarks:

1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value

@
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Emission . ; Correction EIRP
No. Frequency Limit Margin Raw Value A Level

Lo (dBuV/m) (dB) (dBm)

(12 (dBuv/m)

(dB) (dBm)

1 4873.43 54.93 PK 74 -19.07 -43.51 3.18 -40.33
2 4939.06 42.39 AV 54 -11.61 -56.05 3.18 -62.87
3 7407.81 57.35 PK 74 -16.65 -41.09 3.18 -37.91

4 7481.25 44.81 AV 54 -9.19 -563.63 3.18 -50.45

Remarks:
1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value

RBW 1 MHz [T1] MP VIEW Warker 1 [T1] RBW 1 MHz [T1] MP VIEW Warker 1[T1]

WBW 3 MHz 21.59 dBm VBW 3 MHz -37.37 dBm
212 Ref31dBm Att 20 dB SWT 125 ms 286718 GHz 312 Ref31dBm Att 20 dB SWT 115 ms 2164055 GHz
Offset 11 dB Warker 2 [T1] Offset 11.dB
-43.60 dBm
P 2.35000 GHz 2
Warker 3 [T1]
-41.09 dBm
1 7.40781 GHz 1
1 1
2 2
1

59| s 59|

T T T T T T T [6urReaul T T T T T T T [6urReaul
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz Start 13.5 GHz 1.15 GHz/ Stop 25 GHz
RBW 1z [T1] MP VIEW Marker 1 [T1) RBW 1 MHz [T1] MP VIEW Marker 1 [T1)
WBW 1 kHz 461 dBm VBW 1 kHz -50.29 dBm
51 Ref 3t dam Att 20dB SWT354s 246718 GHz 4. Ref31.d8m Att 20 dB SWT326s 2161612 GHz
Offset 1108 Warker 2 [T1] Offset 11 9B
-56.16 dBm
2.32187 GHz
Warker 3 [T1]
-53.63 dBm
1 : 7.48125 GHz 1
1 1

® - - b WM

i i i i i ‘ [EUREAU] R i i i i i ‘ [EUREAU]
Start 1 Gz 1.25GHz Stop 13.5 GHz Start 135 Gz 1.15 GHz/ Stop 25 GHz
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802.11be (EHT20) 52-tone RU_CH 12

BUREAU

Frequency

e (MH2)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

4821.87

55.7 PK

74

-18.3

-42.74

3.18

-39.56

4243 AV

54

-11.57

-56.01

3.18

-562.83

1
2 4948.43
3 7475

56.77 PK

74

-17.23

-41.67

3.18

-38.49

4 7496.87

44.74 AV

54

-9.26

-563.7

3.18

-50.52

Remarks:

1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value

RBW 1 MHz [T1] MP VIEW Warker 1 [T1]
VBW 3 MHz 20.42 dBm
21 Ref31 dBm Att 20dB SWT 125 ms 2.47187 GHz
Offset 1148 Warker 2 [T1]
1 -44.09 dBm
2 1.74531 GHz
Marker 3 [T1]
-41.48 dBm
1 6.49843 GHz
E
-2
3
2

i NN P e i

@

Ref31 dBm

Att 20dB

RBW 1 MHz
VBW 3 MHz
SWT 115 ms

[T1] WP VIEW

3o

Offset 11 dB

Warker 1 [T1]
-37.50 dBm
2167793 GHz

il T T T T T T 1 T & T T T T T 1 T
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz Start 135 GHz 1.15 GHz/ Stop 25 GHz
REVf‘\ MHz [T1] MP VIEW Warker 1 [T1] RE\«"ﬂ‘\ MHz [T1] MP VIEW Warker 1 [T1]
VBW 1 kHz 276 dBm VBW 1 kHz 5096 dBm
5. Ref31d8m Att 20dB SWT354s 247343 GHz 49 Ref 3 dam Att 20 dB SWT326s 21.60750 GHz
Offset 11 dB Marker 2 [T1] Offset 11 dB
-58.26 dBm
234375 GHz
Marker 3 [T1]
53,70 dBm
1 7.49687 GHz 1
1
-1 -1
i 1
2 5 I
R T T T T T 1 PR A R T T T T T l PR A
Start 1 GHz 125 GHz/ Stop 13.5 GHz Start 135 Gtz 115 GHz/ Stop 25 GHz
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BUREAU

802.11be (EHT20) 52-tone RU_CH 13

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

4864.06

54.62 PK

74

-19.38

-43.82

3.18

-40.64

4810.93

42.27 AV

54

11.73

-566.17

3.18

-562.99

1
2
3

7462.5

57.05 PK

74

-16.95

-41.39

3.18

-38.21

4

7490.62

44.65 AV

54

-9.35

-63.79

3.18

-50.61

Remarks:
1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value

RBW 1 MHz [T1] MP VIEW Warker 1 [T1] RBW 1 MHz [T1] MP VIEW Warker 1[T1]

WBW 3 MHz 15,45 dBm VBW 3 MHz -37.72 dBm
39 Ref31dBm At 20 dB SWT 125 ms 247968 GHz 1 Rel 31 d8m Att 20 dB SWT 115 ms 2167937 GHz
Offset 11 dB Warker 2 [T1] Offset 11 dB

-43.75 dBm

3 2.28906 GHz 3
Warker 3 [T1]

-41.32 dBm
1 6.43750 GHz 1
1 1
2 2
E - 1

il T T T T T T 1 T & T T T T T T 1 [eumeaul
Start 1 GHz 125 GHz/ Stop 13.5 GHz Start 13.5 GHz 1.15 GHz/ Stop 25 GHz
REIN 1 iz UMPVEN et iy REIN 1 liHz TMPVEW ey iy
WBW 1 kHz _0.84 dBm VBW 1 kHz -50.38 dBm
39 Ref 3 dam Att 20 dB SWT354s 247963 GHz 49 Ref 3 dam Att 20 dB SWT326s 21.57587 GHz
Offset 11 dB Warker 2 [T1] Offset 1108
-56.21 dBm
2.34375 GHz
Marker 3 [T1]
-53.79 dBm
1 7.43062 GHz 1
1
1 1

TN

-59-

-59-

! ! ! ! ! ! ! ! [cuneau]
VERITAS

T
Start 1 GHz Stop 25 GHz

i ‘ PR A i
1.25 GHz/ Stop 13.5 GHz Start 13.5 GHz
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802.11be (EHT20) 106-tone RU_CH 1

BUREAU

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

4878.12

54.9 PK

74

-19.1

-43.54

3.18

-40.36

4898.43

42.31 AV

54

-11.69

-56.13

3.18

-62.95

1
2
3

7412.5

56.97 PK

74

-17.03

-41.47

3.18

-38.29

4

7496.87

4472 AV

54

-9.28

-63.72

3.18

-50.54

Remarks:

1. Margin value = Emission Level — Limit value

2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value

-59-

T
Start 1 GHz

l [Buncnul
Stop 13.5 GHz

RBW 1 MHz [T1] MP VIEW Warker 1 [T1] RBW 1 MHz [T1] MP VIEW Warker 1[T1]
WBW 3 MHz 18.87 dBm VBW 3 MHz -37.99 dBm
39 Ref31dBm Alt 20 dB SWT 125 ms 240625 GHz 9 Ref31dBm Att 20 dB SWT 115 ms 21.61325 GHz
Dffset 11dB Marker 2 [T1] Dffset 1148
h 4314 dBm
2 214687 GHz 2
Marker 3 [T1]
-41.22 dBm
1 650488 GHz 1
-1 -1
2 -2
1
-5 -50-|
il T T T T T 1 T & T T T T T 1 T
Start 1 GHz 125 GHz/ Stop 13.5 GHz Start 13 5 GHz 115 GHz/ Stop 25 GHz
RBW 1 MHz [T1] MP VIEW Warker 1 [T1] RBW 1 WMHz [T1] MP VIEW Warker 1[T1]
VBW 1 kHz _0.30 dBm VBW 1 kHz -50.31 dBm
5. Ref31d8m Att 20 dB SWT354s 2.40468 GHz 4. Ref31.d8m Att 20 dB SWT326s 21.63768 GHz
Offset 11 dB Marker 2 [T1] Offset 11 dB
-55.51 dBm
2.35000 GHz
Warker 3 [T1]
-53.72 dBm
1 749687 GHz 1

B i W
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T
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802.11be (EHT20) 106-tone RU_CH 6

BUREAU

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

4832.81

54.61 PK

74

-19.39

-43.83

3.18

-40.65

4868.75

42.24 AV

54

-11.76

-56.2

3.18

-63.02

1
2
3

7290.62

57.73 PK

74

-16.27

-40.71

3.18

-37.53

4

7487.5

44.8 AV

54

-9.2

-563.64

3.18

-50.46

Remarks:

1. Margin value = Emission Level — Limit value

2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value

RBW 1 MHz IMPVEW et iy
VBW 3 MHz 20.63 dBm
5y Rel 31 dam Att 20 dB SWT 125 ms 2 47968 GHz
Offset 11dB Warker 2 [T1]
1 -42.91 dBm
3 2.34687 GHz
Warker 3 [T1]
~40.71 dBm
1 7.29062 GHz
E
-2

@

a1 Ref31 dBm

Att 20dB

RBW 1 MHz
VBW 3 MHz
SWT 115 ms

[T1] WP VIEW

Offset 11 dB

Warker 1 [T1]
-37.93 dBm
19.00418 GHz

il T T T T T T 1 T & T T T T 1 T
Start 1 GHz 125 GHz/ Stop 13.5 GHz Start 13 5 GHz 115 GHz/ Stop 25 GHz
REV:H MHz [T1] MP VIEW Warker 1 [T1] RE\«':H MHz [T1] MP VIEW Warker 1[T1]
WBW 1 kHz 3.20 dBm VBW 1 kHz -50.33 dBm
5. Ref31d8m Att 20 dB SWT354s 2.42968 GHz 4. Ref31.d8m Att 20 dB SWT326s 2161812 GHz
Offset 11 dB Marker 2 [T1] Offset 11 dB
-55.50 dBm
2.35000 GHz
Warker 3 [T1]
-53.64 dBm
1 748906 GHz 1
1
-1 -1
7 1
2 5 1
R T T T T T 1 PR A R T T T T l PR A
Start 1 GHz 125 GH/ Stop 13.5 GHz Start 13.5 Gz 1.15 GH/ Stop 25 GHz
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802.11be (EHT20) 106-tone RU_CH 11

BUREAU

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

4803.12

55.06 PK

74

-18.94

-43.38

3.18

-40.20

4904.68

42.27 AV

54

11.73

-566.17

3.18

-562.99

1
2
3

7404.68

58.17 PK

74

-15.83

-40.27

3.18

-37.09

4

7490.62

4472 AV

54

-9.28

-63.72

3.18

-50.54

Remarks:
1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.

REW 11z IMPVEW et iy REW 1z IMPVEW et iy
WBW 3 MHz 17.42 dBm VBW 3 MHz -37.27 dBm
5y Rel 31 dam Att 20 dB SWT 125 ms 245468 GHz 1 Rel 31 d8m Att 20 dB SWT 115 ms 2209768 GHz
Offset 11 dB Warker 2 [T1] Offset 11 dB
; -43.74 dBm
3 2.30837 GHz 3
Warker 3 [T1]
~40.27 dBm
1 7.40488 GHz 1
E E
-2 -2
b 1
3
; WWIWNW ‘ M
-50-]
il T T T T 1 1 T & T T T T T 1 T
Start 1 GHz 125 GHz/ Stop 13.5 GHz Start 13.5 GHz 1.15 GHz/ Stop 25 GHz
REIN 1 iz UMPVEN et iy REIN 1 liHz TMPVEW ey iy
WBW 1 kHz _0.31 dBm VBW 1 kHz -50.37 dBm
39 Ref 3 dam Att 20 dB SWT354s 245488 GHz 49 Ref 3 dam Att 20 dB SWT326s 21.62618 GHz
Offset 11 dB Warker 2 [T1] Offset 11 dB
-56.17 dBm
2.33906 GHz
Warker 3 [T1]
-53.72 dBm
1 7.43062 GHz 1
1
4 -1
. 1
2 5 I
R i i i i ‘ PR A R i i i i i ‘ PR A
Start 1 GHz 1.25 GHa/ Stop 13.5 GHz Start 13.5 GHz 1.15 GHa/ Stop 25 GHz
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802.11be (EHT20) 106-tone RU_CH 12

BUREAU

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

4937.5

55.54 PK

74

-18.46

-42.9

3.18

-39.72

4984.37

42.27 AV

54

11.73

-566.17

3.18

-562.99

1
2
3

7493.75

57.8 PK

74

-16.2

-40.64

3.18

-37.46

4

7490.62

44.87 AV

54

-9.13

-63.57

3.18

-50.39

Remarks:
1. Margin value = Emission Level — Limit value

2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value

RBV-d‘\ MHz [T1] MP VIEW Warker 1 [T1] RBV-d‘\ MHz [T1] MP VIEW Warker 1[T1]
WBW 3 MHz 18.70 dBm VBW 3 MHz -37.12 dBm
5y Rel 31 dam Att 20 9B SWT 125 ms 2.47031 GHz 1 Rel 31 d8m Att 20 9B SWT 115 ms 18.87193 GHz
Offset 1148 Marker 2 [T1] Offset 11 4B
4266 Bm
2 1 219687 GHz 2
Marker 3 [T1]
-40.64 dBm
1 7.49375 GHz 1
Kl -1
2 -2
1
2 : m
il T T T T T 1 T & T T T T T 1 T
Start 1 GHz 125 GHz/ Stop 13.5 GHz Start 13 5 GHz 115 GHz/ Stop 25 GHz
REV'ﬂ‘\ MHz [T1] MP VIEW Warker 1 [T1] RE\«"ﬂ‘\ MHz [T1] MP VIEW Warker 1[T1]
WBW 1 kHz _1.45 dBm VBW 1 kHz -50.27 dBm
5. Ref31d8m Att 20 dB SWT354s 2.47187 GHz 4. Ref31.d8m Att 20 dB SWT326s 2161812 GHz
Offset 11 dB Marker 2 [T1] Offset 11 dB
-58.48 dBm
234062 GHz
Warker 3 [T1]
-53.57 dBm
1 7.49082 GHz 1
1
-1 -1
7 1
3 5 I
R T T T T 1 PR A R T T T T T l PR A
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz Start 13.5 GHz 1.15 GHz/ Stop 25 GHz
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BUREAU

802.11be (EHT20) 106-tone RU_CH 13
Emission . ; Correction EIRP
No. Frequency Limit Margin Raw Value A Level

Lo (dBuV/m) (dB) (dBm)

(12 (dBuv/m)

(dB) (dBm)

1 4882.81 54.88 PK 74 -19.12 -43.56 3.18 -40.38
2 4885.93 42.19 AV 54 -11.81 -56.25 3.18 -63.07
3 7495.31 58.15 PK 74 -15.85 -40.29 3.18 -37.11

4 7492.18 44.85 AV 54 -9.15 -563.59 3.18 -50.41

Remarks:
1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value

RBW 1 MHz [T1] MP VIEW Warker 1 [T1] RBW 1 MHz [T1] MP VIEW Warker 1[T1]

WBW 3 MHz 13.11 dBm VBW 3 MHz -37.03 dBm
212 Ref31dBm Att 20 dB SWT 125 ms 2.47968 GHz 312 Ref31dBm Att 20 dB SWT 115 ms 21.69950 GHz
Offset 11dB Warker 2 [T1] Offset 11.dB
-43.32 dBm
2 222500 GHz 2
1 Warker 3 [T1]
-40.29 dBm
1 7.49531 GHz 1
1 1
2 2

@

59| s 59|

@

T T T T T T T [6urReaul T T T T T T T [6urReaul
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz Start 13.5 GHz 1.15 GHz/ Stop 25 GHz
RBW 1z [T1] MP VIEW Marker 1 [T1) RBW 1 MHz [T1] MP VIEW Marker 1 [T1)
WBW 1 kHz _4.44 dBm VBW 1 kHz -50.23 dBm
51 Ref 3t dam Att 20dB SWT354s 2 47500 GHz 4. Ref31.d8m Att 20 dB SWT326s 21583912 GHz
Offset 1108 Warker 2 [T1] Offset 11 9B
-56.25 dBm
2.26218 GHz
Warker 3 [T1]
-53.59 dBm
1 7.49218 GHz 1
1
1 1

- -69-
' ! [cuneau] J ! ! ! ! ! [cuneau]
Start 1 GHz 125 GHz/ Stop 13.5 GHz Start 13.5 Gtz 115 GHz/ Stop 25 GHz
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802.11be (EHT20) 52+26-tone MRU_CH 1

BUREAU

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

4928.12

55.3 PK

74

-18.7

-43.14

3.18

-39.96

42.3 AV

54

-11.7

-56.14

3.18

-562.96

1
2 4929.68
3

7487.5

57.92 PK

74

-16.08

-40.52

3.18

-37.34

4 7490.62

44.87 AV

54

-9.13

-63.57

3.18

-50.39

Remarks:
1. Margin value = Emission Level — Limit value

2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value

RBW 1 MHz [T1] MP VIEW Warker 1 [T1] RBW 1 MHz [T1] MP VIEW Warker 1[T1]
WBW 3 MHz 20.71 dBm VBW 3 MHz -37.61 dBm
5y Rel 31 dam Att 20 9B SWT 125 ms 2.40781 GHz 1 Rel 31 d8m Att 20 9B SWT 115 ms 2162187 GHz
Offset 1198 Marker 2 [T1] Offset 11 4B
1 -43.23 ¢Bm
3 234531 GHz 2
Marker 3 [T1]
-40.52 dBm
1 7.48750 GHz 1
Kl -1
2 -2
1
; m
- M
il T T T T T T 1 T & T T T T T 1 T
Start 1 GHz 125 GHz/ Stop 13.5 GHz Start 13 5 GHz 115 GHz/ Stop 25 GHz
RBW 1 MHz [T1] MP VIEW Warker 1 [T1] RBW 1 WMHz [T1] MP VIEW Warker 1[T1]
VBW 1 kHz 1.50 dBm VBW 1 kHz -50.21 dBm
5. Ref31d8m Att 20 dB SWT354s 2.40781 GHz 4. Ref31.d8m Att 20 dB SWT326s 2182762 GHz
Offset 11 dB Marker 2 [T1] Offset 11 dB
-55.90 dBm
234843 GHz
Warker 3 [T1]
-53.57 dBm
1 7.49082 GHz 1

-59-

T
Start 1 GHz Stop 13.5
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T
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802.11be (EHT20) 52+26-tone MRU_CH 6

BUREAU

No.

Frequency

Emission
Level

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor

EIRP
Level

(MHz) (dB)

3.18
3.18
3.18
3.18

(dBm)
-39.91
-52.75
-37.56
-50.42

(dBuV/m)
55.35 PK
42.51 AV
57.7 PK
44.84 AV

-43.09

-565.93

-40.74
-53.6

-18.65
-11.49
-16.3
-9.16

74
54
74
54

1 4948.43
2 4867.18
3 7296.87

4 7298.43

Remarks:
1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.

RBV-U‘\ MHz [T1] MP VIEW Warker 1 [T1] RBV-UW MHz [T1] MP VIEW Warker 1 [T1]
VEW 3 MHz 21.95 dBm VBW 3 MHz 3715 dBm
3 Ref31dBm At 20 dB SWT 125 ms 243281 GHz 21 Ref31dBm Att 20 9B SWT 115 ms 2156887 Gz
Offset {18 Marker 2 [T1] Offsct 1148
-42.70 dBm
2 234218 GHz 2
Warker 3 [T1]
-40.74 dBm
1 7.29687 GHz 1
1 1
21 d
h h 1
3
i w} P T - J MMW%
il T T T T T T 1 T & T T T T T T 1 T
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz Start 135 GHz 1.15 GHz/ Stop 25 GHz
REV,“‘\ MHz [T1] MP VIEW Warker 1 [T1] RE\«"“W MHz [T1] MP VIEW Warker 1 [T1]
VBW 1 kHz 513 dBm VBW 1 kHz 50.26 dBm
41 Ref31d8m Att 20 4B SWT 3545 243281 GHz 41 Ref 31 d8m Att 20 4B SWT 326 21.58881 GHz
Offset 11 dB Marker 2 [T1] Offset 11 dB
-55.864 dBm
2.34843 GHz
Marker 3 [T1]
-53.60 dBm
f 4 729843 GHz 1
1 1
R 1
3 ) M
R i i i i i ‘ PR A R i i i i i ‘ PR A
Start 1 GHz 1.25GHz/ Stop 135 GHz Start 135 GHz 1,15 GHz/ Stop 25 Gtz
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BUREAU

802.11be (EHT20) 52+26-tone MRU_CH 11

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Lim

it

(dBuV/m)

Margin
(dB)

Raw Value

Correction
Factor

EIRP
Level

(dBm)

(dB) (dBm)

4857.81

55.16 PK

74

-18.84

-43.28 3.18 -40.10

4934.37

42.27 AV

54

11.73

-566.17 3.18 -562.99

1
2
3

7357.81

56.97 PK

74

-17.03

-41.47 3.18 -38.29

4

7485.93

44.69 AV

54

-9.31

-63.75 3.18 -50.57

Remarks:

1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value

RBW 1 MHz

[T1] WP VIEW

RBW 1 MHz [T1] MP VIEW

Warker 1 [T1]

v Warker 1 [T1] !
WBW 3 MHz 20.09 dBm VBW 3 MHz -38.03 dBm
212 Ref31dBm Att 20 dB SWT 125 ms 2.86406 GHz 312 Ref31dBm Att 20 dB SWT 115 ms 2219255 GHz
Offset 1148 Warker 2 [T1] Offset 1148
1 -43.29 dBm
3 232656 GHz 3
Warker 3 [T1]
41,47 dBm
1 7.35781 GHz 1
| El
2 2
i 1
3
il T T T T T T 1 T & T T T T T 1 T
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz Start 135 GHz 1.15 GHz/ Stop 25 GHz
REIN 1 iz UMPVEN et iy REIN 1 liHz TMPVEW ey iy
WBW 1 kHz 283 dBm VBW 1 kHz -50.38 dBm
39 Ref 3 dam Att 20d8 SWT3E4s 246408 GHz 49 Ref 3 dam Att 20 dB SWT326s 2160606 GHz
Offset 118 Warker 2 [T1] Offset 1108
-56.29 dBm
2.34667 GHz
Warker 3 [T1]
-53.75 dBm
1 7.48593 GHz 1
1
El -1
i 1
g 2 5 n
R T T T T T 1 PR A R T T T T l PR A
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz Start 13.5 GHz 1.15 GHa/ Stop 25 GHz

Report No.: RFBARR-WTW-P23040352

Page No. 142 / 428

Report Format Version: 7.1.0




802.11be (EHT20) 52+26-tone MRU_CH 12

BUREAU

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

4950

55.57 PK

74

-18.43

-42.87

3.18

-39.69

4942.18

42.5 AV

54

-11.5

-565.94

3.18

-62.76

1
2
3

7420.31

58.24 PK

74

-15.76

-40.2

3.18

-37.02

4

7489.06

44.78 AV

54

-9.22

-563.66

3.18

-50.48

Remarks:

1. Margin value = Emission Level — Limit value

2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value
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802.11be (EHT20) 52+26-tone MRU_CH 13

BUREAU

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Lim

(dBuV/m)

it

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

4892.18

55.39 PK

74

-18.61

-43.05

3.18

-39.87

4914.06

42.23 AV

54

177

-56.21

3.18

-63.03

1
2
3

7496.87

58.41 PK

74

-15.59

-40.03

3.18

-36.85

4

7495.31

44.86 AV

54

-9.14

-563.58

3.18

-50.40

Remarks:

1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value
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BUREAU

802.11be (EHT20) 106+26-tone MRU_CH 1
Emission . ; Correction EIRP
No. Frequency Level Limit Margin Raw Value A Level

(MHz) (dBuV/m) (dB) (dBm) (dB) (dBm)

(dBuV/m)

1 4896.87 55.24 PK 74 -18.76 -43.2 3.18 -40.02
2 4879.68 42.4 AV 54 -11.6 -56.04 3.18 -52.86
3 7401.56 56.97 PK 74 -17.03 -41.47 3.18 -38.29

4 7495.31 44.79 AV 54 -9.21 -63.65 3.18 -50.47

Remarks:
1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.
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802.11be (EHT20) 106+26-tone MRU_CH 6

BUREAU

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Lim

(dBuV/m)

it

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

4881.25

55.07 PK

74

-18.93

-43.37

3.18

-40.19

4978.12

42.21 AV

54

-11.79

-56.23

3.18

-63.05

1
2
3

7462.5

57.84 PK

74

-16.16

-40.6

3.18

-37.42

4

7489.06

44.86 AV

54

-9.14

-563.58

3.18

-50.40

Remarks:

1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value
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BUREAU

802.11be (EHT20) 106+26-tone MRU_CH 11

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Lim

(dBuV/m)

it

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

4870.31

55.47 PK

74

-18.53

-42.97

3.18

-39.79

4926.56

42.25 AV

54

11.75

-56.19

3.18

-53.01

1
2
3

7500

57.54 PK

74

-16.46

-40.9

3.18

-37.72

4

7485.93

44.87 AV

54

-9.13

-63.57

3.18

-50.39

Remarks:

1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value
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802.11be (EHT20) 106+26-tone MRU_CH 12

BUREAU

No.

Frequency
(MHz)

Emission
Level
(dBuV/m)

Lim

(dBuV/m)

it

Margin
(dB)

Raw Value
(dBm)

Correction
Factor
(dB)

EIRP
Level
(dBm)

4921.87

54.91 PK

74

-19.09

-43.53

3.18

-40.35

4823.43

42.33 AV

54

-11.67

-56.11

3.18

-62.93

1
2
3

7457.81

57.51 PK

74

-16.49

-40.93

3.18

-37.75

4

7487.5

44.87 AV

54

-9.13

-63.57

3.18

-50.39

Remarks:

1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value
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802.11be (EHT20) 106+26-tone MRU_CH 13

BUREAU

Emission
Level
(dBuV/m)

Frequency

e (MH2)

Limit
(dBuV/m)

Mar

(dB)

Correction
Factor
(dB)

Raw Value
(dBm)

gin

EIRP
Level
(dBm)

4985.93 54.89 PK

74

-19.

11 -43.55 3.18

-40.37

4954.68 42.51 AV

54

1.

49 -565.93 3.18

-62.75

1
2
3 7479.68 57.1 PK

74

-16.9

-41.34 3.18

-38.16

4 7490.62 44.69 AV

54

-9.31

-63.75 3.18

-50.57

Remarks:
1. Margin value = Emission Level — Limit value

2. The other emission levels were very low against the limit.

Spectrum Plot of Worst Value
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